0000DOM2:99900687: 20070329

DOMINATOR 11

Mechanics Body
Series I and Il

PARTS AND SPECIFICATIONS

REFERENCE
Section 1 BODY SPECIFICATIONS & INSTALLATION
Section 2 COMPARTMENT DOORS
Section 3 COMPARTMENT OPTIONS
Section 4 TAILGATE & BUMPER OPTIONS
Section 5 TELESCOPING TOPS
Section 6 AIR SYSTEM OPTIONS
Section 7 CRANE BOOM SUPPORTS / RESERVOIRS
Section 8 OUTRIGGERS
Section 9 ELECTRICAL OPTIONS 4-15-99 to 9-30-00
Section 9A° ELECTRICAL OPTIONS EFF: 10-1-00
Section 10 MISCELLANEOUS OPTIONS
Section 10A SAFETY EQUIPMENT
Section 11  WELDER PLATFORM VARIATIONS

IOWA MOLD TOOLING CO., INC.

BOX 189, GARNER, IA 50438-0189
TEL: 641-923-3711

MANUAL PART NO: 99900687

lowa Mold Tooling Co., Inc. is an Oshkosh Truck Corporation company.



0000DOM2:99900687:  -------- ii

PARTS ORDERING INFORMATION

IMT manuals are updated to reflect current production. In some cases, earlier production data, with
effectivity dates, is included. Please read your manual carefully. In addition, before placing an order,
take the time to record the following information. This information should then be given to an IMT
representative when placing your order.

BODY MODEL NUMBER:
BODY SERIAL NUMBER:

PART NUMBER, DESCRIPTION AND QUANTITY REQUIRED:

If left or right side is applicable, please specify.

Contact IMT at the following address:

IOWA MOLD TOOLING CO., INC.

BOX 189, GARNER, IA 50438-0189
TEL: 641-923-3711
TECHNICAL SUPPORT FAX: 641-923-2424

REVISIONS LIST

DATE LOCATION DESCRIPTION OF CHANGE
20000925 9-1 ECON 8504 RENAME SECT 9 (ADD TO 9-30-00)
SECT 9A ADD SECTION 9A. ELEC OPTIONS EFF 10-1-00
20001103 4-6 REVISE 51714095 STEP ASM
20001206 8-11 ECN9000-51705983-ADD 7Q072114 O-RINGS
8-13 ECN9000-51705984-ADD 7Q072114 O-RINGS
20010105 2-7&8 ECNB8635-51715423&51715377-ADD AUX GRD CABLE INFO
20010130 3-8 ECN8656-REPLACE CHAIN W/STRAP ON TANK BRKTS
20010518 9A-10 ECN8702-REPLACE FUSE AGC WITH ATC
20010713 6-6 ECN 8689 - DRAWING 51706347 - #1 70733508 WAS 70732096
20010806 8-5, 8-8 ECN 8726 - FITTING WELDED
20010829 9-5 ECN 8722 - LIGHT 77040193 REPLACED BY 77040424
ECN 8640-2 - 77044746 FASTENER REPLACED BY 60123421 BRACKET AND 72061100 BOLT
20011126 1-4,6 ECN 8780 - WARRANTY
20011126 8-4,7 ECN 8709 - CAST IRON OUTRIGGER DN CYLINDER
20020108 6-4,5 ECN 8812 - SIGHT GAUGE REMOVAL ON FRL
6-6 ECN 8798 - NEW HOSE REEL
6-8 ECN 8846 - NEW AIR SYSTEM
20020429 1-12 ECN 8875 - NEW ALLISON TRANSMISSION WIRING
6-8 ECN 8889 - CHANGED TO 51709358
8-16 ADDED 51716385 - OUTRIGGER KIT-FRONG JACK LEG
20020711 7-5 ADDED WELDMENT PARTS TO 18-GALLON RESERVOIR, 51707798
20020906 2-3,4 REPLACED 51711211 RIGHT REAR PANEL WITH 51711319 PANEL
8-12 ECN 8993 - UPDATED 51714812 DRAWING
20021111 Selected pages, Added Series Il option, updated specifications
Sections 1,2,3,4, 9A
20021204 3-5 ECN 9023 - PAINTED DRAWERS
20030210 1-2,6 LIST OF CRANES FOR WHICH BODY IS DESIGNED - DELETED 6625, ADDED 6025
20030304 3-14 ECN 9139 -ADDED 51713311 2-TANK MTG BRACKET ASM
4-5 ECN9101-1 - UPDATED DESIGN ON 51710172 VISE MTG BRACKET
20030505 6-10 CORRECTED AIR TANK NO. (70073063) ON 51708336 AIR TANK KIT
20030519 8-16 ECN9171-TUBE LENGTH CHANGE ON 51716385
20030707 9A-11,12 ECN 9195 - NEW WIRING ON 2002 FORD SUPER-DUTY
20031001 3-10,14 CHANGES TO 51709717, 51713311
20031020 8-10,12 ECN 9265-CHANGES TO O/R VB 51714812, 51714813
20031120 9A-5 REVERSED 77040429, 77040428 TAIL LIGHT ASM ON 99903320 DRAWING
3-5 ADDED PART NUMBERS FOR PAINTED DRAWER SLIDES



0000DOM2:99900687: 19980818

REVISIONS LIST, CONTINUED

DATE LOCATION DESCRIPTION OF CHANGE
20040322 1-15 ADDED 99903339 CRANE INSTALLATION HOLE PATTERN
20040615 9A-11,14 ECN 9428 -ADDED MAXI FUSES TO 99903167; ECN 9485 - ADDED 99903614
20040726 7-3 ECN 9498 - INCREASED BOOM SUPPORT HEIGHT
20040823 6-4 ECN 9532 - CHANGED HOSE ROUTING TO FLR 51714805
1-14-18 ECN 9536 - UPDATE TOALLLISON INSTALLATION
20050131 10-5,6 ECN 9587 - CHANGE FROM 34 TO 30 GAL SALVAGE TANK
3-3,10 ECN 8770 - SHELF UPDATE
20050520 1-14-18 ECN 9673- UPDATE PTO WIRING DIAGRAMS
9A-5,12 CORRECT DRAWING, FASTENER PART NUMBER
9-5 ECN 9803 - CORRECT FASTENER PART NUMBERS
20070329 COVER UPDATED OWNERSHIP STATEMENT




0000DOM2:99900687: 19980818

TORQUE DATA CHART

FINE THREAD BOLTS COARSE THREAD BOLTS
TIGHTENING TORQUE TIGHTENING TORQUE
e | wee e | wee

iy | SRGHER | V1% | AT TR | [ ol | SRETEE) BV TS B | IS
5M16-24 | 0.3125 19 14 27 20 5M16-18 | 0.3125 17 13 25 18
3/8-24 | 0.3750 35 26 49 35 3/8-16 | 0.3750 3 23 44 33
7/16-20 | 0.4375 55 41 78 58 7/16-14 | 0.4375 49 37 70 52
1/2-20 | 0.5000 90 64 120 90 1/2-13 | 0.5000 75 57 | 105 80
9/16-18 | 0.5625 | 120 90 170 130 9/16-12 | 0.5625 | 110 82 155 115
5/8-18 | 0.6250 | 170 130 | 240 180 5/8-11| 0.6250 | 150 115 | 220 160
3/4-16 | 0.7500 | 300 225 | 420 | 315 3/4-10 | 0.7500 | 265 200 | 375 | 280
7/8-11 | 0.8750 | 445 325 | 670 | 500 7/8-9| 0.8750 | 395 295 | 605 | 455
1-12| 1.0000 | 645 485 | 995 | 745 1-8 | 1.0000 | 590 445 | 910 | 680
11/8-12| 1.1250 890 670 | 1445 | 1085 11/8-7| 1.1250 795 595 | 1290 965
11/4-12 | 1.2500 | 1240 930 | 2010 | 1510 11/4-7| 1.2500 |1120 840 | 1815 | 1360
1-3/8-12 | 1.3750 | 1675 |1255 (2710 | 2035 1-3/8-6 | 1.3750 (1470 | 1100 | 2380 (1780
11/2-12 | 1.5000 |2195 |1645 | 3560 | 2670 11/2-6 | 1.5000 [1950 | 1460 | 3160 (2370

When using the torque data in the chats above, the following rules should be observed.

1. Bolt manufacturer’s particular specifications should be consulted when provided.

2. Flat washers of equal strength must be used.

3. All torque measurements are given in foot-pounds. To convert to inch-pounds, multiply by 12.

4. Torque values specified are for bolts with residual oils or no special lubiicants applied. If special lubricants of
high stress ability, such as Never-Seez compound graphite and oil, molybdenum disulphite, collodial copper or white
lead are applied, multiply the torque values in the charts by the factor .90. The use of Loctite does not affect the
torque values listed above.

5. Torque values for socket-head capscrews are the same as br Grade 8 capscrews.

WARNING

Anytime a gear-bearing bolt is removed, it must be replaced with a new bolt of the identical grade and size. Once &
bolt has been torqued to 75% of its proof load and then removed, the torque coefficient may no longer be the same
as when the bolt was new thus giving indeteminate clamp loads after torquing. Failure to replace gear-bearing bolts
may result in bolt failure due to metal fatique causing serious injury or DEATH.




0000DOM2:99900687: 20021106 1-1

SECTION 1. SPECIFICATIONS & INSTALLATION

DOMINATOR I - 11’ MECHANICS BODY ......coooiiiiiiimiiariinsssssss s ssss s ssssssssssssssssnssnes

GENERAL SPECIFICATIONS ...t ssss s s sssss s s s sssss s s s ssnsss s
COMPARTMENT SPECIFICATIONS ........ccciiiriiiissnrs s sssss s sssssss s sssssss s s s ssnsss s s
STANDARD FEATURES ........cetiiiiiiiietirin s sss s s s s s ann e
OPTIONAL EQUIPMENT ....cuuuitieiiiiiismnresiissssss s ssssssss s ssss s s sssss s s s sams s s s s s s mmnn s s s nmnnn s
REQUIRED EQUIPMENT ......otiiiiiiiinrresiiisssssssinssss e s s s ss s s s s ssssssssmn s s s sssssnnnnnes
DIMENSIONAL DRAWING ......cooiiiiuetieiiiisssrs s ninsss e s s s ss s s s s smss s s s sssssnmnnnes
DOMINATOR Il - 11’ Low Profile Mechanics Body ........ccccucvurimminnnmmimsss s
GENERAL SPECIFICATIONS ...t sssss s sssss s s sssss s s ssmss s s ssnsss s
COMPARTMENT SPECIFICATIONS ........ccciimriiiissnrs s s s ssssssss s sssss s s s ssssnnss s
STANDARD FEATURES ........cetiiiiiiiietirin s sss s s s s s ann e
OPTIONAL EQUIPMENT ....cuuuitieiiiiiismnresiissssss s ssssssss s ssss s s sssss s s s sams s s s s s s mmnn s s s nmnnn s
REQUIRED EQUIPMENT .....cotiiiiiiisnrreiiiissssss s s s s sss s s sssss s s ssssssmmss s s ssssssnnnnnses
DIMENSIONAL DRAWING .......oooiciutieiiiisssnr s s s ss s s s s msn s s s sssssnmnnn s
DOMINATOR 1 - 13’ MECHANICS BODY .....cctiiiiiiinnreerinssssss s sssssss s sssssssss s s sssssssss s s sssssssssssssnnssas
GENERAL SPECIFICATIONS ...ttt sssss s ssss s s sssss s s sssss s s s ssnsss s
COMPARTMENT SPECIFICATIONS ........ccciimieiiissnrs s s sssssss s sssssss s s s ssnnss s
STANDARD FEATURES ........uutiiiiiiieiiri s ssss s s s s s nnn e
OPTIONAL EQUIPMENT .....uuuiiiiiiiiiismsnesiisssssss s ssssssss s ssss s s ssss s s sass s s e s s mmmn e s s nmnnn s
REQUIRED EQUIPMENT .....cotiiiiiiisnrresiinsssssssinsss e s sssss s s s sss s s s ssssssssss s s sssssnnnnnses
DIMENSIONAL DRAWING ......cooiiiiuetreiiiisssss s s ss s s s s s msn s s s s s nmnnn s
DOMINATOR 1 - 14’ MECHANICS BODY .....ccuiiiiiiinsrrsrinssssss s sssssssss s s sssssssss s s ssssssssssssssnssas
GENERAL SPECIFICATIONS ...ttt sssss s ssss s s sssss s s s ssssss s s ssnssn s
COMPARTMENT SPECIFICATIONS ........ccciiiriiiissnrsn s s sssssss s sssssss s s s nsss s
STANDARD FEATURES ..ottt s s s s s s s s s ann s
OPTIONAL EQUIPMENT ....cccuttiiiitiriisrs s sssr s sssss e s s s s s s s san s s sann s nsnns s nnsnnnes
REQUIRED EQUIPMENT ......cutiiiitriinrsinssre s s ssss e s s s s sss s s sssn e s s s sassn s ssnnesnns
DIMENSIONAL DRAWING .....ocicittrimusrrinssreisssne s s sssss e s ssss s s s sasss s s sssss e s sssss e sasssssssssnnesnns
INSTALLATION KIT (93710462) (SERIES I ONLY) ....covciiiiirirerisrrmisre e ssssns s sssse s
DOMINATOR Il - 14’ MECHANICS BODY .....cciiitimiierrinnns s sssss s sssss s ssssse s sssss s ssssss s sssnse s
GENERAL SPECIFICATIONS ..ottt s s s s s s sassss e s sssse sssss s sassnnees
COMPARTMENT SPECIFICATIONS .......cocotiiiiitirinr s issss s s s nsssss s s s s s ssssss s ssssnne s
STANDARD FEATURES ..ottt s s s s s s an e s s s ane s
OPTIONAL EQUIPMENT .....ocuttiiitirinsns s ssss s sssss e s s s s s s s s san s s s sann s nssans e nnsann s
REQUIRED EQUIPMENT ......ueiiiiiitiinsreinsre s sss s s ssss s s s s s sss s s ssms e s s e sassn s s ssnnesnns
DIMENSIONAL DRAWING .....ooiiiotteiiiumrrinssreisssrs s sssss s ssssss e s ssss s ssss s s sasss s s ssss e s sssssasassss s ssssnnesnns
INSTALLATION KIT (93710462) (SERIES Il ONLY) ...cctiiiiutrirnrrinsrsisssss s sssss s sssss s s sss s ssssns s sssasees
INSTALLATION - PTO WIRING - ALLISON T1000/T2000 TCM 1 PTO (99903409-1) ......ccccvrriunrnrrcunens
INSTALLATION - PTO WIRING - ALLISON T1000/T2000 TCM 2 PTO (99903409-2) .........ceevriunrnrscunnns
INSTALLATION - PTO WIRING - ALLISON T3000/T4000 TCM 1 PTO (99903409-3) .......cccvrriunrnrssunnns
INSTALLATION - PTO WIRING - ALLISON T3000/T4000 TCM 2 PTO (99903409-4) .......c.ccevriunrrrrcunnns
INSTALLATION - PTO WIRING - ALLISON T3000/T4000 TCM 1 PTO ON FREIGHTLINER
(99903409-5) .....eueeriisrrriisrrr iR
HOLE PATTERN - DOMINATOR CRANE INSTALLATION (99903339) .......ccccsetrirnmmrmnssressssnsessssssessssns




0000DOM2:99900687: 20030210

1-2

SPECIFICATIONS
DOMINATOR Il - 11 MECHANICS BODY

GENERAL SPECIFICATIONS
CRANES FOR WHICH BODY IS DESIGNED

CHASSIS CAB-TO-AXLE (CA)

LONGSILLS
CROSSMEMBERS

FLOORPLATE THICKNESS
TOTAL COMPARTMENT STORAGE CAPACITY

TOTAL BODY WEIGHT

TOTAL CARGO DECK SURFACE AREA

COMPARTMENT SPECIFICATIONS
LEFT FRONT COMPARTMENT

LEFT VERTICAL COMPARTMENT

LEFT HORIZONTAL COMPARTMENT

LEFT REAR COMPARTMENT

RIGHT FRONT COMPARTMENT

RIGHT VERTICAL COMPARTMENT

RIGHT HORIZONTAL COMPARTMENT

RIGHT REAR CRANE MOUNTING COMPARTMENT

Note: Dimensions of compartments are nominal.

STANDARD RAISED COMPARTMENT
IMT Models 1015, 2020, 3020, 3820, 5020,
5525, 6020, 6025

84" Minimum
(213.4 cm)

10" x 10 ga. Plate (full length) Torsion Box

3" x 10" x 1/4" Structural Tubing
10" x 10 ga. Channel

1/8" 4-way Floorplate
135.32 cubic feet

(3.83 cubic meters) (3.94 cubic meters)

3696 LBS 3732 LBS
(1677 kg) (1693 kg)

139.12 cubic feet

46.50 Square Feet
(4.32 square meters)

52"H X 39"W X 21"D - 24.64 cubic feet
(132.1 x 99.1 x 53.3cm) - (.70 cubic meters)

52"H X 18"W X 21"D - 11.38 cubic feet
(132.1 x 45.7 x 53.3cm) - (.32 cubic meters)

24"H X 50"W X 21"D - 14.58 cubic feet
(61.0 x 127.0 x 53.3cm) - (.41 cubic meters)

52"H X 27"W X 21"D - 17.06 cubic feet
(132.1 x 68.6 x 53.3cm) - (.48 cubic meters)

60"H X 39"W X 21"D
(152.4 x 99.1 x 53.3cm)
28.44 cubic feet

(.80 cubic meters)

52"H X 39"W X 21"D
(132.1 x 99.1 x 53.3cm)
24.64 cubic feet

(.70 cubic meters)

52"H X 18"W X 21"D - 11.38 cubic feet
(132.1 x 45.7 x 53.3cm) - (.32 cubic meters)

24"H X 50"W X 21"D - 14.58 cubic feet
(61.0 x 127.0 x 53.3cm) - (.41 cubic meters)

52"H X 27"W X 21"D - 17.06 cubic feet
(132.1 x 68.6 x 53.3cm) - (.48 cubic meters)

IOWA MOLD TOOLING CO.,, INC.
BOX 189, GARNER, IA 50438-0189
TEL: 641-923-3711
TECHNICAL SUPPORT FAX: 641-923-2424



0000DOM2:99900687: 20021106 1-3
STANDARD FEATURES

+ Eight compartments of 14 ga. and 12 ga. galvannealed steel.

+ 1/8” floorplate tops and backs.

* Rear curbside compartment reinforced for crane mounting.

»  Compartment weatherproofing.

* Fold-down 8" (20.3cm) tailgate with latching hardware.

«  Outrigger housing tube.

*  Workbench bumper with thru-compartment and recess.

+ Six recessed cargo tie-downs.

« Two rear mounted grab handles.

* Galvannealed seamless hemmed reinforced doors.

* Polished stainless steel T-handle latches.

+ Stainless steel hinges.

»  Spring loaded door stops on vertical doors.

*  Body mounting kit.

* Primed and undercoated.

» Torsion box understructure.

* Integrated electrical control system with automotive style harnesses.

+ Truck-Lite® related light and reflector kits with back-up alarm.

* Right hand raised and vented oxy/acet compartment.

* Molded rubber fender extensions.

OPTIONAL EQUIPMENT
+  Consult your local IMT Distributor for optional features and equipment.

REQUIRED EQUIPMENT
(if acraneis installed on the body)
« 3020/3820/5020 Crane: Left Rear “Up-Down” Outrigger and Right Rear “Up-Down/In-Out” Outrigger and
Right Front “Up-Down” Outrigger.
+ 5525/6020/6625 Crane: Left Front “Up-Down” Outrigger, Right Front “Up-Down” Outrigger.
Left Rear “Up-Down” Outrigger, and Right Rear “Up-Down/In-Out” Outrigger.

IMT reserves the right to change specifications and design without notice.

L‘ LR ! LH LV ! LF
o I o J L
92 J]
() ] ) i
:. F(l)R.: RH RV i[ RF

- 21 52 21 95.13 i
/
o | . 2!4 .. I o
i | ) 60.25

52.25 [

Q0. ~_©°o0po 000
'll::ll‘ —

82

134




0000DOM2:99900687: 20021106

1-4

SPECIFICATIONS

DOMINATOR Il - 11’ Low Profile Mechanics Body

GENERAL SPECIFICATIONS

CRANES FOR WHICH BODY IS DESIGNED
CHASSIS CAB-TO-AXLE (CA)

LONGSILLS
CROSSMEMBERS

FLOORPLATE THICKNESS
TOTAL COMPARTMENT STORAGE CAPACITY

TOTAL BODY WEIGHT

TOTAL CARGO DECK SURFACE AREA

COMPARTMENT SPECIFICATIONS
LEFT FRONT COMPARTMENT

LEFT VERTICAL COMPARTMENT

LEFT HORIZONTAL COMPARTMENT

LEFT REAR COMPARTMENT

RIGHT FRONT COMPARTMENT

RIGHT VERTICAL COMPARTMENT

RIGHT HORIZONTAL COMPARTMENT

RIGHT REAR CRANE MOUNTING COMPARTMENT

Note: Dimensions of compartments are nominal.

STANDARD RAISED COMPARTMENT
IMT Models 1015, 2020, 3020, 3820, & 5020

84" Minimum

(213.4 cm)

10" x 10 ga. Plate (full length) Torsion Box

3" x 10" x 1/4" Structural Tubing
10" x 10 ga. Channel

1/8" 4-way Floorplate
121.2 cubic feet

(3.43 cubic meters)

126.5 cubic feet

(3.58 cubic meters)

3234 LBS 3300 LBS
(1467 kg) (1497 kg)

46.50 square feet

(4.32 square meters)

44"H X 39"W X 21"D - 20.85 cubic feet
(111.8 x 99.1 x 53.3cm) - (.59 cubic meters)

44"H X 18"W X 21"D - 9.62 cubic feet
(111.8 x 45.7 x 53.3cm) - (.27 cubic meters)

24"H X 50"W X 21"D - 14.58 cubic feet
(61.0 x 127.0 x 53.3cm) - (.41 cubic meters)

44"H X 27"W X 21"D - 14.43 cubic feet
(111.8 x 68.6 x 53.3cm) - (.41 cubic meters)

44"H X 39"W X 21"D
(111.8 x 99.1 x 53.3cm)
20.85 cubic feet

(.59 cubic meters)

60"H X 39"W X 21"D
(152.4 x 99.1 x 53.3cm)
28.44 cubic feet

(.80 cubic meters)

44"H X 18"W X 21"D - 9.62 cubic feet
(111.8 x 45.7 x 53.3cm) - (.27 cubic meters)

24"H X 50"W X 21"D - 14.58 cubic feet
(61.0 x 127.0 x 53.3cm) - (.41 cubic meters)

44"H X 27"W X 21"D - 14.44 cubic feet
(111.8 x 68.6 x 53.3cm) - (.41 cubic meters)

IOWA MOLD TOOLING CO., INC.
BOX 189, GARNER, IA 50438-0189
TEL:641-923-3711
TECHNICAL SUPPORT FAX: 641-923-2424



0000DOM2:99900687: 20021106 1-5
STANDARD FEATURES
+ Eight compartments of 14 ga. and 12 ga. galvannealed steel.
1/8” floorplate tops and backs.
Rear curbside compartment reinforced for crane mounting.
Compartment weatherproofing.
Fold-down 8" (20.3cm) tailgate with latching hardware.
Outrigger housing tube.
Workbench bumper with thru-compartment and recess.
Six recessed cargo tie-downs.
Two rear mounted grab handles.
Galvannealed seamless hemmed reinforced doors.
Polished stainless steel T-handle latches.
Stainless steel hinges.
Spring loaded door stops on vertical doors.
Body mounting kit.
Primed and undercoated.
Torsion box understructure.
Integrated electrical control system with automotive style harnesses.
Truck-Lite® related light and reflector kits with back-up alarm.
Right hand raised and vented oxy/acet compartment.

Molded rubber fender extensions.

OPTIONAL EQUIPMENT
»  Consult your local IMT Distributor for optional features and equipment.

REQUIRED EQUIPMENT

(if acraneis installed on the body)
+ 3020/3820/5020 Crane: Left Rear “Up-Down” Outrigger and Right Rear “Up-Down/In-Out” Outrigger and
Right Front “Up-Down” Outrigger.

IMT reserves the right to change specifications and design without notice.

LR LH Lv LF
0] [} 0]
Q 0] 0]

® LOFRR RH RV RF

i
- 21 < 52 —-l- 21 -| 95.13 | 38.88——[
N
o \
16 B
{
l 3¢ ) —
2 s02s 1 c° [0 B
44.25 44.25 1 B > 9B @
o
000 -3
9 B @ - o
L L |
% i e @
19.38 [— 27 —|
9%
82
134




0000DOM2:99900687: 20030210

1-6

SPECIFICATIONS
DOMINATOR Il - 13 MECHANICS BODY

GENERAL SPECIFICATIONS
CRANES FOR WHICH BODY IS DESIGNED

CHASSIS CAB-TO-AXLE (CA)

LONGSILLS
CROSSMEMBERS

FLOORPLATE THICKNESS
TOTAL COMPARTMENT STORAGE CAPACITY

TOTAL BODY WEIGHT

TOTAL CARGO DECK SURFACE AREA

COMPARTMENT SPECIFICATIONS
LEFT FRONT COMPARTMENT

LEFT VERTICAL COMPARTMENT #2

LEFT VERTICAL COMPARTMENT #3

LEFT HORIZONTAL COMPARTMENT

LEFT REAR COMPARTMENT

RIGHT FRONT COMPARTMENT

RIGHT VERTICAL COMPARTMENT #2

RIGHT VERTICAL COMPARTMENT #3

RIGHT HORIZONTAL COMPARTMENT

RIGHT REAR CRANE MOUNTING COMPARTMENT

Note: Dimensions of compartments are nominal.

STANDARD RAISED COMPARTMENT

IMT Models 1015, 2020, 3020, 3820, 5020,
5525, 6020, 6025

108" Minimum
(274.3 cm)

10" x 10 ga. Plate (full length) Torsion Box

3" x 10" x 1/4" Structural Tubing
10" x 10 ga. Channel

1/8" 4-way Floorplate

165.66 cubic feet 169.46 cubic feet
(4.69 cubic meters) (4.80 cubic meters)
4142 LBS 4177 LBS

(1879 kg) (1879 kg)

54.89 Square Feet
(5.09 square meters)

52"H X 39"W X 21"D - 24.64 cubic feet
(132.1 x 99.1 x 53.3cm) - (.70 cubic meters)

52"H X 24"W X 21"D - 15.17 cubic feet
(132.1 x 60.9 x 53.3cm) - (.43 cubic meters)

52"H X 18"W X 21"D - 11.38 cubic feet
(132.1 x 45.7 x 53.3cm) - (.32 cubic meters)

24"H X 50"W X 21"D - 14.58 cubic feet
(61.0 x 127.0 x 53.3cm) - (.41 cubic meters)

52"H X 27"W X 21"D - 17.06 cubic feet
(132.1 x 68.6 x 53.3cm) - (.48 cubic meters)

52"H X 39"W X 21"D 60"H X 39"W X 21"D
(132.1 x 99.1 x 53.3cm) (152.4 x 99.1 x 53.3cm)
24.64 cubic feet 28.44 cubic feet

(.70 cubic meters) (.80 cubic meters)

52"H X 24"W X 21"D - 15.17 cubic feet
(132.1 x 60.9 x 53.3cm) - (.43 cubic meters)

52"H X 18"W X 21"D - 11.38 cubic feet
(132.1 x 45.7 x 53.3cm) - (.32 cubic meters)

24"H X 50"W X 21"D - 14.58 cubic feet
(61.0 x 127.0 x 53.3cm) - (.41 cubic meters)

52"H X 27"W X 21"D - 17.06 cubic feet
(132.1 x 68.6 x 53.3cm) - (.48 cubic meters)

IOWA MOLD TOOLING CO., INC.
BOX 189, GARNER, IA 50438-0189
TEL: 641-923-3711
TECHNICAL SUPPORT FAX: 641-923-2424



0000DOM2:99900687: 20021106 1-7
STANDARD FEATURES
« Ten compartments of 14 ga. and 12 ga. galvannealed steel.
+ 1/8” floorplate tops and backs.
* Rear curbside compartment reinforced for crane mounting.
»  Compartment weatherproofing.
* Fold-down 8" (20.3cm) tailgate with latching hardware.
«  Outrigger housing tube.
*  Workbench bumper with thru-compartment and recess.
+ Six recessed cargo tie-downs.
« Two rear mounted grab handles.
* Galvannealed seamless hemmed reinforced doors.
* Polished stainless steel T-handle latches.
+ Stainless steel hinges.
»  Spring loaded door stops on vertical doors.
*  Body mounting kit.
* Primed and undercoated.
» Torsion box understructure.
* Integrated electrical control system with automotive style harnesses.
+ Truck-Lite® related light and reflector kits with back-up alarm.
* Right hand raised and vented oxy/acet compartment.

* Molded rubber fender extensions.

OPTIONAL EQUIPMENT
+  Consult your local IMT Distributor for optional features and equipment.

REQUIRED EQUIPMENT
(if acraneis installed on the body)
« 3020/3820/5020 Crane: Left Rear “Up-Down” Outrigger and Right Rear “Up-Down/In-Out” Outrigger and
Right Front “Up-Down” Outrigger.
+ 5525/6020/6625 Crane: Left Front “Up-Down” Outrigger, Right Front “Up-Down” Outrigger.
Left Rear “Up-Down” Outrigger, and Right Rear “Up-Down/In-Out” Outrigger.

IMT reserves the right to change specifications and design without notice.

T 1
r_ ’j_ LR LH Lv3 | Lv2 ! LF

[+ [ o

J _,94 .ofR RH RV3! RV2 RF

- 21 52 21 —| 119.13
/
| -
o l ..24 - I o E 8
i | ’ 60.25 3863 -
52.25 = = 52.95 =Y i B
] | |
3 ]
00+~ ©%% 000 \

16.13
B I Qo]
|-25.13~

) ©

158




0000DOM2:99900687: 20021106

1-8

SPECIFICATIONS
DOMINATOR II - 14" MECHANICS BODY

GENERAL SPECIFICATIONS
CRANES FOR WHICH BODY IS DESIGNED

CHASSIS CAB-TO-AXLE (CA)

LONGSILLS
CROSSMEMBERS

FLOORPLATE THICKNESS
TOTAL COMPARTMENT STORAGE CAPACITY

TOTAL BODY WEIGHT

TOTAL CARGO DECK SURFACE AREA

COMPARTMENT SPECIFICATIONS
LEFT FRONT COMPARTMENT

LEFT VERTICAL COMPARTMENT #2

LEFT VERTICAL COMPARTMENT #3

LEFT HORIZONTAL COMPARTMENT

LEFT REAR COMPARTMENT

RIGHT FRONT COMPARTMENT

RIGHT VERTICAL COMPARTMENT #2

RIGHT VERTICAL COMPARTMENT #3

RIGHT HORIZONTAL COMPARTMENT

RIGHT REAR CRANE MOUNTING COMPARTMENT

Note: Dimensions of compartments are nominal.

STANDARD
IMT Models 1015, 2020, 3020, 3820, 5020,
55625, 6020, 6025

120" Minimum
(304.8 cm)

10" x 10 ga. Plate (full length) Torsion Box

3" x 10" x 1/4" Structural Tubing
10" x 10 ga. Channel

1/8" 4-way Floorplate
186.78 cubic feet

(5.28 cubic meters)

4442 L BS
(2015 kg)

58.86 Square Feet
(5.47 square meters)

60"H X 37"W X 21"D - 26.99 cubic feet
(152.4 x 94.0 x 53.3cm) - (.77 cubic meters)

52"H X 37"W X 21"D - 23.38 cubic feet
(132.1 x 94.0 x 53.3cm) - (.66 cubic meters)

52"H X 18"W X 21"D - 11.38 cubic ket
(132.1 x 45.7 x 53.3cm) - (.32 cubic meters)

24"H X 50"W X 21"D - 14.58 cubic feet
(61.0 x 127.0 x 53.3cm) - (.41 cubic meters)

52"H X 27"W X 21"D - 17.06 cubic feet
(132.1 x 68.6 x 53.3cm) - (.48 cubic meters)

60"H X 37"W X 21"D - 26.99 cubic feet
(152.4 x 94.0 x 53.3cm) - (.77 cubic meters)

52"H X 37"W X 21"D - 23.38 cubic feet
(132.1 x 94.0 x 53.3cm) - (.66 cubic meters)

52"H X 18"W X 21"D - 11.38 cubic ket
(132.1 x 45.7 x 53.3cm) - (.32 cubic meters)

24"H X 50"W X 21"D - 14.58 cubic feet
(61.0 x 127.0 x 53.3cm) - (.41 cubic meters)

52"H X 27"W X 21"D - 17.06 cubic feet
(132.1 x 68.6 x 53.3cm) - (.48 cubic meters)

IOWA MOLD TOOLING CO., INC.
BOX 189, GARNER, IA 50438-0189
TEL: 641-923-3711
TECHNICAL SUPPORT FAX: 641-923-2424



0000DOM2:99900687: 20021106 1-9
STANDARD FEATURES
« Ten compartments of 14 ga. and 12 ga. galvannealed steel.
+ 1/8” floorplate tops and backs.
* Rear curbside compartment reinforced for crane mounting.
»  Compartment weatherproofing.
* Fold-down 8" (20.3cm) tailgate with latching hardware.
«  Outrigger housing tube.
*  Workbench bumper with thru-compartment and recess.
+ Six recessed cargo tie-downs.
« Two rear mounted grab handles.
* Galvannealed seamless hemmed reinforced doors.
* Polished stainless steel T-handle latches.
+ Stainless steel hinges.
»  Spring loaded door stops on vertical doors.
*  Body mounting kit.
* Primed and undercoated.
« Torsion box understructure.
* Integrated electrical control system with automotive style harnesses.
+ Truck-Lite® related light and reflector kits with back-up alarm.
* Right hand raised and vented oxy/acet compartment.

* Molded rubber fender extensions.

OPTIONAL EQUIPMENT
+  Consult your local IMT Distributor for optional features and equipment.

REQUIRED EQUIPMENT
(if acraneis installed on the body)
« 3020/3820/5020 Crane: Left Rear “Up-Down” Outrigger and Right Rear “Up-Down/In-Out” Outrigger and
Right Front “Up-Down” Outrigger.
+ 5525/6020/6625 Crane: Left Front “Up-Down” Outrigger, Right Front “Up-Down” Outrigger.
Left Rear “Up-Down” Outrigger, and Right Rear “Up-Down/In-Out” Outrigger.

IMT reserves the right to change specifications and design without notice.

L— LR LH Lv3 Lv2 LF

©

N
— ey
1]

® .0 F}R RH RV3 RV2 RF

|- 21 —t— 52 —-1— 21 _l 103.13
N\ /

117

169



0000DOM2:99900687: 19980818
INSTALLATION KIT (93710462) (SERIES | ONLY)

1. 60115068
2. 72060025
3. 72060150
4. 72062091
5. 72062109
6. 72063002
7. 72063007
8. 72063078
9. 76393799
10. 72062270
11. 72060151
12. 72063119

MOUNTING ANGLE

CAP SCR 5/16-18X1 HHGRS
CAP SCR 5/8-11X1-3/4 HHGRS
NUT 5/8-11 LOCK

NUT 5/16-18 LOCK

WASHER 5/16 WRT

WASHER 5/8 WRT 1
WASHER 5/16 ID X 1-5/8 OD
MUD FLAP W/LOGO

NUT 5/8-11 DRAKE LOCK GR8
CAP SCR 5/8-11X2 HHGRS8
WASHER 5/8 FLAT

OPRABANOIOOOIOIODNOKODN

NOTE

| SERIES | ONLY.

NOTE

TORQUE ITEM 11 TO 160 FT-LBS. WHEN USING A
TORQUE WRENCH ON DRAKE LOCK NUTS, ALWAYS
HOLD THE BOLT AND APPLY TORQUE TO THE NUT.

2.00 —|
- |- 8.80
CAB
BODY DOM2—11 |— 25.20 f 27.80 4
N 3.eeTr— |-
..... PPN | ]
RAEREREEERE
CHASSIS / \ \. 51”
#2.68
| I 1
41.40 42.00 H 7.06
84.20 51.00
CA. AF.

4
r.’h

IMPORTANT NOTE:

ALL CHASSIS FRAME HOLES MUST BE
DRILLED THE SAME SIZE AS BOLTS USED.



0000DOM2:99900687: 20021106

1-11

SPECIFICATIONS - SERIES Il
DOMINATOR Il - 14 MECHANICS BODY

GENERAL SPECIFICATIONS
CRANES FOR WHICH BODY IS DESIGNED

CHASSIS CAB-TO-AXLE (CA)

LONGSILLS
CROSSMEMBERS

FLOORPLATE THICKNESS
TOTAL COMPARTMENT STORAGE CAPACITY

TOTAL BODY WEIGHT

TOTAL CARGO DECK SURFACE AREA

COMPARTMENT SPECIFICATIONS
LEFT FRONT COMPARTMENT

LEFT VERTICAL COMPARTMENT #2

LEFT HORIZONTAL COMPARTMENT

LEFT REAR COMPARTMENT

RIGHT FRONT COMPARTMENT

RIGHT VERTICAL COMPARTMENT #2

RIGHT VERTICAL COMPARTMENT #3

RIGHT HORIZONTAL COMPARTMENT

RIGHT REAR CRANE MOUNTING COMRARTMENT

Note: Dimensions of compartments are nominal.

STANDARD
IMT Models 1015, 2020, 3020, 3820, 5020,
55625, 6020, 6025

120" Minimum
(304.8 cm)

10" x 10 ga. Plate (full length) Torsion Box

3" x 10" x 1/4" Structural Tubing
10" x 10 ga. Channel

1/8" 4-way Floorplate
218.36 cubic feet

(6.18 cubic meters)

4442 L BS
(2015 kg)

56.59 Square Feet
(5.26 square meters)

60"H X 36"W X 23"D - 28.75 cubic feet
(152 x 92 x 58 cm) - (.81 cubic meters)

60"H X 52"W X 23"D - 41.52 cubic feet
(152 x 132 x 58 cm) - (1.18 cubic meters)

32"H X 53"W X 23"D - 22.57 cubic feet
(81.3 x 134.6 x 58.4 cm) - (.64 cubic meters)

60"H X 27"W X 23"D - 21.56 cubic feet
(152.4 x 68.6 x 58.4 cm) - (.61 cubic meters)

60"H X 36"W X 21"D - 26.25 cubic feet
(152.4 x 91.4 x 53.3cm) - (.74 cubic meters)

60"H X 33"W X 21"D - 23.38 cubic feet
(157.4 x 83.8 x 53.3 cm) - (.69 cubic meters)

60"H X 18"W X 21"D - 13.00 cubic feet
(152.4 x 45.7 x 53.3cm) - (.37 cubic meters)

32"H X 53"W X 21"D - 20.61 cubic feet
(81.2 x 134.6 x 53.3cm) - (.58 cubic meters)

60"H X 27"W X 21"D - 19.68 cubic feet
(152.4 x 68.6 x 53.3cm) - (.56 cubic meters)

IOWA MOLD TOOLING CO., INC.
BOX 189, GARNER, IA 50438-0189
TEL: 641-923-3711
TECHNICAL SUPPORT FAX: 641-923-2424



0000DOM2:99900687: 20021106 1-12
STANDARD FEATURES
* Nine compartments of 14 ga.and 12 ga.galvannealed steel.

+ 1/8” floorplate tops and backs. NOTE
«  Rear curbside compartment reinforced for crane mounting. | SERIES Il ONLY.

»  Compartment weatherproofing.

* Fold-down 8" (20.3cm) tailgate with latching hardware.

«  Outrigger housing tube.

*  Workbench bumper with thru-compartment and recess.

+ Six recessed cargo tie-downs.

« Two rear mounted grab handles.

* Galvannealed seamless hemmed reinforced doors.

* Polished stainless steel T-handle latches.

+ Stainless steel hinges.

»  Spring loaded door stops on vertical doors.

*  Body mounting kit.

* Primed and undercoated.

» Torsion box understructure.

* Integrated electrical control system with automotive style harnesses.
+ Truck-Lite® related light and reflector kits with back-up alarm.
* Right hand raised and vented oxy/acet compartment.

* Molded rubber fender extensions.

OPTIONAL EQUIPMENT
+  Consult your local IMT Distributor for optional features and equipment.

REQUIRED EQUIPMENT
(if acraneis installed on the body)
« 3020/3820/5020 Crane: Left Rear “Up-Down” Outrigger and Right Rear “Up-Down/In-Out” Outrigger and
Right Front “Up-Down” Outrigger.
+ 5525/6020/6625 Crane: Left Front “Up-Down” Outrigger, Right Front “Up-Down” Outrigger.
Left Rear “Up-Down” Outrigger, and Right Rear “Up-Down/In-Out” Outrigger.

IMT reserves the right to change specifications and design without notice.

e 35.94—ol-—33.60— 18.25 52.81 .'Q'. [23.004-——50.00——| 21.00 |--
[) ) [
T 24100
fo ~]| | | o

[=—=35.94 51.88; 52.81 26.84—1

[ 168.12 l=-24.00

7—-|-—36.13—-|

88.1 !

115.




0000DOM2:99900687: 20021106 1-13
INSTALLATION KIT (93710462) (SERIES Il ONLY) NOTE
60115068 MOUNTING ANGLE 2 SERIES Il ONLY.
72060025 CAP SCR 5/16-18X1 HHGR5 6
72060150 CAP SCR 5/8-11X1-3/4 HHGR5 8
72062091 NUT 5/8-11 LOCK 8
72062109 NUT 5/16-18 LOCK 6
72063002 WASHER 5/16 WRT 6 NOTE
72063007 WASHER 5/8 WRT 16 TORQUE ITEM 11 TO 160 FT-LBS. WHEN USING A
72063078 WASHER 5/16 ID X 1-5/8 OD 6 TORQUE WRENCH ON DRAKE LOCK NUTS, ALWAYS
76393799 MUD FLAP W/LOGO 2 HOLD THE BOLT AND APPLY TORQUE TO THE NUT.
72062270 NUT 5/8-11 DRAKE LOCK GR8 4
72060151 CAP SCR 5/8-11X2 HHGRS 4
72063119 WASHER 5/8 FLAT 8
3" CAB TO BODY
-1 }-5.00
e i 163.00
N  so001YP- |-
............ ] !
AEERRRRARRE! / \ 500
CHASSIS . 3
\;I 10.68
75.40 43.00 7.00
120.00 C.A. 52.00

AF.




0000DOM2:99900687: 99903409.01 REV. B 20050520  1-14
INSTALLATION - PTO WIRING - ALLISON T1000/T2000 TCM 1 PTO (99903409-1)
77044764 FUSE HOLDER W/O FUSE
77041527 FUSE-ATC 7.5AMP
77041251 RELAY- P & B VF4-45F 11
77441047 TERMINAL-150 16-18 GA MALE
77044556 DIODE, 2.2 AMP
SUPPLIED
IGNITION WITH PTO
12v PO~ |
| PTO

w2/ 1 . Fitss
El_& | %l—\

3~/ FF | SWITCH |
? | SWITCH 5/ Bk PTO |
5 -

Fox
E-BRAKE

aobrwbd=
AN 2 2

So%
T

WIRE

REY J1-06
CONNECTOR |WIRE
ONTCM W1-19

NOTES:

1. Different chassis may have different codes for the TCM wire numbers.

2. TCM for Freightliner is behind dash on passenger side of cab. Splice into appropriate wires at that location.

3. TCM for Sterling Actera is under the cab. Use customer access metripack connector located on driver’s side
wheel well. Use cavity “F” for wire J1-06 and use cavity “G” for J1-19. Use item #4 in the part’s list.

4. TCM for International 4300 and 4400 models is under the cab. Use customer access metripack connector
located on the driver’s side, upper wheel well. Use cavity “B” for wire J1-06 and cavity “C” for J1-19. Use item #4
in the part’s list.

5. GM Transmission Connector (Located near upfitter connector in the engine compartment on the right side)
Wire 106 = Pin B; Wire 119 = Pin J

INSTALLATION - PTO WIRING - ALLISON T1000/T2000 TCM 2 PTO (99903409-2)
REV. B 20050520

1. 77044764 FUSEHOLDERW/OFUSE 1
2. 77041527 FUSE-ATC7.5AMP 1
3. 77044556 DIODE - 2.2 AMP/ 274V 2
4. 77041251 RELAY- P & B VF4-45F11 2
5. 77441047 TERM- 150 16-18GA MALE 2
COMP. PTO |
SUPPLIED | LAMP | PTO
WITH PTO 4 pr1O = '] PRESS
I SOLENOID SWITCH
| |
COMPRESS'
I swrtcH | COMP yex
IGNITION N RELAY
12V« CRANE |
|| PTO LAMP |
1,2
I |
| |
) L Swirg)
WITCH
e 4 1
E-BRAKE f T . ]
L[ - BT
GREY
CONNECTOR “’J‘Q'ﬁig
ON TCM [!1-
NOTES:

1. Different chassis may have different codes for the TCM wire numbers.

2. TCM for Freightliner is behind dash on passenger side of cab. Splice into appropriate wires at that location.
3. TCM for Sterling Actera is under the cab. Use customer access metripack connector located on driver’s side
wheel well. Use cavity “F” for wire J1-06 and use cavity “G” for J1-19. Use item #5 in the part’s list.

4. TCM for International 4300 and 4400 models is under the cab. Use customer access metripack connector
located on driver’s side, upper wheel well. Use cavity “B” for wire J1-06 and cavity “C” for J1-19. Use item #5 in
the part’s list.

5. GM Transmission Connector (Located near upfitter connector in the engine compartment on the right side)
Wire 106 = Pin B; Wire 119 = Pin J



0000DOM2:99900687: 99903409.03 REV. B 20050520
INSTALLATION - PTO WIRING - ALLISON T3000/T4000 TCM 1 PTO (99903409-3)

1-15

1. 77044764 FUSEHOLDERW/OFUSE 1
2. 77041527 FUSE-ATC7.5AMP 1
3. 77041251 RELAY-P & B VF4-45F11 2
4. 77441047 TERM-150 16-18GA MALE 3
5. 77044556 DIODE, 2.2 AMP 1
IGNITION SUPPLIED WITH PTO
T2V
-<
12 ; gllj\l‘ PTO LAMP |
3./ *l%. | ?—47
5 | | [k
B SWITCHJ AR
E-BRAKE f —— E
1 3 ?5%;
PIN 2 <
GRAY
CONNECTOR | PIN 30 <
ON TCM ,gk
3—" YEY
PIN 31 <

NOTES:

1. Different chassis may have different codes for the TCM wire numbers.

2. TCM for Freightliner is behind dash on passenger side of cab. Splice into appropriate wires at that location.

3. GM Transmission Connector:

(Located near the GM upfitter connector in the engine compartment on the right side)

Wire 114
Wire 117

Pin A
Pin B

Wire 161 = Pin J



0000DOM2:99900687: 99903409.04 REV. B20050520

1-16

INSTALLATION - PTO WIRING - ALLISON T3000/T4000 TCM 2 PTO (99903409-4)

1. 77044764 FUSEHOLDERW/OFUSE 1
2. 77041527 FUSE-ATC7.5AMP 1
3. 77044556 DIODE-2.2AMP, 274 VOLT 3
4. 77041251 RELAY-P & B VF4-45F11 4
5. 77441047 TERM-15016-18GA MALE REF
SUPPLIED |COEAAPMFF>)T6: PTO
WITH PTO
R Ev PTO  [—B]PRESS
13’ | Lk SOLENOID SWITCH
s - | X} PToﬂ
COMPRESS COMP |§H -4
EI_EE “swiren ] RELAY I_i COMPRESSOR
4 ¢ S 233 PTO
CRANE |
|| PTQ LAMP | PTQ
3 | F@PRE Ss
E-BRAKE | | SW(TCH
= | | R 8
T T TT PTO:|:|
CRANE
CRANE CRANE
L swircH | RELAY ﬁ PTO
¥ 4 BR'S =
3
PIN 2
GREY
CONNECTOR |PIN30 L
ON TCM
Y%
PIN 31«
NOTES:

1. Different chassis may have different codes for the TCM wire numbers.

2. TCM for Freightliner is behind dash on passenger side of cab. Splice into appropriate wires at that location.

3. GM Transmission Connector: (Located near the GM upfitter connector in the engine compartment on the right

side)

Wire 114 = Pin A; Wire 117 = Pin B; Wire 161 = Pin J

4. Use item #5 to connect.



0000DOM2:99900687: 99903409.05 REV. B20050520 1-17

INSTALLATION - PTO WIRING - ALLISON T3000/T4000 TCM 1 PTO ON FREIGHTLINER (99903409-5)
1. 77041251 RELAY-P & B VF4-45F11 2

2. 77044556 DIODE-2.2AMP, 274 VOLT 2

TO FREIGHTLINER HARNESS (BACK OF CAB)
CONNECTION TO PTO SOLENOID CONNECTOR

200D 151T (PURPLE) N _— GROUND (BLACK)
:I/_ 2 PIN CONNECTOR

i
1)
e
: PTO ENGAGE
vy (IMT HARNESS)
E-BRAKE f 5 2
I . PTO 200 1413 (PURPLE)
[ ke PRESSURE TO FREIGHTLINER
SWITCH gy HARNESS (BACK OF CAB)
§|;‘\ T K CONNECTION TO PTO
H PRESSURE SWITCH
WIRE «—— 1 ik ﬂ \ GROUND (BLACK)
J1-06 - —1IPTO 2 PIN CONNECTOR
WIRE
J1-19
GREY
CONNECTOR
ON TCM
NOTES:

1. Different chassis may have different codes for the TCM wire numbers.

2. TCM for Freightliner is behind dash on passenger side of cab. Splice into appropriate wires at that location.

3. GM Transmission Connector: (Located near the GM upfitter connector in the engine compartment on the right
side)

Wire 114 = Pin A; Wire 117 = Pin B; Wire 161 = Pin J

4. Use item #5 to connect.



0000DOM2:99900687: 20040322 1-18
HOLE PATTERN - DOMINATOR CRANE
INSTALLATION (99903339)

DOM LO/PRO DOMA
HOLE INDEX PER CRANE MODEL DO NDEX PER CRANE
D=3820/5020 MODEL
6020 (NOT AVAILABLE ON LO/PRO)
6025 (NOT AVAILABLE ON LO/PRO)
*.1015/2020 REQUIRE SPECIAL CONSIDERATION
2050 2063 - =
1763 — 1 @D ©D 17.75 —1 @ oB & oB
14.50 _(_ia Gla 1450 ——oA oA
1025 — | 1 i 10.38 O
788 —1 @ ®
3.00 S oAB S oAB
288 —1—@p D : "T' TT
A A ST ]
o O o [ToliTe) o gl ™ 0
c Qw1 = NN Y © o ® ©
SEI < sgg £ 28
~ - -~ ~ - N
DOM2
HOLE INDEX PER 1750 — = oF & oF
CRANE MODEL
14.25 & oF & OF
E=1015
F=2020 @
G=3820/5020
H=6020 11.50 |
J=6025
2.75 - @ E-F i @ E-F
0.0 |
o
o [Te) o
> 0 .
®G-H-J




0000DOM2:99900687: 20021106 2-1

SECTION 2. COMPARTMENT DOORS

DOMINATOR 1= 1L 1ottt eeeeees e s eee s e e ees et e s et eseesees s e e enes 2
COMPARTMENT DOORS ......veeeeteeeeseeseeeeeeeeseee e eeetee e eeese et et esessees s es e 2
COMPONENTS USED ON EACH DOOR ....vvriveieeeeeeeeseeseesseeseesesseesessssseennns 2
LATCH ASSEMBLY COMPONENTS .....ooveveeeeeeeeeeeeeeeeeeseeeeeeeeseeseessessesssseenee 2

DOMINATOR [ = 11" LOW PROFILE ...oveveveeeeeteeeeseeeeeeeeeeeee et eve et eseesessees s, 3
DOOR KIT-STD BODY ..eoeoeeeeeeeeeeeeeeeeeeeeeeeessesseseseseeseseseees e essesee s s esesseeneeee 3
DOOR KIT-BODY W/RAISED COMPARTMENT ....ovveieieeeeseeeeeeeeeeeeeeeseeseeerennes 3
COMPARTMENT DOORS ......veeeeteeeeseeseeeeeeeeseee e eeetee e eeese et et esessees s es e 3
COMPONENTS USED ON EACH DOOR .....vvriveeeeeeeeeeseeseesseesessesseesesseseeenens 3
LATCH ASSEMBLY COMPONENTS ....ooveiveeeeeeeeeeeeeeeeeeseeeeeeeesee s ssessessessees e 3

BODY-11' R1 FLUSH/CRANE (51715049) (EFF. 1-1-99 TO PRESENT) ....co.evvevnn.... 4

BODY-11' R FRT RAISED COMP’T W/ WB (51714651) (THRU 12-31-98) ............... 5

11’ BODY-RAISED LOW PROFILE (51715321) (EFF 1-1-99 TO PRESENT).......... 6

BODY-11' LOW-PROFILE R FRT RAISED COMP'TW/WB (51714658)

(THRU 12-31-98) ..ottt seseees s eee e e ee e s et es e s eseeseesesees e 7

BODY-13' R FRT RAISED COMP'T W/ WB/ CRANE FLUSH (51715423) ............... 8

BODY-14' R & L FRT RAISED COMP’T W/ WB/ CRANE FLUSH (51715377).......... 9

BODY-14" SERIES 11 (B1716989) .....ccitiiiiiiieeeiiieieie e 10




0000DOM2:99900687: 20020906 2-2

DOMINATOR 1I - 11’

COMPARTMENT DOORS

ITEM  COMPARTMENT DOOR SIZE (INCHES) PART NO.
1. LEFT FRONT W/LATCH 19.00W X 48.88H 52711319
2. LEFT FRONT W/O LATCH 16.00W X 48.88H 52711318
3. SECOND LEFT FRONT 19.00W X 48.88H 52711319
4. LEFT HORIZ W/LATCH 23.50W X 22.50H 52711427
LEFT HORIZ W/O LATCH 23.50W X 22.50H 52711426
5. LEFT REAR 19.00W X 48.88H 52711319
6. RIGHT FRONT W/LATCH 19.00W X 48.88H 52711319
6R. RAISED COMPARTMENT 19.00W X 56.88H 52711217
7.  RIGHT FRONT W/O LATCH 16.00W X 48.88H 52711318
7R. RAISED COMPARTMENT 16.00W X 56.88H 52711382
8. SECOND RIGHT FRONT 19.00W X 48.88H 52711319
9. RIGHT HORIZ W/LATCH 23.50W X 22.50H 52711427
RIGHT HORIZ W/O LATCH 23.50W X 22.50H 52711426
10. RIGHT REAR 19.00W X 48.88H 52711319
COMPONENTS USED ON EACH DOOR
HINGE-STAINLESS STEEL 2 72661383
MACH SCR 1/4-20X3/4 TORX-SS 8 72601652
NUT 1/4-20 LOCK-SS 8 72062194
WASHER 1/4 SS 8 72063166
WELD NUT 1/4-20 2 72062264
LATCH ASSEMBLY COMPONENTS
REPLACEMENT LOCK AND KEY 72066373
PIN & WASHER KIT 94732135
WASHER .31 RUBBER (PART OF 94732135) REF
WASHER .31 FLAT (PART OF 94732135) REF

COTTER PIN - LATCH (PART OF 94732135) REF



0000DOM2:99900687: 20020905

DOMINATOR II - 11
LOW PROFILE

1R 2R

COMPARTMENT DOORS

ITEM  COMPARTMENT DOOR
1. LEFT FRONT W/LATCH
1R. RAISED COMPARTMENT
2

LEFT FRONT W/O LATCH

2R. RAISED COMPARTMENT
SECOND LEFT FRONT
LEFT HORIZ W/LATCH
LEFT HORIZ W/O LATCH
LEFT REAR

RIGHT FRONT W/LATCH
RAISED COMPARTMENT

A

RAISED COMPARTMENT
SECOND RIGHT FRONT
RIGHT HORIZ W/LATCH

S°9°\‘.“%.°’9" how

RIGHT HORIZ W/O LATCH

10. RIGHT REAR

COMPONENTS USED ON EACH DOOR

HINGE-STAINLESS STEEL

RIGHT FRONT W/O LATCH

MACH SCR 1/4-20X3/4 TORX-SS

NUT 1/4-20 LOCK-SS
WASHER 1/4 SS
WELD NUT 1/4-20

LATCH ASSEMBLY COMPONENTS

REPLACEMENT LOCK AND KEY

PIN & WASHER KIT

WASHER .31 RUBBER (PART OF 94732135)

WASHER .31 FLAT (PART OF 94732135)

COTTER PIN - LATCH (PART OF 94732135)

SIZE (INCHES)

19.00W X 40.88H
19.00W X 56.88H
16.00W X 40.88H
16.00W X 56.88H
19.00W X 40.88H
23.50W X 22.50H
23.50W X 22.50H
19.00W X 40.88H
19.00W X 40.88H
19.00W X 56.88H
16.00W X 40.88H
16.00W X 56.88H
19.00W X 40.88H
23.50W X 22.50H
23.50W X 22.50H
19.00W X 40.88H

N> 00 0o 0 N

PART NO.

52711211
52711217
52711867
52711382
52711211
52711427
52711426
52711211
52711211
52711217
52711867
52711382
52711211
52711427
52711426
52711211

72661383
72601652
72062194
72063166
72062264

72066373
94732135
REF
REF
REF

DOOR KIT-STD BODY
12GA IN LIEU OF 14GA

51711591

1. 52711612
2. 52711620
3. 52711624

DOOR WELDMENT 48.88H X 19.00W
DOOR WELDMENT 48.88H X 16.00W
DOOR WELDMENT 45.13H X 23.63W

DOOR KIT-BODY W/RAISED COMPARTMENT
12GA IN LIEU OF 14GA

51711592

52711612
52711620
52711624
52711631
52711632

arwN =~

DOOR WELDMENT 48.88H X 19.00W
DOOR WELDMENT 48.88H X 16.00W
DOOR WELDMENT 45.13H X 23.63W
DOOR WELDMENT 56.88H X 19.00W
DOOR WELDMENT 56.88H X 16.00W

NN O

A AN -G



0000DOM2:99900687:20021106
BODY-11' R1 FLUSH/CRANE (51715049)
(EFFECTIVE 1-1-99 TO PRESENT)

1. 52715050 BODY WELDMENT 1

2. 60116698 DRIP TRAY 1

3. 93710462 INSTALLATION KIT (NOT SHOWN) 1

4. 60116985 DOOR ROD 10.75” LONG 4REF
5. 60113852 DOOR ROD 23.69" LONG 10REF
6. 89395459 WEATHERSTRIP W/ADH 128 ROLL 1

7. 89395463 RUBBER RENDER 2
9. 72661510 LATCH -2PT 8REF

72661466 LATCH -2PT (THRU 12-31-99)

10. 76393253 LATCH GASKET 10REF
11. 41715126 ELECKIT 1

"

!

.
@iSE

o o) @ |

= 23-51716326 (KIT-HRDV DOM CRANE DRIP TRAY) CONTAINS:
2-72060023 CAP SCR .31-18X .75 HH GRS Z
2-72063002 WASHER .31 W FLAT ANSI B27.2Z

s2o0 22-51716366 (KIT-HRDW DOM RIVET/GRAB HANDLE <D2-3)) CONTAINSY
50-72661384 RIVET-AL LG HD .25X S0 GRIP
4-72062167 NUT-SS 31-18 HEX NYLOC

4-72063152 WASHER-SS .31 WRT TYPE 304
4-72601590 CAP SCR-SS .31-18XL00 TRH PHH

o @

N

.

i

|

-
s T

902 ® 00.9)

HARDWARE KITI[

/ (51716326) (REF)

2-4
12

13.
14.

16.
17.

19.
20.

22.
23.

0 44

99900687
70034366
72661512
72661470
71394099
89393638
60111530
60350056
70034423
72661467
51716366
51716326

DOM Il MANUAL REF
PLUG-PLSTC BUTTON FLUSH 9
LATCH -1 PT W/STUDS 2REF
LATCH- 1 PT (THRU 12-31-99)
DECAL-LABELSET (NS) 1
W-STRIP 3/4 X 3/8 TRIMLOC 13
DOOR ROD 27.62” LONG 2REF

TREAD-SHUR STEP 12" X 21" (NS) 2
PLUG-PLSTC TAPERED 4.37-4.62 2
HANDLE-BODY BOLT-ON 2
HARDWARE KIT RIVET/GRAB HNDL 1
HARDWARE KIT CRANE DRIP TRAY 1

® | | o)
O =
o ees b0
\ I| [ ] |I @//
©BD
OE)
\ & VI’:NTEI"FI?I:I
I > ] i
B B B
a

HARDWARE
COMES WITH
DOOR LATCH
RODS
(REF)



0000DOM2:99900687: 19990811

BODY-11’' R FRT RAISED COMP'TW/WB (51714651)
(THRU 12-31-98)

10.

12.
13.
14.

©CeNOOORWN =~

51707746
51711241
52711581
60111530
60112517
60113852
60116698
60117375
70034366
70034423
70393719
71394099
72060004
72060023

COVER KIT

TAILGATE KIT

BODY

ROD-DOOR 27.62
ROD-DOOR 19.75
ROD-DOOR 23.69

DRIP TRAY

BRACKET

PLUG

PLUG 4.5

PLUG .26

DECAL SET

CAP SCR 1/4-20X1 HHGR5
CAP SCR 5/16-18X3/4 HHGR5

Lq21m

NN 2N 20NN = 2

2-5

72062104
72063001
72661384
72661466
72661470
76393253
89039999
89395463
89395459
89393638
93710462
72062167
72063152
72601590
72661467
99900687
72063050

NUT 1/4-20 LOCK
WASHER 1/4 WRT
RIVET

LATCH-2PT

LATCH-1PT
GASKET-LATCH

TREAD

FENDER
WEATHERSTRIP .62X.50
WEATHERSTRIP .75X,38

INSTALLATION KIT (NOT SHOWN)

NUT 5/16-18 LOCK SS
WASHER 5/16 WRT SS

CAP SCR 5/16-18X1 TRHPHHSS

HANDLE
MANUAL
WASHER 5/16 LOCK

]
N
=™
e
<

LATCH
DOOR RODS <REF)

HARDWARE
COMES WITH

3.5FT

118FT
13FT

NN~




0000DOM2:99900687: 20021106 2-6
11’ BODY-RAISED LOW PROFILE (51715321) (EFF 1-1-99

TO PRESENT)

1. 52715318 BODY WLDMT 11" LOW PROFILE

2. 51711241 TAILGATE KIT (NOT SHOWN)

3. 93710462 INSTL KIT DOM2 LO-PRO (NS)

4. 60116985 DOOR ROD 10.75 LONG

5. 60112417 DOOR ROD 19.75 LONG

6. 89395458 WEATHERSTRIP - 118 ROLL

7. 89395455 RUBBER FENDER

9. 72661510 LATCH -2 PT W/HARDWARE

10. 76393253 LATCH GASKET W/STUDS

11. 51707748 HOLE HOLE COVER KIT

12. 99900687 DOM Il MANUAL (NS)

13. 70034366 PLUG-PLASTIC BUTTON

14. 72661512 LATCH -3 PT W/HARDWARE

15. 60111530 DOOR ROD 27.62 LONG

16. 71394099 DECAL-LABEL SET (NS)

17. 89393638 WEATHERSTRIP 3/4 X 3/8 TRIMLOC
18. 41714774 ELEC KIT (NS)

19. 89039999 TREAD-SHUR STEP 12” (NS)

25. 72060025 CAP SCR 5/16-18 X 1.00 HHGR5Z (NS)
26. 60116698 DRIP TRAY (NS)

27. 52704895 PIN-TYPE R (NS)

28. 52771120 MOUNT-PINTLE HITCH (NS)

29. 72066143 HAIR PIN 1/8 (NS)

30. 72661467 HANDLE-BODY BOLT ON 1 X 2.5
31. 51716335 HARDWARE KIT - GRAB HANDLE
32. 51716326 HARDWARE KIT - DRIP TRAY

o

o

1
1
1
4
1
1
2
8
1
1
1
1
2
2
1
1
1
3.5
2
1

1

1

1

2
1

1

©)
OR

() () ()

™ | 32-51716326 <KIT-HRDW DOM CRANE DRIP TRAY> CONTAINS!
2-72060023 CAP SCR 31-18X .75 HH GRS Z
2-72063002 WASHER .31 W FLAT ANSI B27.2Z

31-51716335 (KIT-HRDW DOM RIVET/GRAB HANDLE D1-D2 L/P> CONTAINS: r
3B8-72661384 RIVET-AL LG HD .25X .50 GRIP t /_@
HEX

4-72062167 NUT-SS 31-18 NyLOC
4-72063152 WASHER-SS .31 WRT TYPE 304
4-72601590 CAP SCR-SS .31-18X100 TRH PHH

o o o 000

OE0
/

o I:D

a8

a €




0000DOM2:99900687: 19990811 2-7
BODY-11' LOW-PROFILE R FRT RAISED COMP'TW/WB 14. 70034366 PLUG 10
(51714658) (THRU 12-31-98) 16. 71394099 DECAL SET 1
1. 52712876 BODY 1 17. 60117375 BRACKET 1
2. 60116698 DRIP TRAY 1 18. 99900687 MANUAL 1
3. 60112517 ROD-DOOR 19.75 8 19. 89393638 WEATHERSTRIP .75X.38 13FT
4. 60117680 ROD-DOOR 15.75 2 20. 51711241 TAILGATE 1
5. 60116985 ROD-DOOR 10.75 4 21. 93710462 INSTALLATION KIT 1
6. 89395458 WEATHERSTRIP 118FT 22. 89039999 TREAD 3.5FT
7. 89395455 FENDER 2 23. 60111530 ROD-DOOR 27.63 2
8. 72661384 RIVET 34 24. 72062104 NUT 1/4-20 LOCK 2
9. 72661466 LATCH-2PT 8 25. 52711220 HITCH INSERT 1
10. 76393253 GASKET-LATCH 10 26. 52704895 PIN 3/4X3-7/16 1
11. 72661470 LATCH-1PT 2 27. 72066143 HAIR PIN 1/8 1
13. 72060025 CAP SCR 5/16-18X3/4 HH 1 28. 72060004 CAP SCR 1/4-20X1 HHGR5 2
o o 3‘
O
R
—
o ] ==
= 1
() () (1)
o o
D
7 /—0
14 14 4 * - o
il o | [ ©
E] o L]
@ @ ‘ +* +* .
T \
/ 90 (3]
° UL

= -

DO

[ ® ®
ﬂ E
/ N
(& Q0 ] \ )




0000DOM2:99900687: 20021106

BODY-13' R FRT RAISED COMP'T W/ WB/ CRANE FLUSH

(51715423)

20.
21.
22.

24.
25.

27.
28.

30.

52715424
60116985
60111530
41714711
60113852
60116698
60117375
70034366
70034423
72060004
72060023
71394099
51711241
72063001
72661510
72661466
72661384
72661512
72661470
76393253
89395463
89395461
89393638
99900687
93710462
72062104
72661467
72601590
72063152
72062167
51716427

BODY

ROD-DOOR 10.75
ROD-DOOR 27.63
KIT-ELEC
ROD-DOOR 23.69
DRIP TRAY
BRACKET

PLUG

PLUG 4.50

CAP SCR 1/4-20X1 HHGR5
CAP SCR 5/16-18X3/4 HH

DECAL SET
TAILGATE KIT
WASHER 1/4 WRT

LATCH-2PT (EFF 1-1-00)
LATCH-2PT (THRU 12-31-99)

RIVET

LATCH-1PT (EFF 1-1-00)
LATCH-1PT (THRU 12-31-99)

GASKET
FENDER

WEATHERSTRIP .62X.50
WEATHERSTRIP .75X.38

MANUAL

INSTALLATION KIT
NUT 1/4-20 LOCK

HANDLE

N
N2 RAaANA-

N

01 =
NNOOON-==2DNNDN

WASHER 5/16 WRT SS
NUT 5/16-18 LOCK SS
AUX GRD CABLE KIT

1
2
2
CAP SCR 5/16-18X1 PH SS 4
4
4
1

2-8

INSTALLATION OF AUXILIARY CHASSIS GROUND CABLE
KIT (51716427)
Due to the increased use of electrical components installed on
IMT products, we have instituted the practice of installing an
auxiliary ground cable between the chassis frame and battery
ground terminal, to assist the electrical system of both IMT
product and chassis. If your equipment does not include the
cable, consider adding the ground cable for added assistance.
Install the auxiliary ground cable as follows:
1. Connect one end of cable to chassis frame using 3/8” x 1-
1/2” bolt, 5/16” flat w asher, 3/8” lock washer, and 3/8” hex nut.
See Note.

2. Connect the remaining end of the cable to the ground
terminal of the chassis battery or to the engine block. See
Note.

NOTE

Ground connections made to metal surfaces shall maintain
contact integrity when subjected to the normal effects of aging,
temperature cycling, moisture, splash, spray washing, fatigue,
and other environmental conditions. Metal surfaces shall be
free of primer, paint, rust, and corrosion, and ha ve a bright,
polished appearance immediately before the ground terminal
is connected. A steel flat washer , with an outside diameter
approximately equal to the iing terminal diameter, shall be placed
between bolt head and terminal. Grounding studs and joints
shall be dedicated to the ground and not be used as a structural
joint.

RS

+

_ (o) (@)
Oa Q. O /0
I \ cl! 'S T 17
&
) 8| @ -
] CI 113

0 ao

A
~
~




0000DOM2:99900687: 20021106 2-9
BODY-14' R & L FRT RAISED COMP'TW/WB/ CRANE FLUSH INSTALLATION OF AUXILIARY CHASSIS GROUND CABLE
(51715377) KIT (51716427)
1. 52715378 BODY 1 Due to the increased use of electrical components installed on
2. 51711241 TAILGATE KIT 1 IMT products, we have instituted the practice of installing an
3. 93710462 INSTALLATION KIT 1 auxiliary ground cable between the chassis frame and battery
4. 60116985 ROD-DOOR 10.75 4 ground terminal, to assist the electrical system of both IMT
5. 60113852 ROD-DOOR 23.69 12 product and chassis. If your equipment does not include the
6. 89395462 WEATHERSTRIP .62X.50 168FT cable, consider adding the ground cable for added assistance.
7. 89395463 FENDER 2 Install the auxiliary ground cable as follows:
g- ;ggglg?g I'?A\_I/_EL 2PT (EFF 1-1-00) ?8 1. Connect one end of cable to chassis frame using 3/8” x 1-
72661466 LATCH-2PT (THRU 12-31-99) 10 1/2” bolt, 5/16” flat w asher, 3/8” lock washer, and 3/8” hex nut.
10. 76393253 GASKET 12 See Note.
11. 51707746 COVER KIT 1
12. 99900687 MANUAL 1 2. Connect the remaining end of the cable to the ground
13. 70034366 PLUG 11 terminal of the chassis battery or to the engine block. See
14. 72661512 LATCH-1PT (EFF 1-1-00) 2 Note.
72661470 LATCH-1PT (THRU 12-31-99) 2 NOTE
12 ;?gggggg 8225555116-18)(3/4 HH f Ground connections made to metal surfaces shall maintain
17' 89393638 WEATHERSTRIP 75X .38 13FT contact integrity when subjected to the normal effects of aging,
18. 60111530 ROD-DOOR 27 62 ) 4 temperature cycling, moisture, splash, spray washing, fatigue,
19' 89039999 TREAD : 3 5ET and other environmental conditions. Metal surfaces shall be
20' 70034423 PLUG 4.50 2 free of primer, paint, rust, and corrosion, and ha ve a bright,
21' 60117375 BRACKET , polished appearance immediately before the ground terminal
22' 72060004 CAP SCR 1/4-20X1 HHGR5 9 is connected. A steel flat washer , with an outside diameter
23' 72063001 WASHER 1/4 WRT 5 approximately equal to the iing terminal diameter, shall be placed
24' 72062104 NUT 1/4-20 LOCK 5 between bolt head and terminal. Grounding studs and joints
55 79661467 HANDLE 5 jsor;stll be dedicated to the ground and not be used as a structural
26. 72601590 CAP SCR 5/16-18X1 PH SS 4 -
27. 72063152 WASHER 5/16 WRT SS 4
28. 72062167 NUT 5/16-18 LOCK SS 4
29. 41714712 KIT-ELEC 1
30. 60116698 DRIP TRAY 1
51716427 AUX GRD CABLE KIT 1
1
® . .‘__] 9]
. O . -
(] [] (]
[
O () ()
L,
J
OCY,
I ﬁ 00U a
[ V T V
e
@ ® . . . ®
8 Xig
€ ® e
O B O\ @y
a =4 DN 11
i P 8 0%~ 000 3OO0
N\ III [T II
RE
@O % !
\ ] B ] ei ]
Iy B
o
B ®
Z X
af @® a:i: aff




0000DOM2:99900687: 20021106
BODY-14' SERIES Il (51716989)

10.
1.
12.

14.
15.

17.
18.

20.
21.

23.
24.

26.
27.

29.
30.

©CoNoAMON =

52716990+
51711241
93710462
60116985
89395462
89393137
72661384
72661510
76393253
51707746
91716477
70034366
72661512
72060023
71394099
89393638
60111530
60350056
70034423
60117375
72060004
72063001
72062104
72661467
72601590
72063152
72062167
41716913
60116698
51716427
60121503
72661467
51716326
51716366

BODY

TAILGATE KIT (NS)
INSTALLATION KIT
ROD-DOOR 10.75
WEATHERSTRIP .62X.50

FENDER RUBBER-"RUB-A-FENDER"

RIVET

LATCH-2PT (EFF 1-1-00)
GASKET

COVER KIT

MANUAL KIT

PLUG

LATCH-3PT

CAP SCR 5/16-18X3/4 HH
DECAL SET
WEATHERSTRIP .75X.38
ROD-DOOR 27.56
TREAD

PLUG 4.50

BRACKET

CAP SCR 1/4-20X1 HHGR5
WASHER 1/4 WRT

NUT 1/4-20 LOCK
HANDLE

CAP SCR 5/16-18X1 PH SS
WASHER 5/16 WRT SS
NUT 5/16-18 LOCK SS
KIT-ELEC

DRIP TRAY

AUX GRD CABLE KIT
ROD-DOOR 14.94"LG

HANDLE-BODY BOLT ON 7.0X2.5BLK

HARDWARE KIT -DRIP TRAY
HARDWARE KIT-GRAB HANDLE

1
1
1

4

158FT

50
10
11

1

1
11
11

[=—35.94—=1=—233.62—=1 18.25 52.81

le—35.94

a
[y
®
®©

52.81

26.84—="

2FT

88.1 {

24.00

NOTE

| SERIES Il ONLY.

INSTALLATION OF AUXILIARY CHASSIS GROUND CABLE
KIT (51716427)
Due to the increased use of electrical components installed on
IMT products, we have instituted the practice of installing an
auxiliary ground cable between the chassis frame and battery
ground terminal, to assist the electrical system of both IMT
product and chassis. If your equipment does not include the
cable, consider adding the ground cable for added assistance.
Install the auxiliary ground cable as follows:
1. Connect one end of cable to chassis frame using 3/8” x 1-
1/2” bolt, 5/16” flat w asher, 3/8” lock washer, and 3/8” hex nut.
See Note.

2. Connect the remaining end of the cable to the ground
terminal of the chassis battery or to the engine block. See
Note.

NOTE

Ground connections made to metal surfaces shall maintain
contact integrity when subjected to the normal effects of aging,
temperature cycling, moisture, splash, spray washing, fatigue,
and other environmental conditions. Metal surfaces shall be
free of primer, paint, rust, and corrosion, and ha ve a bright,
polished appearance immediately before the ground terminal
is connected. A steel flat washer , with an outside diameter
approximately equal to the ing terminal diameter, shall be placed
between bolt head and terminal. Grounding studs and joints
shall be dedicated to the ground and not be used as a structural
joint.

|~23A00-|-—50Aoo—-| 21.00 |-

)
—‘7 @ ] ﬂ 24|.00 ﬂ o
60.25 ' l : //O
L 0 0O

!='M’_|=:

94.00 !

o
=4
——| 18.13 I——33.87——|-—36.13 ——|

115.




0000DOM2:99900687: 20021204 3-1

SECTION 3. COMPARTMENT OPTIONS

SHELVING OPTIONS - SERIES | ONLY ......ccooiiiiiiiinrinnnn s snnenns
FRONT VERTICAL COMPARTMENT .....ccooiiiitmirinsnssnssns s nsssss s sssssss s snnns
SECOND VERTICAL COMPARTMENT .......cccooiimtinnnrsns s s
HORIZONTAL COMPARTMENT ...ttt sss s ssns s ssans
REAR COMPARTMENT WITHOUT CRANE ...t
MISCELLANEOUS COMPARTMENT OPTIONS ........ccooomiiiriinnne e
SHELVING AND DRAWER PACKAGES. ........cccciiitiinrrnn s snssnenns
SHELVING OPTIONS - SERIES Il ONLY ...t sssannenas
DRAWER UNITS (PAINTED) ..ot s ssne e
DRAWER KITS (PAINTED) ...ttt ssn s nsss s sss s ssns e
DRAWER UNITS (UNPAINTED) ..ot nnssss s ssss s ssssssssnsans
DRAWER KITS (UNPAINTED) ....coiiiiiiiiiimriisnrr s nssss s sssss s sssssssssssssssnssnns
DRAWER UNITS DRAWING (REFERENCE ONLY) ....ccccciiiimirinnrennssne s s
DRAWER KITS DRAWING (REFERENCE ONLY) .....ccccoiiiiirinnnennsne s
16-DRAWER SET W/RISER (51709946) ..........ccooeiminimmninnnnirnnssss s nssss s
18-DRAWER SET W/RISER (51704282) ........coccoiiiminiinrennnrsinssnss s nssse e
4-DRAWER SET W/RISER (51704193) .....ccoiciiiiiiinrerinnne s snssssssssssssssssnnes
TRAY ASM-ROLLOUT 32"W (51711548) ......ccccerirnriinnrr s ssn e
BASE-DRAWER SET (60110327) .....ccceiiiiimerinisinrinsnssnsssssssssssssssssssssssssnans
ADJUSTABLE SHELVES..........coo s sss s s s nsnns
TANK BRACKET ASM-2 TANK OXY/ACET (51705349) ........ccoocrmiiiummennninnnennnannen
DRAWER SET (51706978) ......cccceiriiiiiiiinnnnrisne s sissss s ssssss s sssssss s sssssssssnas
HOOK KIT-BOLT IN (51706696) .........ccevriummiiiniiniiiinsre s snsssss s ssssssnesssnns
BOOKSHELF ASM 8H X 12D X 46L (51710102)........ccceirimmreinninnrnsisseennssne s
TANK BRACKET ASM-3 TANK OXY/ACET (51709717) ...coevviuereiiiinnrennnnnnennnnen
ROLLOUT DRAWER MTG KITS ......coiiiiiiininre s nssss s sssssesssans
TRAY ASM-PARTS/BOOKS (51713240)........cccceemiiinmnninnnisnisnss s ssssss s sssnnnas
COVER KIT-HOSE REEL HOLE (51707746) .......ccccceriniimririnnrennsnsenssnsssssnneenns
ADJUSTABLE HOOK ASM-BOLT IN (51707489) ......ccccviviummerininnrennnssnssnsssnesnnans
AIR BLOWER KIT (51711260) ......coociumiiininreinssrsinsss s nssssssssss s ssssssss s snssans
DIVIDER KIT-BOLT ON (51711265)......ccoiciuiiiiniriiinsnrenssrs s sssss s
BOOKSHELF ASM 8H X 26L X 12D (51707629)........ccccevviummerininnnnninssnesnsssesnans
DIVIDER KIT-BOLT ON-RAISED COMP’T (51711266) ........cccevviiumrriiiinnennnsnnnennnans
TANK BRACKET, TWO BOTTLE (51713311) ..




0000DOM2:99900687: 19980818 3-2
NOTES




0000DOM2:99900687: 20050202
SHELVING OPTIONS - SERIES | ONLY

FRONT VERTICAL COMPARTMENT
NOTE: See 26"W drawer units/kits.

ROLLOUT TOOL BOX TRAY 32"W X 18.5"D 51711548
TANK BRKT-OXY/ACET 2-TANKS W/HOOK-VENTED 51705349
TANK BRKT-OXY/ACET 3-TANKS W/HOOK 51709717
HOOK-CABLE/HOSE KIT (ADD’L BOLT-IN) 51706696
DIVIDER KIT-FRONT COMPT-44"H BOLT-IN 51711265
DIVIDER KIT-FRONT COMPT-60"H BOLT-IN 51711266
ADJ SHELF 17X17.63 (USE W/DIVIDER-11") 60116733
ADJ SHELF 17X38.13 60116885
SECOND VERTICAL COMPARTMENT

NOTE: See 13"W drawer units/kits.

ADJ SHELF 17"X17.63" (USE W/DIVIDER-11") 60116733
HORIZONTAL COMPARTMENT

NOTE: See 39"W drawer units/kits.

SLIDE OUT PARTS BOOK TRAY 51713240
BOOKSHELF 8"H X 45"L X 12"D 51710102
ADJ SHELF 17"X49.5" 51717123
SWING OUT DOOR VS. FOLD DOWN 51711505
REAR COMPARTMENT WITHOUT CRANE

NOTE: See 13"W drawer units/kits.

ADJ SHELF 17"X26.25" 60116734

MISCELLANEOUS COMPARTMENT OPTIONS

SGL BOLT DRWR-STACKABLE 18D X 8.12W X 4.12H 51706978
BASE 2.7"H (1 REQD/STACK OF 51706978) 60110327
BOLT DRAWER SET-4 W/BASE 18D X 8.12W X 19H 51704193
BOLT DRAWER SET-16 W/BASE 18D X 16.25W X 35.5H 51709946
BOLT DRAWER SET-18 W/BASE 18D X 16.25W X 39.5H 51714282
ADJ HOOK KIT (INCLUDES 2 HOOKS) 51707489
ADDITIONAL HOOK FOR 51707489 ADJ HOOK KIT 52707490
HOOK-CABLE/HOSE KIT (ADD’L BOLT IN) 51706696

3-3

SHELVING AND DRAWER PACKAGES

PACKAGE #9
51711525
51705349
51707489
51711548
52707490
60116733
60116734
51717123

PACKAGE #10
51711526
51705349
51707629
51711548
60116733
60116734
51717123

PACKAGE #11
51711527
51704193
51705349
51707629
51711265
51711548
60116733
60116734
60116885
51717123

PACKAGE #12
51711528
51704282
51705349
51707629
51711265
51713148
51713150
51713241
60116733
60116734
51717123
51707900
51709290
51709746

2-TANK OXY/ACET BRKT
HOOK ASM-ADJ BOLT IN
ROLLOUT TRAY ASM 32"
HOOK

ADJ SHELF 17X17.88
ADJ SHELF 17X 26.25
ADJ SHELF 17X49.50

2-TANK OXY/ACET BRKT
BOOKSHELF ASM 8H X 26L X 12D
ROLLOUT TRAY ASM 32"

ADJ SHELF 17X17.88

ADJ SHELF 17X26.25

ADJ SHELF 17X49.50

4-DRAWER SET W/RISER

2-TANK OXY/ACET BRKT
BOOKSHELF ASM 8H X 26L X 12D
DIVIDER KIT

ROLLOUT TRAY ASM

ADJ SHELF 17X17.88

ADJ SHELF 17X26.25

ADJ SHELF 17X38.13

ADJ SHELF 17X49.50

18-DRAWER SET

2-TANK OXY/ACET BRKT
BOOKSHELF ASM 16D X 26W X 12D
DIVIDER KIT

DRAWER SET 26W 2-5" & 1-7" 19"H
RISER/TOP SHELF 3"H

DRAWER SET 26W 5-3" 18"H

ADJ SHELF 17X17.88

ADJ SHELF 17X26.25

ADJ SHELF 17X49.50

ROLLOUT DRAWER MTG KIT 3"H

NWU R R NNR R R R R

NRPWOR P RP RPN

1
1
1
1
1
1
1
6
3
2
1

DRWRS 16D X 26W(2-5"/1-7")NO DIV 1
SHELF-ROLLOUT DRAWERS 28.5"W 1



0000DOM2:99900687: 20021111

SHELVING OPTIONS - SERIES Il ONLY

FRONT VERTICAL COMPARTMENT

NOTE: See 26"W drawer units/kits.

ROLLOUT TOOL BOX TRAY 32"W X 18.5"D

TANK BRKT-OXY/ACET 2-TANKS W/HOOK-VENTED
TANK BRKT-OXY/ACET 3-TANKS W/HOOK
HOOK-CABLE/HOSE KIT (ADD’L BOLT-IN)

DIVIDER KIT-FRONT COMPT-44"H BOLT-IN

DIVIDER KIT-FRONT COMPT-60"H BOLT-IN

ADJ SHELF 17X17.63 (USE W/DIVIDER-11")

ADJ SHELF 17X 35.50-39.50

SECOND LEFT VERTICAL COMPARTMENT
NOTE: See 26"W drawer units/kits.

ADJ SHELF 17"X17.63" (USE W/DIVIDER-11")
SHELF-ADJ 17.00 X 51.00-55.00

SECOND RIGHT VERTICAL COMPARTMENT
NOTE: See 26"W drawer units/kits.

ADJ SHELF 17"X17.63" (USE W/DIVIDER-11")
SHELF-ADJ 17.00 X 32.75-36.75

THIRD RIGHT VERTICAL COMPARTMENT
NOTE: See 13"W drawer units/kits.
ADJ SHELF 17"X17.63"

HORIZONTAL COMPARTMENT
NOTE: See 39"W drawer units/kits.
SLIDE OUT PARTS BOOK TRAY
BOOKSHELF 8"H X 45"L X 12"D
SHELF-ADJ 17.00 X 51.00-55.00

REAR COMPARTMENT WITHOUT CRANE
NOTE: See 13"W drawer units/kits.
ADJ SHELF 17"X26.25"

MISCELLANEOUS COMPARTMENT OPTIONS

SGL BOLT DRWR-STACKABLE 18D X 8.12W X 4.12H
BASE 2.7"H (1 REQD/STACK OF 51706978)

BOLT DRAWER SET-4 W/BASE 18D X 8.12W X 19H
BOLT DRAWER SET-16 W/BASE 18D X16.25W X35.5H
BOLT DRAWER SET-18 W/BASE 18D X16.25W X39.5H
ADJ HOOKKIT (INCLUDES 2 HOOKS)

ADDITIONAL HOOK FOR 51707489 ADJ HOOK KIT
HOOK-CABLE/HOSE KIT (ADD’L BOLT IN)

51711548
51705349
51709717
51706696
51711265
51711266
60116733
51710705

60116733
51707171

60116733
51706874

60116733

51713240
51710102
51707171

60116734

51706978
60110327
51704193
51709946
51714282
51707489
52707490
51706696

3-4



0000DOM2:99900687: 20031120 3-5
DRAWER UNITS (PAINTED)
OVERALL DRWR QTY (HT) COMMON COMPONENTS
PART NO. W | H D 3| 57 | 77 72661457 LATCH-DRAWER PULL
Torsire | 0 | 75 | T T s o ctner
70733768 131 15 | 17.38 3 72601329 CAP SCR 5/16-18X3/4 BTNHD
72060023 CAP SCR 5/16-18X3/4 HHGR5
70733767 131 21 [ 17.38 3| 1 CAP SCR #10-24X1/2 C'SNK PHILLIPS HD
70733766 13 22 17.38 3 NUT 5/16-18 SERRATED
70733765 13 | 22 17.38 5
70733778 26 | 23 29.62 2 1
70733777 26 | 15 | 29.62 3 NOTE:
70733776 2% | 21 20.62 3 1 Painted drawers used on all bodies produced
70733775 % | 22 | 2962 3 after January 2003. Unpainted drawers are
70733774 26 22 2962 5 available for service only.
70733773 39 | 23 42.62 2 1
70733772 39| 2 42.62 3 1
70733771 39 | 22 42.62 3
70733770 39 | 22 42.62 5
DRAWER KITS (PAINTED)
DRWR QTY (HT)
NOMINAL LOWER TOP UNIT PART NO. (see above)
PART NO. W H 3” 5” 7 3” 5|17 LOWER TOP
70733781 26 33 2 1 3 70733777 70733778
70733783 26 | 40 2 1 3 70733775 70733778
70733779 26 | M 2 1 5 70733778 70733774
70733790 26 32 3 1 3 70733776 70733777
70733794 26 38 3 3 1 70733775 70733776
70733782 26 39 3 1 5 70733776 70733774
70733792 26 32 3 3 70733775 70733777
70733785 26 39 3 5 70733775 70733774
70733795 13 | 40 2 1 3 1 70733769 70733767
70733796* 13 | 50 2 1 33)| 1 70733769 70733767 & 768
70733786 13 34 2 1 3 70733768 70733769
70733787 13 | 40 2 1 3 70733766 70733769
70733780 13| M 2 1 5 70733769 70733765
70733789 13| 32 3 1 3 70733767 70733768
70733793 13 38 3 3 1 70733766 70733767
70733788 13 | 39 3 1 5 70733767 70733765
70733791 13 32 3 3 70733766 70733768
70733784 13 | 39 3 5 70733766 70733765

* This kit includes 3 drawer units

COMMON COMPONENTS

60120909 BRACE-13”

60120910 BRACE-26"

72601329 CAP SCR 5/16-18X3/4 BTNHD
72060023 CAP SCR 5/16-18X3/4 HHGR5

NUT 5/16-18 SERRATED




0000DOM2:99900687: 20021204 3-6
DRAWER UNITS (UNPAINTED)
OVERALL DRWR QTY (HT) COMMON COMPONENTS
PART NO. W H D 3| 5 7" 72661457 LATCH-DRAWER PULL
70733229 13 | 23 | 1738 2 1 ;%glggg giﬁvéii S5|/_1I 25 8X3/4 BTNHD
70733228 131 15 | 17.38 3 72060023 CAP SCR 5/16-18X3/4 HHGR5
CAP SCR #10-24X1/2 C'SNK PHILLIPS HD

70733227 13 | 21 17.38 3 1 NUT 5/16-18 SERRATED
70733226 13 | 22 17.38 3
70733216 13 | 22 17.38 5
70733239 26 | 23 29.62 2 1
70733238 26 | 15 | 29.62 3 NOTE:
70733237 2% | 21 20.62 3 1 Painted drawers used on all bodies produced
70733236 % | 22 | 2962 3 after January 2003. Unpainted drawers are
70733235 26 22 2962 5 available for service only.
70733234 39 | 23 42.62 2 1
70733233 9| 2 42.62 3 1
70733232 39 | 22 42.62 3
70733231 39| 22 42.62 5

DRAWER KITS (UNPAINTED)

DRWR QTY (HT)
NOMINAL LOWER TOP UNIT PART NO. (see above)

PART NO. W H 3’ 5" 7’ 3’ 5" 7’ LOWER TOP
70733266 26 33 2 1 3 70733238 70733239
70733268 26 | 40 2 1 3 70733236 70733239
70733258 26 | M 2 1 5 70733239 70733235
70733276 26 | 32 3 1 3 70733237 70733238
70733280 26 38 3 3 1 70733236 70733237
70733267 26 | 39 3 1 5 70733237 70733235
70733278 26 32 3 3 70733236 70733238
70733270 26 | 39 3 5 70733236 70733235
70733343 13 | 40 2 1 3 1 70733229 70733227
70733352* 13 | 50 2 1 3(3) 1 70733229 70733227 & 228
70733272 13 34 2 1 3 70733228 70733229
70733273 13 | 40 2 1 3 70733226 70733229
70733259 13| M 2 1 5 70733229 70733216
70733275 13 32 3 1 3 70733227 70733228
70733279 13 38 3 3 1 70733226 70733227
70733274 13 39 3 1 5 70733227 70733216
70733277 13 32 3 3 70733226 70733228
70733269 13 | 39 3 5 70733226 70733216

* This kit includes 3 drawer units

COMMON COMPONENTS

60120909 BRACE-13”

60120910 BRACE-26"

72601329 CAP SCR 5/16-18X3/4 BTNHD

72060023 CAP SCR 5/16-18X3/4 HHGR5
NUT 5/16-18 SERRATED




0000DOM2:99900687: 19990809 3-7
DRAWER UNITS DRAWING (REFERENCE ONLY)

o~

\..\. TOP/SHELF
~..

- il
CAP SCR 5/16-18X3/
TYP (2 EACH SIDE)

VIEW A-A

~~ NUT 5/16-18 HEX SERR (2)
CAP SCR
- 5/16-18X3/4

BTNHD (2)

PRESSED-IN THRD'D FASTENER

PRESSED-IN 5/16-18X5/8 TYP (2 EACH SIDE)
CTR LOCK NUT VIEW B-B

#10-24

SLIDE
70731440

#10-24X1/2
y C'SNK PH

12GA RISER

CAP SCR

BRACKET 5/16-18X3/4 - |
HHGR5 (4)

NUT 5/16-18
HEX SERR (4)
CORNERS OF
BASE/RISER

NUT 5/16-18
HEX SERR (4)



3-8

LOWER

NUT 5/16-18

TR
7 y $
Zy \\\ X

03599z

NN\A\\A\\

Ll

NUT 5/16-18 j

HEX SERR (4)

DRAWER KITS DRAWING (REFERENCE ONLY)

0000DOM2:99900687: 19990809

<
) \
s N\ -
g &=
[ | 0
PMm \ o
R ] rlom
U v M d
N 0
<
~
¥
M o
(S
w1
o
[P
%/
n




0000DOM2:99900687: 19980818

2

16-DRAWER SET W/RISER (51709946)

52710235
52710274
60114979
72060002
72062104

oA ON=

72063001

CABINET

DRAWER

DIVIDER 3.38X7.62

CAP SCR 1/4-20X3/4 HHGR5
NUT 1/4-20 LOCK

WASHER 1/4 WRT

H

ITEM 456, NOT SHOWR.

ITEM 4,5,6, NOT SHOWN.

3-9

4-DRAWER SET W/RISER (51704193)

52710227
52710274
60114979
72060002
72062104

ooRkLN=

72063001

18-DRAWER SET W/RISER (51704282)

CABINET

DRAWER

DIVIDER 3.38X7.62

CAP SCR 1/4-20X3/4 HHGRS
NUT 1/4-20 LOCK

WASHER 1/4 WRT

2

ITEM 45,6 NOT SHOWN.

1. 52710234 CABINET 1
2. 52710274 DRAWER 18
3. 60114979 DIVIDER 3.38X7.62 54
4. 72060002 CAP SCR 1/4-20X3/4 HHGR5 8
5. 72062104 NUT 1/4-20 LOCK 8
6. 72063001 WASHER 1/4 WRT 16
TRAY ASM-ROLLOUT 32"W (51711548)
1. 52711606 TRAY 16-3/4 X 32
2. 60117163 MTG BRACKET 32"
3. 60114300 MTG BRACKET
" N 4. 70731440 DRAWER SLIDE
: : 5. 72062106 NUT #10-24 LOCK
! H 6. 72063123 WASHER #10 WRT
H H 7. 72601284 MACH SCR #10-24 X 5/8 FLHD
b i 8. 72601283 MACH SCR #10-24 X 5/8 RDHD
: : 9. 72601329 CAP SCR 5/16-18X3/4 BTNHD
i 10. 72063002 WASHER 5/16 WRT
T s 11. 72062109 NUT 5/16-18 LOCK
2,5,6,8
C 3 LI )
== == o . ]
H 1 i
I_—E<4 5,6,8 LE_‘\ l j
J T .
3.5,6,7 ?

A BPAND--

- -
ANPAR2O0COONN-=



0000DOM2:99900687: 20050202 3-10

DRAWER SET (51706978)
1. 52710274 DRAWER 1
2. 60114979 DIVIDER 3
3. 60114952 CABINET 1
BASE-DRAWER SET (60110327)
(1 PER STACK)
4.5 >
(3]
HOOK KIT-BOLT IN (51706696)
4. 72060023 CAP SCR 5/16-18X3/4 HHGR5 12
5. 72062109 NUT 5/16-18 LOCK 12
6. 52704224 J-HOOK 1
ADJUSTABLE SHELVES
60116733 ADJ SHELF 17X17.63
60116734 ADJ SHELF 17X26.25
60116885 ADJSHELF 17X38.13
51717123 ADJ SHELF 17X49.50
BOOKSHELF ASM 8H X 12D X 46L (51710102)
1. 52710113 BOOKSHELF 46L 1
2. 72060023 CAP SCR 5/16-18X3/4 HHGR5 2
3. 72062109 NUT 5/16-18 LOCK 2
~
A\
1
52 / 5
5/ 2 7
TANK BRACKET ASM-2 TANK OXY/ACET (51705349)
1. 52704224 J-HOOK 1
2. 70733515 STRAP 1 S
3. 60108389 BOTTLE HOLDER 2 [ 2
5. 70058959 CHAIN CONNECTOR 3/16 2 D
6. 72060023 CAP SCR 5/16-18X.75 HH GRS 12 TANK BRACKET ASM-3 TANK OXY/ACET (51709717)
7. 72062109 NUT - 5/16-18 LOCK 12 1. 52704224 J-HOOK 1
8. 72063152 WASHER 5/16 WRT SS 8 > 70733516 STRAP 1
3. 60108389 BOTTLE HOLDER 2
5. 70058959 CHAIN CONNECTOR 3/16 2
6. 72060023 CAP SCR 5/16-18X.75 HH GRS 14
7. 72062109 NUT - 5/16-18 LOCK 14
8. 72063152 WASHER 5/16 WRT SS 10
9. 60113940 BOTTLE HOLDER 1



0000DOM2:99900687: 19980818
ROLLOUT DRAWER MTG KITS

51713249 17.25"W
51713150 30.25"W
51713254 43.25"W
1. 60119438 SHELF 17.5X17.25 1
60119261 SHELF 17.5X30.25 1
60119439 SHELF 17.5X43.25 1
2. 60119440 RISER 3X17.25/30.25 1
52713142 RISER 2X43.25 1
3. 72060023 CAP SCR 5/16-18X3/4 HHGR5 8
4. 72062109 NUT 5/16-18 LOCK 8
5. 76392598 WASHER 5/16 BONDED 4
! N
; |sse-———-]
i 36.75 _s'—'s_\i %
wlr B lieee——s
SEE VIEW A-A _.!.\
s _88j
‘éf’v'-%l
8/ T viwss
o .26 GAP PER SIDE

7
/
OvEl H
HEIGHT 244 |

J_\\

TRAY ASM-PARTS/BOOKS (51713240)
52714765 SHELF

60121211 BRACKET

60121212 SPACER

60010921 LATCH

72060025 CAP SCR 5/16-18X1 HHGR5
72062109 NUT 5/16-18 LOCK
72063050 WASHER 5/16 LOCK
72063002 WASHER 5/16 WRT
60121216 ADJ SHELF

60121215 BRACKET

COXNOORAWN=
SO NN 2

-

COMPARTMENT
WALL

COVER KIT-HOSE REEL HOLE (51707746)
1. 60109522 COVER PLATE 1
2. 72060638 MACH SCR #10-24X1 RDHD
3. 72062106 NUT #10-24 LOCK
NOTE: USE IN REAR COMP ARTMENT WHEN A HOSE REEL
IS NOT INSTALLED.

ADJUSTABLE HOOK ASM-BOLT IN (51707489)

60111134
52707490
72060025
72062109
72063002

HANGER BRACKET

HOOK

CAP SCR 5/16-18X1 HHGR5
NUT 5/16-18 LOCK
WASHER 5/16 WRT

arwN =~
ANNDN -



0000DOM2:99900687: 20000720 3-12
AIR BLOWER KIT (51711260)
1. 70144322 FAN GUARD
2. 70144323 FILTER GUARD
3. 72062207 NUT #8-32 LOCK
4. 72601676 MACH SCR #8-32X2-1/2 RDHD
8. 77042080 FAN 12vDC
16. 70393673 DECAL-BLOWER FANS
17. 77044954 HARNESS
18. 77044573 CONNECTOR 2-PIN
19. 77044552 TERMINAL-MALE
20. 70394069 SEAL

ARAN2aANOAN

ROUTE ABOVE DRIP
TRAY TO FAN #2
LOCATED ON THE

LEFT SIDE OF

BACK WALL:

SEE DETAIL A

DETAIL A

18,19,20
e

1. STRAIN RELIEFS ARE INCLUDED W/ HARNESSES.



0000DOM2:99900687: 19980818

DIVIDER KIT-BOLT ON (51711265)
1. 52711265 DIVIDER
2. 72060025 CAP SCR 5/16-18X1 HHGR5
3. 72062109 NUT 5/16-18 LOCK
4. 76392598 WASHER 5/16 BONDED

DIVIDER—-COMPT,

B

BOOKSHELF ASM 8H X 26L X 12D (51707629)
1. 52704180 BOOKSHELF
2. 72060023 CAP SCR 5/16-18X3/4 HHGR5
3. 72062109 NUT 5/16-18 LOCK
4. 72063002 WASHER 5/16 WRT

DIVIDER KIT-BOLT ON-RAISED COMP'T (51711266)
1. 52711266 DIVIDER
2. 72060025 CAP SCR 5/16-18X1 HHGR5
3. 72062109 NUT 5/16-18 LOCK
4. 76392598 WASHER 5/16 BONDED

NNN =

B



0000DOM2:99900687: 20031001 3-14
TANK BRACKET, TWO BOTTLE (51713311)

1 52704224 HOOK, WELDMENT -"J” 1REF
2 72060023 CAP SCR 5/16-18X3/4 HHGR5Z 4REF
3 72062109 NUT 5/16-18 HEXNYLOC ZINC 4REF
4. 72063002 WASHER 5/16 FLAT 4REF
6. 60108389 BOTTLEHOLDER,9IN. 1
7 60113940 BOTTLEHOLDER, 11M940 1
8 70058959 CHAIN CONNECTOR, THRD 3/16 2
9. 72060023 CAP SCR5/16-18X3/4 HH GR5Z 6REF
10. 72062109 NUT 5/16-18 HEXNYLOC ZINC 6REF
11. 72063001 WASHER 1/4 FLAT 12REF
12. 70733516 STRAP 36"BOTTLE

HOLDER W/SNAP HOOK 1

2,3,4
9,10,11 (TYP 6)
6
7
1

6

R ¢
RN

v

9.25

N

#9,10,11 ARE CONTAINED IN KIT 51716346
(HARDWARE KIT- DOMINATOR OXY/ACT
2 BOTTLE FRONT WALL)

#1,2,3,4 ARE CONTAINED IN KIT 51706696
(HARDWARE KIT - DOMINATOR
HOOK/"J" BOLT - ADJUSTABLE SHELF)



0000DOM2:99900687: 19980818 4-1

SECTION 4. TAILGATE & BUMPER OPTIONS

TTAILGATE KIT (51711241)
TTAILGATE/WORKBENCH KIT (51711406) ....veveevoeeeeeeeeeeeeeeeeeeseseeseseseeesesseseeesenns 4
PINTLE HITCH KIT (51709517)
PINTLE HITCH KIT W/REMOVEABLE 2" BALL (51709516) .....vevveeveeeeeeeeresreseeeeen. 5
BALL HITCHES
MECHANICS VISE (70073683)
BENCH VISE (70732716)
VISE MOUNTING BRACKET KIT-BOLT ON (51710172) cvv.vieeeeeeeeeeeeeeeeeereeeeeersnesnens 5
STEP BUMPER W/PINTLE (51708332)
STEP ASM (51714095)
CABLE STEP (52709833) .....vuveeveieeeeeeeeeeeeseeseeesseeeseeseeseseseeseesesssesessessesesessesssseeseenes 6
WORKBENCH KIT (51711407)




0000DOM2:99900687: 19980818 4-2
NOTES




0000DOM2:99900687: 19980818 4-3
TTAILGATE KIT (51711241)

1. 72060096 CAP SCR 1/2-13X2-1/2 HHGR5

2. 72066369 LATCH-RH

3. 72066368 LATCH-LH

4. 60030243 SPACER

5. 72063005 WASHER 1/2 WRT

6. 72062080 NUT 1/2-13 LOCK

7. 76039990 BUMPER-RUBBER

8. 72060636 MACH SCR #10-24X3/4 RDHD

9. 72062106 NUT #10-24 LOCK
10. 72601652 CAP SCR 1/4-20X3/4 TRHTORXSS
11. 72661383 HINGE
12. 52711219 TAILGATE

BAaNO 2 aaNAN=aN

14. 72062194 NUT 1/4-20 LOCK SS

VIEW SECTION A-A

:

14
SEE NOT&:}}I ; >—10

; PLATE FLOOR

T

’IIIIIIIIIIIII(I 2

10
™~
A

NOTES:
1~ USE 78886113 LOCK TITE MATERIAL

ON THREADS WHEN INSTALLING THE \ﬁ

10 ]

&

\

LOWER CAP SCREWS (72681652)
FOUR PLACES.

2— DRILL AT ASM. ¢.283 (4) LOCATE SEE NOTE 2
BY USING EXISTING HOLES
PREPUNCHED IN DECK PLATE STEP. STEP-REAR

P IIIIIIIIIIIIOIIIIIIEITI?

3— THREADS WILL NOT EXTEND
THROUGH NUT ON
THIS FASTENER 2



0000DOM2:99900687: 19980818
TTAILGATE/WORKBENCH KIT (51711406)

1. 72060096
2. 72066369
3. 72066368
4. 60030243
5. 72063005
6. 72062080
7. 52711403
8. 52714419
9. 52714418
10. 60120876
11. 72060093
12. 72060986
14. 60030171

CAP SCR 1/2-13X2-1/2 HHGRS
LATCH-RH

LATCH-LH

SPACER

WASHER 1/2 WRT

NUT 1/2-13 LOCK
TAILGATE/WORKBENCH
SUPPORT TUBE

SUPPORT ROD

MOUNTING ANGLE

CAP SCR 1/2-13X1-1/2 HHGRS
CAP SCR 1/2-13X2-3/4 HHGRS
SPACER

DOM 2

RGN

NBONNN_NBREAN-_2=2DN

NOTE: DRILL AT ASM. @ .531 (4)
BY USING EXISTING HOLES
(60116927 REF. MTG ANGLE)

\ T T T M
e
i Praar
\ @ ol
RHDD
" B
_____ D £

9.75

i

2N TN ﬂ
f Vol \
/A J




0000DOM2:99900687: 20030304
PINTLE HITCH KIT (51709517)

1. 70731179 PINTLE HITCH 1
2. 72062232 NUT 1/2-13 HEX TOP LOCK GR8 4
3. 72601272 CAP SCR 1/2-13X1-1/4 HHGR8 4

PINTLE HITCH KIT W/ REMOVEABLE 2" BALL (51709516)
(BALL HAS 1-1/8” THREADED FASTENING STUD)

1. 70731620 PINTLE HITCH W/BALL 1
2. 72062232 NUT 1/2-13 HEX TOP LOCK GR8 4
3. 72601272 CAP SCR 1/2-13X1-1/4 HHGR8 4
BALL HITCHES
(WITH 1-1/8” FASTENING STUD) VISE MOUNTING BRACKET KIT-BOLT ON (51710172)
on 70733462 (EFFECTIVE 3-1-03)
2.5/16" 70733463 1. 71731462 PIN-QUICKRELEASE 2
2. 60114832 SLIDE 1
BALL HITCHES 3. 60114831 PLATE 1
(WITH 3/4” FASTENING STUD) 4. 72060048 CAP SCR 3/8-16X1-1/2HHGRS 4
on 70073649 / 5. 72062103 NUT 3/8-16 HEXNYLOC ZINC 4
2.5/16" 70073650 6. 72063003 WASHER 3/8 FLAT 8
7. 99903161 INSTALLATION DWG (NOT SHOWN) REF

MECHANICS VISE (70073683)

BENCH VISE (70732716)

VISE MOUNTING BRACKET KIT-BOLT ON (51710172)
(THROUGH 3-1-03)

52705647 TIGHTENERBOLT

52710171 SLIDE

60114831 PLATE

72063003 WASHER 3/8 WRT

72060048 CAP SCR 3/8-16X1-1/2HHGRS
72062103 NUT 3/8-16 LOCK

oA WN =
AR aN




0000DOM2:99900687: 20021111 4-6
STEP BUMPER W/PINTLE (51708332) CABLE STEP (52709833)

REF.
51708332-8

Werd To Sibe
A/ oF STEP N
Tue CENTER oF

END PIECE

1
3 \ /
THIS IS VIEWED IN A RIGHT HAND APPLICATION
LEFT HAND APPLICATION WILL BE OPPOSITE 23, e 1,

INSERT SLEEVE INTO EACH HOLE IN RUBBER BELT o N
2 PIECES #11/#12 WILL BE USED @]"
ON DOM1 AND DOM2 LO/PRO ONLY
STEP ASM (51714095) < Iv_
1. 51716359 KIT-HARDWARE (INCL:5-7,9-12 1 T
2. 52714111 STEP 1 O T
3. 60104783 SLEEVE 8
4. 60120490 PLATE 4 N>/
5. 72060027 CAP SCR 5/16-18X1-1/2 HHGRS 8REF
6. 72062109 NUT 5/16-18 LOCK 8REF
7. 72063002 WASHER 5/16 WRT 16REF WORKBENCH KIT (51711407)
8. 76394672 BELT-RUBBER 2 1. 52711421 WORKBENCH 1
9. 72063051 WASHER 3/8 LOCK 2REF 2. 72661512 LATCH (EFF 1-1-00 TO PRESENT) 2
10. 72060046 CAP SCR 3/8-16X1 HHGR5 2REF 72661470 LATCH-SGL PT ROLLER (THRU 12-99) 2
11. 72062103 NUT 3/8-16 LOCK 2REF 4. 76393253 LATCH GASKET 2
12. 72063003 WASHER 3/8 WRT 4REF 5. 89393607 WEATHERSTRIP W/ADHESIVE 6FT
13. 60122841 BRACKET 1 6. 72063181 WASHER #10 WRT SS 8

7. 72062123 NUT #10-24 LOCK SS 8



0000DOM2:99900687: 19990301 5-1

SECTION 5. TELESCOPING TOPS

TELESCOPING TOP-11' BODY W/8" TAILGATE (51715390)
TELESCOPING TOP-11' BODY W/12" WORKBENCH (51715391) ....oviiiiiiiiiieiiiiieeee e 4
HARDWARE KIT-TELESCOPING TOPS - 11' BODY (51714216)
HARDWARE KIT-TELESCOPING TOPS - 14' BODY (51714219)
TELESCOPING TOP-1/2 BACK 39” OPENING (51714890) .....cccvvieiieieiiieienieee e 6




0000DOM2:99900687: 19980818 5-2
NOTES




0000DOM2:99900687: 20021111 5-3
TELESCOPING TOP-11' BODY W/8” TAILGATE (51715390)

60117064 TRACK MOUNTING BRACKET
60117065 TRACK 83.25"

60117066 TRACK 128"

60117053 REAR PANEL

52711549 DOOR

60117149 DOOR ROD 23"

72661383 HINGE 10GA SS

70391615 BUMPER-RUBBER

10. 52711551 TOP-CTR SECTION

oONooOR~WN =

11. 60030171 ROLLER L/R
12. 72661510 LATCH (EFF 1-1-99 TO PRESENT) VIEW
72661466 LATCH 2-PT (THRU 12/99) DETAIL

13. 76393253 LATCH GASKET

14. 89392588 WEATHERSTRIP W/ADHESIVE 1
15. 52711550 TOP-REAR SECTION

16. 52711552 TOP-FRONT SECTION

17. 51714216 HARDWARE KIT (SEE DWG)

P A A2 A a a0, NNNDN

NOTES: WHEN INSTALLING

HINGES ON

DOOR PANEL

REVERSE CAP SCREW

SO BOLT HEADS ARE TOP
TO INSIDE OF OF

SIDE
DOOR PANEL. BACK

\

46.90 INSIDE

e

REFER TO DRAWING 51714216

|
|

4 | ! APPROXIMATELY
S\

FOR ALL HARDWARE INFORMATION l




0000DOM2:99900687: 20021111 5-4
TELESCOPING TOP-11' BODY W/12" WORKBENCH
(51715391)

1. 60117064 TRACK MOUNTING BRACKET

2. 60117065 TRACK 83.25"

3. 60117066 TRACK 128"

4. 60117053 REAR PANEL

5. 52712085 DOOR

6. 60117149 DOOR ROD 23"

7. 72661383 HINGE 10GA SS

9. 70391615 BUMPER-RUBBER

10. 52711551 TOP-CTR SECTION

11. 60030171 ROLLER

12. 72661510 LATCH (EFF. 1-1-99 TO PRESENT)

72661466 LATCH 2-PT (THRU 12-31-98)

13. 76393253 LATCH GASKET

14, 89392588 WEATHERSTRIP W/ADHESIVE

15. 52711550 TOP-REAR SECTION

16. 52711552 TOP-FRONT SECTION

17. 51714216 HARDWARE KIT (SEE DWG)

NN SN O O N VRO O O

,,,,, NOTES: WHEN INSTALLING |
& HINGES ON :
DOOR PANEL |

REVERSE CAP SCREWS e
SO BOLT HEADS ARE |

TO INSIDE OF ToP
DOOR PANEL.

24
-
4

DETAIL

APPROXIMATELY

y@ INSIDE

REFER TO DRAWING 51714216
FOR ALL HARDWARE INFORMATION




0000DOM2:99900687: 20021111

HARDWARE KIT-TELESCOPING TOPS - 11' BODY (51714216)

HARDWARE KIT-TELESCOPING TOPS - 14' BODY (51714219)

1. 72601377 MACH SCR 3/8-16X2 HH 2 1. 72601377 MACH SCR 3/8-16X2 HH 2
2. 72062002 NUT 3/8-16 HEX 2 2. 72062002 NUT 3/8-16 HEX 2
3. 72063001 WASHER 1/4 WRT 106 3. 72063001 WASHER 1/4 WRT 130
4. 72062123 NUT #10-24 LOCK SS 4 4. 72062123 NUT #10-24 LOCK SS 4
5. 72063181 WASHER #10 FLAT SS 4 5. 72063181 WASHER #10 FLAT SS 4
6. 72062109 NUT 5/16-18 LOCK 52 6. 72062109 NUT 5/16-18 LOCK 64
7. 72601652 MACH SCR 1/4-20X3/4 TRH TORXSS 8 7. 72601652 MACH SCR 1/4-20X3/4 TRH TORXSS 8
8. 72062194 NUT 1/4-20 LOCK SS 10 8. 72062194 NUT 1/4-20 LOCK SS 10
9. 72063166 WASHER 1/4 5/8 OD SS 10 9. 72063166 WASHER 1/4 5/8 OD SS 10
10. 72060025 CAP SCR 5/16-18X1 HHGRS 18 10. 72060025 CAP SCR 5/16-18X1 HHGRS 24
11. 72060711 CAP SCR 1/4-20X2 SH 2 11. 72060711 CAP SCR 1/4-20X2 SH 2
12. 72060023 CAP SCR 5/16-18X3/4 HHGR5 36 12. 72060023 CAP SCR 5/16-18X3/4 HHGR5 42

7.8,9
REF-72661383 (HINGE>

FRONT SECTION
/_ OF TELESCOPING TOP

8.9.11
REF—70391615 (BUMPER)

MOUNTING BRACKET_AND
TELESCOPING TOP TRACK

REF - 72661510 LATCH (EFF 1-1-00)
72661466 LATCH (THRU 12-31-98)
76393253 (GASKET)

DOOR-TELESCOPING TOP

L/R VIEW DETAIL

12

FORWARD BEND IZIN—/
REAR SECTION OF TELESCOPING TOP ‘

MOUNTING BRACKET OF
TELESCOPING TOP

—
FRONT SECTION

MIDDLE SECTION
b |

REAR SECTION

REF-60030171 <ROLLER)

RN
Pe

SIDE PACK TEIP—\

3,6,10

3,6,12

\
/ /—REAR VERTICAL PANEL




0000DOM2:99900687: 20021111 5-6
TELESCOPING TOP-1/2 BACK 39" OPENING (51714890)
1. 52713072 TOP-FRONT
2. 52713074 DOOR
3. 52713073 TOP-REAR
4. 52713075 LIFT OUT GATE
5. 60119116 MTG BRACKET
6. 60119115 TRACK
7. 60121296 PANEL
8. 60119114 ANGLE
9. 60119117 ROD-DOOR 24”
10. 60120931 ANGLE-FRONT TOP
11. 60030171 ROLLER
12. 72661510 LATCH (EFF 1-1-00 TO PRESENT)
72661466 LATCH (THRU 12-31-98)
13. 76393253 GASKET
14. 72063001 WASHER 1/4 WRT
15. 72062104 NUT 1/4-20 LOCK
16. 72661383 HINGE
17. 70391615 BUMPER
18. 72060711 CAP SCR 1/4-20X2 SH
19. 89392588 WEATHERSTRIP W/ADHESIVE
20. 51714220 KIT-HARDWARE

-
S WWWNWW=_a2=22aBNNNNONNN-A A

P
—

2,9,12,13,19




0000DOM2:99900687: 19980818

6-1
SECTION 6. AIR SYSTEM OPTIONS

MOISTURE SEPARATOR/REGULATOR/OILER ASMS ......cccoiiiiiiiiiiiiiieeeeeeeeeeeee 3
MOISTURE SEPARATOR/REGULATOR/OILER ASM-1/2" HOSE (51714805-1) ....4
MOISTURE SEPARATOR/REGULATOR/OILER ASM-1/2" HOSE (51714805-2) ....5

HOSE REEL KIT - 3/8" X 35" HOSE (51706348) ......ccccciiiiiiiiiiiiiiiieeeeieeeee ettt 6
HOSE REEL KIT - 1/2 X 50" HOSE (51706347) ....cuvviiiieeiiiiiiiiieeee e 6
HOSE REEL KIT-SMALL-1/2 X 50' HOSE (51711278) ....cccoeiiiiiiiiiiiieeeeeeeeeeeeeeeee 6
HOSE REEL KIT-1/2X50" W/GUIDE (51713651) .....ccooiiiiiiiiiiiiiiiiieeeeeeee e 6
AIR TANK KIT - 22 1/2 GALLON (51706697) .....cvvveeieeeiiiiiiiiieee e 7
58 GALLON AIR TANK KIT (51708369) ....ccettiiiiiiiiiiiiiaeeaaeeeee e 7
AIR TANK DRAIN ASM (51709358) ....cooiiiiiiiiiiiiiiite ettt e e e 8
AIR TANK KIT-DUAL 10-GALLON (51707713) ..eeeeieeiiiiiiieeiee et e e 9
AIR TANK KIT-28 GALLON-UNDERFRAME (51709804) .......uuttiiiiiiiiiiiiiiiiiiieaaaaeeenn 9
AIR TANK KIT-35 GALLON (51708336) .......cceeeaeiiniiiiininiinenenereeeeeeeeeeeeeeeeeeeeeeeeeeens 10

DRAIN ASM-DUAL AIR TANK (BL1713771) .eeeeeiiiiiieieeee e 11




0000DOM2:99900687: 19980818 6-2
NOTES




0000DOM2:99900687: 19980818

MOISTURE SEPARATOR/REGULATOR/OILER ASMS

3/8" HOSE REEL 51706341
1/2" HOSE REEL 51706342
3/8" & 1/2" HOSE REEL 51706343
AIR PRESSURE GAUGE-300 PSI REAR

1. 70048015
MOUNT
2. 70048036
3. 70073439
4. 70141473
5. 72053013
6. 72053090
7. 72053243
8. 72053284
9. 72053374
10. 72053603
11. 72060004
12. 72062104
13. 72063001
14. 72531541
15. 72531547
16. 72053457
17. 72532021
18. 72053435
19. 72053458

NOTE: EACH INSTALLATION MAY VARY, USE THE PARTS
LIST AND THE DRAWING AS A GUIDE ONLY.

6-3

THIS ASSEMBLY USED PRIOR TO 6-1-98

AIR PRESSURE GAUGE-300 PSI SIDE MOUNT
SEP /REG / OILER ASSEMBLY

MOUNTING BRACKET

PIPE NIPPLE - 1/4 X CLOSE
PIPE NIPPLE - 1/2 X CLOSE

PIPE PLUG - 1/2 HOL HEX

STREET ELBOW - 1/2 X 90 DEG

REDUCER BUSHING - 1/2
TEE - 1/2

X 1/4

CAP SCREW 1/4-20 X 1 HH GR5

NUT 1/4-20 LOCK
WASHER 1/4 WRT

BARBED NIPPLE - 1/2 MPT X 3/8 BARB
BARBED NIPPLE - 1/2 MPT X 3/4 BARB
BARBED NIPPLE - 1/2 MPT X 1/2 BARB

QUICK COUPLER - 1/4

REDUCER COUPLING - 3/4 X 1/2
BARBED NIPPLE - 3/4 MPT X 3/4 BARB

3/4"




0000DOM2:99900687: REV. B 20040823

MOISTURE SEPARATOR/REGULATOR/OILER ASM-1/2” HOSE
(51714805-1)

70048205 AIR PRESSURE GAUGE 300PSI
70073310 MOISTURE SEP/REG/OILER
72053571 STREET ELBOW 3/8NPT 45° BRASS
72531812 REDUCER BUSHING 1/2-1/4NPT BRS
72532974 STREET ELBOW 1/4NPT 90° SHORT
72533586 TEE 3/8NPTBRSRUN

72533587 TEE 1/2NPTBRSRUN

72533588 REDUCER BUSHING 3/8-1/4NPT BRS
72533592 BARB NIPPLE 1/2MPT 3/4NPT 90°
72533593 QUICK DISCONNECT 3/8MPT 1/4DIS
72601825 CAP SCR, SS 1/4-20 X 1/2 HH

(WAS 72060000)

72063142 WASHER, SS 1/4 LOCK 4
(WAS 72063049)

13. T48004 920 3’X5” 2MIL ZIPLOC BAG 4

*

_\A
~oomNoOALN S
NN aaaaaaan

N
A

* NOT SHOWN

NOTE:

6-4

CONTINUED ON FOLLOWING PAGE

THIS ASSEMBLY USED FROM 6-1-98

1) WHEN INSTALLING FITTINGS, SEAL THREADS WITH PRO LOCK
PIPE SEALANT W/TEFLON (#51464) OR EQUIVALENT. THIS SEALANT
IS ALOW STRENGTH ANAEROBIC PASTE. THREAD TAPE IS NOT

ACCEPTABLE!

2) SEE 51714805-2 FOR REPLACEMENT PARTS FOR THE FRL (ITEM #2).




0000DOM2:99900687: 20020108 6-5
MOISTURE SEPARATOR/REGULATOR/OILER ASM-1/2”
HOSE (51714805-2)

94395040 KIT-JOINER SET/T-BRKT GPA96603 TYP. (2)

70034444 SIGHT DOME-ASM LRP-96-710

70034443 PLUG-FILL W/O-RING LRP-96-679

70048208 LUBRICATOR-AIR L18 (WILKERSON) (COMPLETE)
REPLACEMENT COMPONENTS (NOT SHOWN):
94395038 KIT-BY PASS LRP-96-678 JNF19
KIT INCLUDES MODULE, CHECK BALLS, ELASTOMER,
AND GASKET.
70048206 FILTER-AIR F18 (WILKERSON) (COMPLETE UNIT)
REPLACEMENT COMPONENTS (NOT SHOWN):
94395039 KIT-ELEMENT FRP-96-641 JNF19
KIT INCLUDES 5 MICRON ELEMENT, ELEMENT RETAINER,
DEFLECTOR, AND BOWL O-RING.
70048209 ELEMENT-AIR FRP-96-639 JNF19 (5 MICRONELEMENT ONLY)

70733664 BOWL-METAL W/O SIGHT GAUGE GRP-96-XXX:
76395036 O-RING -BOWL GRP-96-640 JNF19

70048207 REGULATOR - AIR R19 (WILKERSON) (COMPLETE UNIT)
REPLACEMENT COMPONENTS (NOT SHOWN):

94395037 KIT-DIAPHRAGM RRP-96-656 JNF19

70145777 SPRING-AIR REG 0-250 RRP-96-662

70733664 BOWL-METAL W/O SIGHT GAUGE GRP-96-XXX
76395036 O-RING-BOWL GRP-96-640 JNF19

ITEM #2 (REFERENCE 81714805-1)
70073310 MOISTURE SEP-REG-LUB
(MODULAR)

INSTALLATION DRAWING - MOISTURE SEPARATOR/
REGULATOR/OILER ASSEMBLY

NOTE: DOMINATOR 2 INSTALLATION SHOWN.
DOMINATOR 1 INSTALLATION IS IDENTICAL.

10
HOSE
REEL




0000DOM2:99900687: 20020108 6-6
HOSE REEL KIT - 3/8" X 35' HOSE (51706348)
70073625 HOSE REEL

72053283 STREET ELBOW 3/8NPT 90°
72060025 CAP SCR 5/16-18X1 HHGRS
72062109 NUT 5/16-18 LOCK

72063002 WASHER 5/16 WRT

72066061 HOSE CLAMP

72531543 BARB NIPPLE 3/8MPT 1/2HOSE
72532021 QUICK DISCONNECT 1/4FPT
72532038 NIPPLE - DISCONNECT 1/4FPT
89039176 AIR HOSE 1/2 250#

COXNOITARWN =
O =2 aANOAD

-
w

HOSE REEL KIT - 1/2 X 50" HOSE (51706347)
70732096 HOSE REEL

72531133 STREET ELBOW 1/2X90°
72053810 PIPE CAP 1/2NPT

72060046 CAP SCR 3/8-16X1 HHGR5
72062103 NUT 3/8-16 LOCK

72063003 WASHER 3/8 WRT

72066000 HOSE CLAMP

72051547 BARB NIPPLE 1/2MPT 3/4HOSE
89392349 HOSE 3/4 300#

AN DA

©eNOOTrWN =

w

HOSE REEL KIT-SMALL-1/2 X 50' HOSE (51711278)
70732095 HOSE REEL-SMALL

72053284 STREET ELBOW 1/2NPTX90°
72053810 PIPE CAP 1/2NPT

72060046 CAP SCR 3/8-16X1 HHGR5
72062103 NUT 3/8-16 LOCK

72063003 WASHER 3/8 WRT

72066004 HOSE CLAMP

72053457 BARB NIPPLE 1/2NPT 1/2HOSE
89392602 HOSE - 200 PSI 1/2

DADNNOORAD A

©eNOOTrWN =

w

HOSE REEL KIT-1/2X50" W/GUIDE (51713651)
70732096 HOSE REEL

72053284 STREET ELBOW 1/2NPTX90°
72053810 PIPE CAP 1/2NPT

72060046 CAP SCR 3/8-16X1 HHGR5
72062103 NUT 3/8-16 LOCK

72063003 WASHER 3/8 WRT

72066000 HOSE CLAMP

72051547 BARB NIPPLE 1/2MPT 3/4HOSE
89392349 HOSE 3/4 300#

70731371 HOSE GUIDE & ROLLER ASM
72060638 MACH SCR #10-24X1 RDHD
72062106 NUT #10-24 LOCK

©eNOOTrWN =

w
AR CONNOORARDAA

N
e

- A
N =



0000DOM2:99900687: 19990901

AIR TANK KIT - 22 1/2 GALLON (51706697)

1. 51709358 DRAIN ASM (INCL:1) SEE DWG

2. 70731788 AIR TANK 22-1/2 GALLON

4. 72053517 ADAPTER 1/4MPT 1/4MPT HEX

5. 72053556 STREET ELBOW 3/4NPT 90°

6. 72053610 TEE 1/4

7. 72060092 CAP SCR 1/2-13X1-1/4 HHGR5

8. 72062080 NUT 1/2-13 LOCK

9. 72063005 WASHER 1/2 WRT

10. 72531836 REDUCER BUSHING 1-1/4X3/4ANPT
11. 72532552 HOSE FTG TYPE O 1/4 1/4

13. 73054032 SAFETY VALVE 1/4 200PSI

14. 71393886 DECAL-DANGER EXPLODING TANK
15. 60113718 BRACKET

16. 70144807 SPRING

17. 72060920 CAP SCR 1/2-13X3-1/4 HHGRS

58 GALLON AIR TANK KIT (51708369)
1. 70073808 TANK-58 GALLON

2. 60112258 BRACKET

3. 70048036 AIR PRESSURE GAUGE-300PSI
4. 72053527 REDUCER BUSHING 3/4X1/4NPT
5. 72053604 TEE 3/4

6. 72532832 HOSE FITTING 3/4NPT 3/4HOSE
7. 72053141 PIPE NIPPLE 3/4NPT X CLOSE

8. 72532852 REDUCER BUSHING 2NPT-3/4NPT
9 SAFETY VALVE

CAP SCR 3/8-16X1 HHGR5

NUT 3/8-16 HEX

WASHER 3/8 WRT

WASHER 3/8 LOCK

DRAIN ASM (SEE DWG)

HOSE CLAMP 1/4 VINYL

POP RIVET 1/8

HOSE 3/4 200 PSI X 31FT

HOSE CLAMP 3/4 VINYL

CAP SCR 1/4-20X3/4 HHGR5
WASHER 1/4 LOCK

WASHER 1/4 WRT

NUT 1/4-20 HEX

HOSE CLAMP SAE #12
DECAL-DANGER AIR TANK

. 73054032
10. 72060046
11. 72062002
12. 72063003
13. 72063051
14. 51709358
15. 72066534
16. 72066340
17. 89392349
18. 72066525
19. 72060002
20. 72063049
21. 72063001
22. 72062000
23. 72066000
24. 71393886

PLACE ITEM 24 NEAR DRAIN VALVE AND IN CLEAR VIEW OF

OPERATOR

-
ARAN_L2AANNAEARERAN- A

SN O©OO-2WW-

6-7

13

i@(&i
SEE NOTE 2
JA

11 -

& @/éy 17(4)

SEE NOTE 2
&

3
! .\-5
4

L

T

Z NOTE:
1) LOCATE DECAL AS CLOSE TO DRAIN VALVE AS
POSSIBLE -~ IN CLEAR VIEW OF OPERATOR.
2) STEAM HOSE REQUIRES BARB 72533283

GRAY PUSH LOK REQUIRES BARB 72053458
THE BARBS ARE PART OF THE HOSE/AIR
COMPRESSOR KITS

14,15,16

5
6
23
\17,18,19
20,21,22

/

TO CPRSR



0000DOM2:99900687: 20020429 6-8
AIR TANK DRAIN ASM (51709358)
1. 60116097 MOUNTING BRACKET
2. 72053141 PIPE NIPPLE 3/4NPT X CLOSE
3. 72063066 WASHER 1" FLAT
5. 72053472 COUPLING STL 3/4HEX
6. 72053556 STREET ELBOW 3/4NPT 90°
7. 72053458 BARBED NIPPLE 3/4 MPT 3/4
8. 72060025 CAP SCR 5/16-18X1 HHGR5
9. 72062109 NUT 5/16-18 LOCK
10. 72063002 WASHER 5/16 WRT
11. 89392349 HOSE 3/4 300 PSI X 120"
12. 73054230 BALL VALVE 3/4ANPT
13. 70391601 DECAL-DRAIN
14. 72066000 HOSE CLAMP #12
15. 72531833 REDUCER BUSHING-STL 3/4-1/2
16. 70396133 MUFFLER-AIR 3/4 NPT

AA N2 A A NNNNWa WA A

TO AIR TANK DRAIN

15 89,10

11,14

NOTE: ITEM 13, DECAL-AIR TANK DRAIN, IS NOT SHOWN. LOCATE DECAL AS
CLOSE TO DRAIN VALVE AS POSSIBLE, IN CLEAR VIEW OF OPERATOR.



0000DOM2:99900687: 19980818
AIR TANK KIT-DUAL 10-GALLON (51707713)

1. 51707670
1A. 52707669
1B.60111339
1C.72060052
1D. 72060149
1E. 72062103
1F. 72062113
1G.

WASHER 3/8 WRT

1H.72063169
2. 51707671
2A. 52707669
2B.60111339
2C.60111340
2D. 72060052
2E. 72060147
2F. 72060149
2G.

8-16 LOCK
2H.72062113
21. 72063003
2J. 72063169
3. 51707709
3A.70731819
3B. 72053244
3C.72053245
3D. 72053556
3E. 72066580
3F. 72532832
3G.

SAFETY VALVE 1/4NPT 200PSI

3H.51709358
3l. 72531836
4. 89392349
5. 51713771
6. 71393886

BRACKET ASM-FRONT (INCL:1A-1H)
BRACKET

STRAP

CAP SCR 3/8-16X2-1/2 HHGR5
CAP SCR 5/8-11X1-1/2 HHGR5
NUT 3/8-16 LOCK

NUT 5/8-11 LOCK

72063003

WASHER 5/8 FENDER
BRACKET ASM-REAR (INCL:2A-2J)
BRACKET
STRAP
MOUNTING PLAE
CAP SCR 3/8-16X2-1/2 HHGR5
CAP SCR 5/8-11X1 HHGR5
CAP SCR 5/8-11X1-1/2 HHGR5
72062103

4REF
NUT 5/8-11 LOCK
WASHER 3/8 WRT
WASHER 5/8 FENDER
AIR TANK ASM (INCL:3A-3H)
TANK-10 GALLON
PIPE PLUG 1/8 SQHD
PIPE PLUG 1/4 SQHD
STREET ELBOW 3/4NPT 90°
CLAMP
HOSE FITTING 3/4NPT 3/4HOSE
73054032

2REF
DRAIN ASM (SEE DWG) 2REF
REDUCER BUSHING 1-1/4 3/4ANPT 2REF
HOSE 3/4 200PSI 96"
DRAIN ASM-DUAL TANKS 1
DECAL-DANGER AIR TANK 1

13,11,10,17,9
(AIR OUT)

AIR TANK KIT-28 GALLON-UNDERFRAME (51709804)

52709697
60106492
72060048
72060096
72062080
72062103
72063005
70731345
89392349
72532559
72053556
13. 72531836
14. 72532662
15. 73054032
16. 72053282
17. 72066000
18. 51709358
19. 72053372

cLXINDTO AWM=

-
-

MTG BRACKET

TANK BRACKET

CAP SCR 3/8-16X1-1/2 HH GR5
CAP SCR 1/2-13X2-1/2 HH GR5
NUT 1/2-13 LOCK

NUT 3/8-16 LOCK

WASHER 1/2 WRT

TANK-28 GALLON

HOSE 3/4 200PSI 2
HOSE FITTING 3/4-3/4NPT
STREET ELBOW 3/4NPT 90°
REDUCER BUSHING 1-1/4 3/4NPT
PIPE PLUG 3/4NPT HH

SAFETY VALVE 200 PSI 1/4NPT
STREET ELBOW 1/4NPT 90°
HOSE CLAMP 1/2 1-1/4ANPT
DRAIN ASSEMBLY (SEE DWG)
REDUCE BUSHING 3/8-1/4NPT

S AR A a2 aAaNNNO 2O RARBRARBREBEN-~

TO 18,
DRAIN
ASSEMBLY

13,11,10,17,9
(AIR IN)



0000DOM2:99900687: 20030505 6-10
AIR TANK KIT-35 GALLON (51708336) NOTES

70073063 AIR TANK 35 GAL #23-27 ARE USED TO SECURE TANK (#1) TOBRACKET
70391601 DECAL-AIR TAK DRAIN (#4) AND THEN TO BODY.

71393886 DECAL-DNGR EXPLODING TANK
60112258 BRACKET

1

2

3

4. NIPPLE (#28 & ONE OF ELBOW (#9) ARE NOT USEDIN
5. 72053245 PIPE PLUG 1/4NPT SQHD

6

7

8

9

ALL APPLICATIONS #14-15 ARE REPLACED BY #28 &
72053405 PIPE PLUG 3/4NPT SH ONE OF #9.
73054032 SAFETY VALVE 1/4NPT 200PSI

72053577 REDUCER BUSHING 1-1/2 3/4NPT

72053285 STREET ELBOW 3/4NPT 90°

PLACE ITEM 3 NEAR DRAIN VALVE AND INCLEAR VIEW
OF OPERATOR.

10. 72053458 BARB NIPPLE 3/4MPT 3/4HOSE
11. 72066000 HOSE CLAMP 1/2 1-1/4 SAE#12
12. 72066582 CLAMP

13. 89392349 HOSE 3/4X300# WP GRAY

14. 72053173 STREET ELBOW 3/4NPT 45°
15. 72053141 PIPE NIPPLE 3/4NPT X CLOSE
16. 73054230 BALL VALVE 3/4NPT

17. 72532832 HOSE FTG 3/4NPT 3/4 TYPE O
18. 70048015 AIR PRESSURE GAUGE 300PSI
19. 72053170 STREET ELBOW 1/4NPT 45°
20. 72060004 CAP SCR 1/4-20X1 HHGR5

21. 72063001 WASHER 1/4 WRT

22. 72062104 NUT 1/4-20 LOCK

23. 72060047 CAP SCR 3/8-16X1-1/4 HHGRS
24. 72063003 WASHER 3/8 WRT

25. 72062103 NUT 3/8-16 LOCK

26. 72060046 CAP SCR 3/8-16X1 HHGR5

27. 76392821 WASHER 3/8 BONDED

28. 72053152 PIPE NIPPLE 3/4NPT X 5

w

- N
A ADRANOOAORAA A A A IZTADRWN-S NN 2

5-FWD 1/4" FITTING

@/18-REAR 1/4" FITTING

g 19
.J/f/_

7-REAR 1/4" FITTING 123
5-FWD 1/4" FITTING /

20,21,22
(SECURE TO BODY)



0000DOM2:99900687: 19980818
DRAIN ASM-DUAL AIR TANK (51713771)

1. 60116097
2. 72053141
3. 72063066
4. 72053285
5. 72053305
6. 72053556
7. 72053458
8. 72060025
9. 72062109
10. 72063002
11. 89392349
12. 73054626
13. 70391601
14. 72066000
15. 72053604

MTG BRKT

PIPE NIPPLE 3/4NPT X CLOSE
WASHER 1 WRT (AS NEEDED)
STREET ELBOW 3/4NPT 90° BLK
COUPLING 3/4NPT

STREET ELBOW 3/4NPT 90° STL
BARB NIPPLE 3/4MPT BRS

CAP SCR 5/16-18X1 HHGR5
NUT 5/16-18 LOCK

WASHER 5/16 WRT

HOSE 3/4 GP 300# WP

BALL VALVE 3/4NPT

DECAL-AIR TANK DRAIN

HOSE CLAMP #12

TEE 3/4NPT BLK

2

TO AIR
TANK DRAIN ' 15

< »

TO AIR N

TANK DRAIN \\
7

4

N
A RO D ONNMNNANN-S BW-




0000DOM2:99900687: 19980818



0000DOM2:99900687: 19980818

SECTION 7. CRANE BOOM SUPPORTS | RESERVOIRS

BOOMSUPPORT ASM-ADJ 19"-31" (51708161) ....ccceerieiiiiiiiieinernnn s 3
BOOM SUPPORTASM (51714181) ...t e 3
BOOMSUPPORT ASM-ADJ 19"-31" (51712845) .......cccooviieiriiierieinienersnsn s 3
RESERVOIR/BOOM SUPPORT (51705060) .........ccocoomiiiumiriiieiisnesisesnsss s sssse s ssssns s ssne s 4
RESERVOIR/BOOM SUPPORT 20-GALLON (51709333) .......ccocciniuminerininnsnisnssnssssssssssssssssssssneas 4

OPTION-RESERVOIR 18 GAL-BULKHEAD (51707798) ......cooiciiriieiinien e sn e ssane s 5




0000DOM2:99900687: 19980818 7-2
NOTES




0000DOM2:99900687: 20040726 7-3
BOOM SUPPORT ASM-ADJ 19"-31" (51708161) BOOM SUPPORT ASM-ADJ 19"-31" (51712845)

REV. E 20040726 1. 52712318 SADDLE 1
1. 52712318 SADDLE 1 2. 52708159 PEDESTAL 1
2. 52708159 PEDESTAL 1 3. 60030294 WEAR PAD 1
3. 60030294 WEAR PAD 1 4. 60112040 TUBE 1
4. 60112040 TUBE 1 5. 72060025 CAP SCR 5/16-18x1 HHGR5 2
5. 72060025 CAP SCR 5/16-18x1 HHGR5 2 6. 72060047 CAP SCR 3/8-16X1-1/2 HHGR5 4
6. 72060047 CAP SCR 3/8-16X1-1/4 HHGR5 4 7. 72060195 CAP SCR 3/4-10X7 HHGR5 1
7. 72060195 CAP SCR 3/4-10X7 HHGR5 1 8. 72062080 NUT 1/2-13 LOCK 2
8. 72062080 NUT 1/2-13 LOCK 2 9. 72062103 NUT 3/8-16 LOCK 4
9. 72062103 NUT 3/8-16 LOCK 4 10. 72062114 NUT 3/4-10 LOCK 1

10. 72062114 NUT 3/4-10 LOCK 1 11. 72063003 WASHER 3/8 WRT 4

11. 72063003 WASHER 3/8 WRT 4 12. 72063005 WASHER 1/2 WRT 4

12. 72063005 WASHER 1/2 WRT 2 13. 72063008 WASHER 3/4 WRT 2

13. 72063008 WASHER 3/4 WRT 2 14. 72601297 CAP SCR 1/2-13X5-3/4 HHGR5 2

14. 52708158 U-BOLT 2 15. 76392821 WASHER 3/8 BONDED 4

15. 76392821 WASHER 3/8 BONDED 4 16. 72063002 WASHER 5/16 WRT 2

16. 72063001 WASHER 1/4 WRT 2 17. 72062109 NUT 5/16-18 LOCK 2

17. 72062109 NUT 5/16-18 LOCK 2 18. 99901206 INSTL DRAWING-DOMBOOM SPT 1

713

7.13 6.00
5,16,17 1
3

5,16,17 .
3
_ 7.3 I @
713 e
- _ 19 °
10 > | i o
| o | —h—-—h- o [ !
i ! ! 19.56
I il o' =
o 19.56 e o ,
KR == o |
Bl i ! VTR I 1
S = S !
| | P 14 !: :! ||\5,9,11_15 J ‘ ‘
| | / | | | | [ r 1200 -
| | T | \ 16.50 .
|\—6,9,11,15 |
| 14,00 |
| 16.50 |
BOOM SUPPORT ASM (51714181)
REV. F 20040726 THE 1-3/4" CAPSCREW SHALL
1 52708159 PEDESTAL 1 SERVE AS A STOP FOR THE
SADDLE WHILE ROTATING
2. 60121853 TUBE-PEDESTAL 1 SADDLE WHIL
3 60120516 SADDLE 1
4. 60030306 WEARPAD 1 ﬁ /
5. 72060048 CAP SCREW 3/8-16X1.5 HHGR5 4REF 1O |
6 72060049 CAP SCREW 3/8-16X1.75 HHGR5 2REF
7 72060101 CAP SCREW 1/2-13X5 HHGR5 2REF
8 72601671 CAP SCREW 3/4-10X5.5 HHGR5 1REF o
9. 72062103 NUT 3/8-16 HEXNYLOC 6REF
10. 72062080 NUT 1/2-13HEXNYLOC 2REF [
11. 72062114 NUT 3/4-10 HEXNYLOC 1REF o
12. 72063003 WASHER 3/8 WRT 12REF [
13. 72063005 WASHER 12 WRT 4REF °
14. 72063008 WASHER 3/4 WRT 2REF °
15. 76392821 WASHER-BONDED PLTD 4REF °
16. 51716384 HARDWAREKIT (INCL. 5-15) 1 [
1
| /| | |

N ! ! !
5,9,12,15



0000DOM2:99900687: 19980818 7-4
RESERVOIR/BOOM SUPPORT (51705060)
60109252 SADDLE TUBE

60030162 WEAR PAD

70086054 TAPE 1" STRUCTURAL X 6
52704207 RESERVOIR

72060092 CAP SCR 1/2-13X1-1/4 HHGRS
72063053 WASHER 1/2 LOCK

73014671 FILL CAP

73052001 PIPE PLUG 3/4NPT SQHD
73141276 FILL NECK SCREEN

10. 52705061 SADDLE

11. 72060195 CAP SCR 3/4-10X7 HHGR5

12. 72062114 NUT 3/4-10 LOCK

13. 72060046 CAP SCR 3/8-16X1 HHGR5

14. 72062103 NUT 3/8-16 LOCK

15. 72063003 WASHER 3/8 FLAT

16. 76392821 THREAD SEAL 3/8

17. 73052012 SUCTION FILTER 100MESH
18. 72053211 PIPE NIPPLE 1-1/4NPT X CL

©CoNoa~®ON =

[ N N N QG N G \C RGN

RESERVOIR/BOOM SUPPORT 20-GALLON (51709333)
1. 52705061 SADDLE
2. 52707399 RESERVOIR
3. 72060092 CAP SCR 1/2-13X1-1/4 HHGR5
4. 72063053 WASHER 1/2 LOCK
5. 73014671 FILL CAP
6. 73052001 PIPE PLUG 3/4NPT MAG SQHD
7. 73141276 FILL NECK SCREEN
8. 60030162 WEAR PAD
9. 70086054 TAPE 1" STRUCTURAL X6

10. 60109252 SADDLE TUBE

11. 72060195 CAP SCR 3/4-10X7 HHGR5

12. 72062114 NUT 3/4-10 LOCK

13. 72532261 SIGHT GAUGE 3/4NPT

14. 72060046 CAP SCR 3/8-16X1 HHGR5

15. 72062103 NUT 3/8-16 LOCK

16. 72063003 WASHER 3/8 WRT

17. 76392821 THREAD SEAL 3/8

18. 73052012 SUCTION FILTER 100MESH

19. 72053211 PIPE NIPPLE 1-1/4NPT X CL

O N N N NI S G G G NG NI




0000DOM2:99900687: 20020711 7-5

RESERVOIR 18 GAL-BULKHEAD 9. 72601004 PLUG 1-1/4NPT SQHD 1
(51707798) 10. 60119158 COVER PLATE 1
1. 52711432 RESERVOIR WELDMENT 1 11. 76394152 GASKET 1/4X4.63X11.63 60 DUR. 1
2. 72060104 CAP SCR 1/2-13X6-1/2 HHGR5 2 12. 72061151 SCR, SELF-TAP W/SEAL 1/4X1.00 10
3. 72063005 WASHER 1/2 WRT 8 13. 70733058 DIFFUSER 33 GPM 1
4. 72062080 NUT 1/2-13 LOCK 2 14. 70394754 PLUG, PLASTIC 3/4 NPT 1
5. 70394189  DECAL-OIL RECOMMENDED 1 15. 72053305 COUPLING 3/4 STL 1
6. 70142482  FILL NECK STRAINER 1 16. 70394753 PLUG, PLASTIC 1-1/4 NPT 1
7. 70142483  FILL CAP 1 17. 72053307 COUPLING, 1-1/4 STL 1
8. 70393233  PLUG 3/4NPT 1 18. 70733059 STRAINER 20 GPM BYPASS 1

;14

R
(]
5

202

20

XA
—

.

2

e ]
X

=
B2

XX
s
(o2

=
K

—

—_~

Py
/—T'l
N

X3




0000DOM2:99900687: 19980818

7-6



0000DOM2:99900687: 20020429 8-1

SECTION 8. OUTRIGGERS

MANUAL OUTRIGGER KIT-FRONT (51711242) .....ooteeiiiiiiiiieee ettt e s 3
OUTRIGGER KIT-MO/PD 7X5 (B1714810-1) ..etiiireeeiireieeieieesteeessiee e snnee e 4
OUTRIGGER KIT-MO/PD 7X5 (BL7148L10-2) ...coutteieeeei ittt e ettt ettt e e et e e e s annnneeeeesaane 5
OUTRIGGER KIT-MO/PD 7X5 (31714810-3) ...etiiirieeiiieeeeiiee e sieee st e e e e nnnee e 6
OUTRIGGER KIT-PO/PD 7X5 (BL7L14811-1) .ooeiiiiiiieieeiiiiieeee ettt e sttt e e e s e e e s nnnrneeeesanne 7
OUTRIGGER KIT-PO/PD 7X5 (BL714811-2) ...veiiiiiieiireieeiieeeeeieee s e e snne e ssne e e 8
OUTRIGGER KIT-PO/PD 7X5 (BL714811-3) ..eeiiitiiiieeeiitiieee e e ettt e e et e e ettt e e e s s e e e s nnnnneeeesanne 9
VALVEBANK ASM-2 SECT (51714813) ....oiiiiiieieeiieieeitie et e st e e e e e s s 10
VALVEBANK ASM-2 SECTION (51705983) ....cotiiiitiiiiieeiiiiiiiie ettt sttt e s e e sninneee s 11
VALVEBANK ASM-3 SECT (B1714812) ....ooiiiiieiiiiieie ettt e e 12
VALVEBANK ASM-3 SECTION (51705984) ....cociiiiuiiiiieeiiiiiiete ettt e s ninneee s 13
BULKHEAD PLATE ASM-MO/PD (51714815) ....cccviiiitieieiieie et nnree e 14
BULKHEAD PLATE ASM-PO/PD (51714814) ......cuueiieeeiiiiieeee ettt 15

OUTRIGGER KIT - FRONT JACK LEG (51716385) .....cetiiiiieiireieiiries e snree e 16




0000DOM2:99900687: 19980818 8-2
NOTES




0000DOM2:99900687: 19980818
MANUAL OUTRIGGER KIT-FRONT (51711242)

©COoNooA~A®ON =

52705229
52711243
60116771
70392864
71731711
72060047
72062103
72063003
72060046

OUTRIGGER LEG
OUTRIGGER HOUSING
BACKING ANGLE
DECAL-DANGER OR STD CLR
QUICK RELEASE PIN

CAP SCR 3/8-16X1-1/4 HHGR5
NUT 3/8-16 LOCK

WASHER 3/8 WRT

CAP SCR 3/8-16X1 HHGR5

N
NNODN A A

8-3

NOTE:
USE BACKING ANGLE (#3)
AS A TEMPLATE TO DRILL
.391" HOLES (6)




0000DOM2:99900687: 20011126
OUTRIGGER KIT-MO/PD 7X5 (31714810-1)
3B205010 CYLINDER

52712735 ARM-ADJUSTABLE
52712736 ARM-STATIONARY
72053758 ELBOW #4MSTR #4MJIC 90°
72060105 CAP SCR 1/2-13X7 HHGRS

72062080 NUT 1/2-13 LOCK
72062091 NUT 5/8-11 LOCK
72063002 WASHER 5/16 WRT
72066582 CLAMP

©CoNoo~rwD =

NN
v o

89034049 SPIRAL WRAP
99900644 MANUAL-OUTRIGGERS
72063005 WASHER 1/2 WRT

NN
o0 A®

52070138 T-PIN
60010351 SPRING

_\_\_\
©x N

72066185 COTTER PIN .16X1
72060833 SCR 5/16-18X3/4 THRD CTG

N
°

72060155 CAP SCR 5/8-11X3-1/2 HHGRS

76395068 DECAL-OUTRIGGER CONTROL

72533567 ELBOW #4MSTR #4MJIC XLG

72063027 MACH BUSHING 5/8X14GA NR

CONTINUED ON FOLLOWING PAGE

NN aNNSAaANNBEARMAAN N

HWH

NOTE:
AND THE BULKHEAD FITTING ASSEMBLY PLATE.

SEE SHEET #2 FOR THE INSTALLATION OF THE VALVE BANK

SEE SHEET #3 FOR THE HOSE KIT AND HOSE ASSEMBLIES

WITH THE HOSE ROUTINGS FOR EACH CIRCUIT.




0000DOM2:99900687: 20010806 8-5

OUTRIGGER KIT-MO/PD 7X5 (31714810-2)

51714813 VALVEBANKASM CONTINUED ON FOLLOWING PAGE

51714815 BULKHEAD PLATE

72060025 CAP SCR 5/16-18X1 HHGRS
72063002 WASHER 5/16 FLAT

72063050 WASHER 5/16 LOCK

72533590 ELBOW #4MJIC #4MJIC BULKHD

SO hrLN =
NNNN

REF

°

ITEM #6 (2)/
WELDED TO CRANE

COMPARTMENT

5]




0000DOM2:99900687: 19980818 8-6
OUTRIGGER KIT-MO/PD 7X5 (31714810-3)

1. 51714807 HOSE KIT (INCL:2-9) 1
2. 51394694 HOSE-FJ 1/4X58.5 #4#4 2REF
3. 51394212 HOSE-FJ 1/2X15 #8#8 1REF
4. 51395014 HOSE-FF 1/2X24.5 #8#8 1REF
5. 51395015 HOSE-FJ 1/2X21 #8#8 1REF
6. 51395016 HOSE-FJ 1/4X21.5 #4#4 1REF
7. 51395017 HOSE-FJ 1/4X19.5 #4#4 2REF
8. 51395019 HOSE-FF 1/4X90 #4#4 2REF
9. 51395021 HOSE-FF 1/2X106 #8#8 2REF
/S pe )
6
(RH "A" PORT)
6
(RH "B" PORT)
4
(POWER BEYOND)

9
(CRANE PRESSURE)

9
(CRANE RETURN)

MAIN RETURN/ /
”/ MAIN PRESSURE

2 (CS. POWER DOWN
CYL EXTEND) (RH "B PORT)

2 (C.S. POWER DOWN

3 (MAIN PRESSURE) CYL EXTEND) (RH "A" PORT)

Za (S.S. POWER DOWN CYL RETRACT) (LH "B PORT)
8 (S.S. POWER DOWN CYL EXTEND) (LH "A" PORT)




0000DOM2:99900687: 20011126
OUTRIGGER KIT-PO/PD 7X5 (31714811-1)

3B205010
3B142860
52712735
52712736
71392277
72053758
72060107
72060155
72062080
10. 72062091
11. 72063002
12. 72066582
13. 72532351
14. 72601297
15. 72661472
16. 76395068
17. 89034049
18. 99900644
19. 72063005
20. 72533567
21. 70392864
22. 72060833

©CoNoO~WON =

CYLINDER-PWR OUT
ARM-ADJUSTABLE
ARM-STATIONARY
DECAL-PWR OUT CTRL
ELBOW #4MSTR #4MJIC 90°
CAP SCR 1/2-13X8 HHGR5
CAP SCR 5/8-11X3-1/2 HHGRS
NUT 1/2-13 LOCK

NUT 5/8-11 LOCK

WASHER 5/16 WRT

CLAMP

ADAPTER #4MSTR #4MJIC
CAP SCR 1/2-13X5-3/4 HHGR5
PIN-SPRING

DECAL-PWR DN CTRL
SPIRAL WRAP
MANUAL-OUTRIGGERS
WASHER 1/2 WRT

ELBOW #4MSTR #4MJIC XLG

DECAL-DANGER STAND CLEAR

SCR 5/16-18X3/4 THRD CTG H

o

18 AN

8-7

CONTINUED ON FOLLOWING PAGE

WH

NOTE.

SEE SHEET §#2 FOR THE INSTALLATION OF THE VALVE BANK
D THE BULKHEAD FITTING ASSEMBLY PLATE.
SEE SHEET #3 FOR THE HOSE KIT AND HOSE ASSEMBLIES

WITH THE HOSE ROUTINGS FOR EACH CIRCUIT.




0000DOM2:99900687: 20010806

OUTRIGGER KIT-PO/PD 7X5 (31714811-2)
51714812 VALVEBANKASM

51714814 PLATE-BULKHEAD

72060025 CAP SCR 5/16-18X1 HHGRS
72063002 WASHER 5/16 FLAT

72063050 WASHER 5/16 LOCK

72533590 ELBOW #4MJIC #4MJIC BULKHD

oAM=
NNNN

ITEM #6 (2)
WELDED TO CRANE— |
COMPARTMENT

v

8-8

REF

s

CONTINUED ON FOLLOWING PAGE




0000DOM2:99900687: 19980818
OUTRIGGER KIT-PO/PD 7X5 (31714811-3)

8-9

1. 51714806 HOSE KIT (INCL:2-11) 1
2. 51394694 HOSE-FJ 1/4X58.5 #4#4 2REF
3. 51394212 HOSE-FJ 1/2X15 #8#8 1REF
4. 51395014 HOSE-FF 1/2X24.5 #8#8 1REF
5. 51395015 HOSE-FJ 1/2X21 #8#8 1REF
6. 51395016 HOSE-FJ 1/4X21.5 #4#4 1REF
7. 51395017 HOSE-FJ 1/4X19.5 #4#4 2REF
8. 51395018 HOSE-FJ 1/4X16.25 #4#4 2REF
9. 51395019 HOSE-FF 1/4X90 #4#4 2REF
10. 51395020 HOSE-FJ 1/4X61 #4#4 2REF
11. 51395021 HOSE-FF 1/2X106 #8#8 2REF
6
(RH "A" PORT)
(RH "B PORTB)-/
471
(POWER BEYOND) o
o

§ (VB RETURN)

8 (LH "8 PORT)
8 (LH "A" PORT)

3 (MAIN PRESSURE)

7 (MIDDLE “8" PORT)

7 (MIDDLE "A" PORT)

"/

11
{CRANE PRESSURE)

1
(CRANE RETURN)

MAIN RETURN /

MAIN PRESSURE

2 (C.S. POWER DOWN
CYL EXTEND) (RH "B" PORT)

2 (C.S. POWER DOWN
CYL EXTEND) (RH A" PORT)

/

Ls (S.S. POWER DOWN CYL RETRACT) (MIDDLE "8 PORT)
9 (S.S POWER DOWN CYL EXTEND) (MIDDLE "A° PORT)
19 (POWER OUT CYL RETRACT) (LH “B" PORT)

18 (POWER OUT CYL RETRACT) (LH "A" PORT)



0000DOM2:99900687: REV. A 20031020 8-10
VALVEBANK ASM-2 SECT (51714813)

1. 51705983 VALVEBANK 1

2. 72053763 ELBOW#8MSTR#8MJIC 90° 1
(WAS 72053764-ELBOW #10MSTR #8MJIC 90°)

3. 72532358 ADAPTER#8MSTR#8MJIC 1

4. 72532358 ADAPTER#8MSTR#8MJIC 1
(WAS 72532359-ADAPTER #10MSTR #8MJIC)

5. 72532792 ADAPTER#8MSTR#4MJIC 4

(WAS 72533589-ADAPTER #10MSTR #4MJIC)

S.S. POWER DOWN CYL

C.S. POWER DOWN CYL
DO NOT BEND HANDLES!!!!

5 (4)
3 (PRESSURE FROM PUMP)

4 (RETURN TO TANK)

POWER BEYOND TO CRANE



0000DOM2:99900687: 20001206

VALVEBANK ASM-2 SECTION (51705983)

EFFECTIVE PREVIOUS TO 1-1-00:

51731580
7Q072017
7Q072018
7Q072021
73054490
73540010
73731763
94731590
73054488
7Q072114

CoONOIOrWN =

—_

*

LEVER ASM

O-RING SM

O-RING MED

O-RING LG

TANDEM VALVE SECTION
END COVER RH

POWER BEYOND ADAPTER

TIE ROD KIT (2 SECT)
END COVER-LH
O-RING

OPTIONAL METHOD
|~ TO ADJUST LEVER:
BEND LEVER
APPROXIMATELY

12 DEGREES
AS SHOWN

1(REF)

1(2)

g
il o)

\
—-.75

FOR OUTRIGGER VALVE BANK

THE LEVER PIVOT BOLT
MUST BE HELD OUT .75"

SO HANDLE TIPS IN AS SHOWN

A2 a2 a2 A NOOWN

8-11

EFFECTIVE FROM 1-1-00:

CoOxNIRLN =

—

"\

73540073
7Q072017
7Q072018
7Q072021
73540074
73540075
73540076
73540078
73540077
7Q072114

LEVERASM
O-RING SM
O-RING MED
O-RING LG

VALVE SECTION 4-WAY

END COVER RH
POWER BEYOND ADAPTER
TIE ROD KIT (2 SECT)
END COVER-LH

O-RING

5(2)

:[10(2)

CS

)

@

<

s

3(3)/

<O
o

w

0~.

10(2)

2(3)

A2 2 a2 aNWOWN

/ SAE #10 WORK PORTS
= / 4(3) 5/3(3)

@]

i

—

—/°
/—‘

3:r/87
ziig

=2

—
—



0000DOM2:99900687: REV. A 20031020 8-12
VALVEBANK ASM-3 SECTION OR - PO/PD
(51714812)

1. 51705984 VALVEBANK-3SECTION 1

2. 72053763 ELBOW #8MSTR #8MJIC 90° 1
(WAS 72053764 - ELBOW #10MSTR #8MJIC 90°)

3. 72532358 ADPTR-#8MSTR#8MJIC 1
4. 72532358 ADPTR-#8MSTR#8MJIC 1
(WAS 72532359-ADPTR #10MSTR #8MJIC)

5. 72532792 ADPTR#8MSTR #4MJIC 6

(WAS 72533589-ADPTR #10MSTR #4MJIC)

POWER OUT CYLINDER

S.S. POWER DOWN CYL
C.S. POWER DOWN CYL

DO NOT BEND HANDLES!!!!

5 (6)
/3 (PRESSURE FROM PUMP)

4 (RETURN TO TANK)
POWER BEYOND TO CRANE

CAP FITTINGS PRIOR TO SHIPPING AND HANDLING



0000DOM2:99900687: 20001206
VALVEBANK ASM-3 SECTION (51705984)
EFFECTIVE PREVIOUS TO 1-1-00:

1. 51731580 HANDLE ASM (NOT SHOWN)
2. 7Q072017 O-RING SM
3. 7Q072018 O-RING MED
4. 7Q072021 O-RING LG
5. 73054490 TANDEM VALVE SECTION
6. 73540010 END COVER RH
7. 73731763 POWER BEYOND ADAPTER
8. 94731764 TIE RODKIT
9. 73054488 END COVER LH
10. 7Q072114 O-RING
N
-
o
Vo
\ ‘\J _
T \ 1 |-l OPTIONAL METHOD
- TO ADJUST LEVER:
A BEND LEVER
P\ APPROXIMATELY
VA 12 DEGREES
\ AS SHOWN

1 (3)

| .
1(REF) =75

FOR OUTRIGGER VALVE BANK
THE LEVER PIVOT BOLT
MUST BE HELD OUT .75

SO HANDLE TIPS IN AS SHOWN

3
4
8
4
3
1
1
1
1
6

8-13

©
—

EFFECTIVE FROM 1-1-00:

73540073
7Q072017
7Q072018
7Q072021
73540074
73540075
73540076
73540079
73540077
7Q072114

CoONIORLN =

—_

)

B

HANDLE ASM

O-RING SM

O-RING MED

O-RING LG

VALVE SECTION

END COVER RH

POWER BEYOND ADAPTER
TIE ROD KIT

END COVER LH

O-RING

o J QN JURN N - I NGO

SAE #10 WORK PORTS

& & H

Q

J

2
N7
B
o

O=@

o]
ok

N
(
\

10(3)

/3(4)

2O

=15(
=120

I

pQWr)
3(4)

10(3)



0000DOM2:99900687: 19980818 8-14
BULKHEAD PLATE ASM-MO/PD (51714815)

1. 60121302 PLATE

2. 70395034 PLUG 1-1/16
3. 72053591 STREET ELBOW 1/2 90° BRASS
4. 72063053 WASHER 1/2 LOCK
5. 72063056 WASHER 3/4 LOCK
6. 72531547 BARB NIPPLE 1/2MPT 3/4HOSE
7. 72532986 ELBOW #8MJIC #8MJIC BULKHD
8. 72533024 UNION 7/16 BULKHD
9. 72533140 COUPLING 1/2 BULKHD
10. 72533373 UNION 3/4JI1C BULKHD
11. 72533591 TEE #8 BULKHD RUN
12. 70392785 PLUG 1/2

N2 2NN WAN=

ROTATE ITEMS §7 AND §11
5 Qry (3)

45 FROM VER’T!CAL IN THIS 1
DIRECTION. 2 Qi (2)
1
/ / i
/PART OF ITEM §7
-
/

o @....
@\F@\ 0 07 Gg/

PART OF ITEM #16

@ PART OF ITEM #9
/ /PART OF ITEM #9

o



0000DOM2:99900687: 19980818 8-15
BULKHEAD PLATE ASM-PO/PD (51714814)
60121302 PLATE

70395034 PLUG 1-1/16

72053591 STREET ELBOW 1/2 90° BRASS
72063053 WASHER 1/2 LOCK

72063056 WASHER 3/4 LOCK

72531547 BARB NIPPLE 1/2MPT 3/4HOSE
72532986 ELBOW #8MJIC #8MJIC BULKHD
72533024 UNION 7/16 BULKHD

72533140 COUPLING 1/2 BULKHD
72533373 UNION 3/4JI1C BULKHD

72533591 TEE #8 BULKHD RUN

ToOONOORWN
A A A RNANWRAN-

-

ROTATE ITEMS 7 AND

45 FROM VER GO s
DIRECTION.
n
/ 2

5 Q1Y (3)

.

/\ /PART OF ITEM #11

PART OF ITEM #18

PART OF ITEM §#7

@

/ / O
1 4 QTY (4)

PART OF ITEM #9
8 ary (4) /
\ /PART OF ITEM #9

e



0000DOM2:99900687: REV. A 20030520 8-16
OUTRIGGER KIT - FRONT JACK LEG
(51716385)

1. 60125450 OUTRIGGERHOUSING

2. 60124343 BACKINGANGLE

3. 71731461 PIN-TQUICKRELEASE

4. 71731711 PIN-T QUICKRELEASE

5. 72060100 CAP SCR1/2-13 X4.5HH GR5Z
6. 72060046 CAP SCR3/8-16X1 HHGR5Z

7. 72063005 WASHER 1/2 FLAT

8. 72063003 WASHER3/8 FLAT

9. 72062080 NUT 1/2-13HEXNYLOC

10. 72062103 NUT 3/8-16 HEXNYLOC

11. 52716386 WELDMENT O/RFRONT JACKLEG
13. 52718169 WELDMENT O/R DOWN JACKLEG

A A N O OND A

10




0000DOM2:99900687:20000925 9-1

SECTION 9. ELECTRICAL OPTIONS (4-15-99 to 9-30-00)

ELECTRICALKIT (51715123) REF:99903080 .......cccirriieirreeeirieeeereeeessnreeesnreeesnnee e e e e snnee e 3
LIGHTKIT-11"' STD (BL714579) ..cciiiiitieee ettt ettt ettt ettt e e ettt e e e s kbt e e e s st b e e e e s anbneeeeeeesanes 4
COMPARTMENT/FLOOD LIGHTKIT (51715125) REF:99900903 .......cccoiiiieiiieee e eiree e nreee e 5
DWG-LIGHT SWITCHBOXTOBODY ASM (99903079) ...ccceiiitiiiieeiiitiite e ettt 6
SWITCHBOXASM (41715173) REF:99903078 .....cccviiiiiiieiiee it 7
DWG-FUSE/RELAY BOX (51715159) REF:99903077 ...ceeeiiiitieieeeeiiiiiieeee e s aitieeee e e s sirieee e e e s snnnnneeeeesanes 8
FUSE/RELAY BOXASM (41715172) REF:99903099 .......ciiiiiiiiriiieiiie s 9
ELECTRICALKIT (51715124) REF:99900905 .......ccctvietieeiiiiiiieeeesisitiieeeee st e e e e s st e e e e s snnrneeeeesennes 10
OUTLETKIT-L10V (BL707760) .....coureeeirreieatieeeesiiee e st e ssmneee s sineeesssreeesssneeesssneeessnneeessnneeessnneeesnnneeennns 11
LIGHT SWITCH KITS .ttt e e e e e e e e e s s e s r e eeeeenee s 11
LIGHT SWITCH KITS oottt et e e e e st e e e e e e e e e e e s e e e e e e s nnnneeeeeeennns 11
FLOODLIGHTKIT (BL714249) ..ottt ettt ettt ettt e ekttt e e e ekt e e e e s st e e e e e s anbrneeeeesannns 12
SWITCHKIT-BATTERY SELECT/DISCONNECT (51708338) .....ceeiirrieeireieeiieeeerrree e e sneee e 12
FLOODLIGHTKIT-110V 500W (51708339) .....eetiiiiiiiriiiieeesiiiiieeeeesasitineeeeesssisrseeeeessannnneeeeessannnneeeesnans 12
OUTLETKIT-110V GFIPROTECTED (51711674) ..eeiiieeiiieie ittt 12
LIGHT REEL KIT-12V (51707 758) ...ttttteiiittiiee ettt ettt ettt ettt e et e e e s abbne e e e e s nnbnneeee s e nnes 12
LIGHTREEL KIT-110V (51707759) ...eciitteieiteee ittt e e 12

RELAY BOARD ASM (BL714202) ...ceeeiiitiieeeeitieeee ettt e e e sttt e e sttt e e e s st e e s sasbseeeesabnseeeesanbneeeeesannnee 13




0000DOM2:99900687:19980818 9-2
NOTES




0000DOM2: 51715123.01.20000509 9-3

ELECTRICAL KIT (51715123) REF:99903080 13. 77040357 LIGHT-CLEAR RED
ALL ITEMS ARE REFERENCE. 14. 77040358 LIGHT-CLEAR AMBER
1. 72062109 NUT 5/16 LOCK 8 15. 77044479 HARNESS-4WAY CONNECTOR
2. 70039058 REFLECTOR-AMBER 2 16. 77044481 HARNESS-3 PLUG ID
3. 60120705 MTG BRKT-WIRE HARNESS 2 17. 70039057 REFLECTOR-RED
4. 72062200 NUT-LICENSE PLATE 2 18. 77044482 PLUG W/BULLETS
5. 70145799 RETAINER 48 19. 77044733 HARNESS-STOP/TAIL/TURN
6. 72060833 SCR-THRD CTG 5/16-18X3/4 20. 77044723 HARNESS-CPT/MARK/FLD/AUX

(GROUND SCR-NOT SHOWN)
72601473 BOLT 1/4-20X5/8
76392275 GROMMET-TAILLIGHT
76393636 GROMMET 1
10. 77040006 LIGHT-LICENSE PLATE
11. 77040180 LIGHT-BACKUP
12. 77040188 LAMP-STOP/TURN/TAIL

21. 77044724 HARNESS-JUMPER RAISED

22. 77044725 HARNESS-JUMPER STANDARD
23. 77044726 HARNESS-WB FLD/CPT/MARKER
. 72060025 CAP SCR 5/16-18X1

25. 77040365 BACK-UP ALARM

26. 77044465 TERM-BULLET PLUG 16-14GA

© o N
N2 aNaNAaNO©

2
2
4
1 24
1
2
2

202

\

N

U
2
ON OUTSIDE

OF DOOR
EACH SIDE

NOTE:
SECURE HARNESS TO PANELS WITH ITEM #5 70145799 RETAINERS.
SPRAY OR WIPE COMPARTMENT SURFACE WITH ALCOHOL AND SCRUB
WITH CLEAN RAG OR PAPER TOWEL UNTIL SURFACE IS DRY BEFORE
APPLYING RETAINER TO THE COMPARTMENT. ENOUGH PRESSURE SHOULD
BE APPLIED AND HELD. GENERALLY, THIS MEANS THAT THE RETAINER
9(3,13( ® "\.‘\‘ i SHOULD EXPERIENCE 15 PSI FOR 10 TO 1S5 SECONDS.

~ S b,f 9.3 ON HEAVY GRIME OR OXDIZED SURFACES IT WILL PROBABLY BE

25,26(2> \' EACH SIDE  NECESSARY TO ABRADE THE SURFACE TO CLEAN IT. SCOTCH PAD,
, FINE STEEL WOOL OR ABRASIVE PAPER (220 GRIT OR FINER)
811 1,3,24 17¢@> CAN BE USED TO CUT THE PROBLEM SURFACE.
8,12 EACH SIDE EACH SIDE
9,13,18

EACH SIDE



0000DOM2:51714579.01.19990901
LIGHT KIT-11' STD (51714579)

72062104
70039058
60120705
72062200
70145799
72601473
76392275
76393636
77040006
77040180

LN AWM=

1
1

NUT

REFLECTOR-AMBER

MTG BRKT-WIRE HARNESS
NUT-LICENSE PLATE
RETAINER

BOLT 1/4-20X5/8
GROMMET-TAILLIGHT
GROMMET
LIGHT-LICENSE PLATE
LIGHT-BACKUP

BACKUP ALARM-OPTIONAL

8,11
8,12

- I
N=2=BANONNDNO®

9-4

1,3,24
EACH SIDE
9,13,18
EACH SIDE

12.
13.
14.

17.
18.

20.
22.

24.

77040188 LAMP-STOP/TURN/TAIL
77040357 LIGHT-CLEAR RED

77040358 LIGHT-CLEAR AMBER

77044481 HARNESS-3 PLUG ID

70039057 REFLECTOR-RED

77044482 PLUG

77044733 HARNESS-STOP/TAIL/TURN
77044723 HARNESS-CPT/MARK/FLD/AUX
77044725 HARNESS-JUMPER STANDARD
77044726 HARNESS-WB FLD/CPT/MARKER
72060004 CAP SCR 1/4-20X1 HHGR5Z

O=_2NN-_2NNBAR2DNMNODN

ON OUTSIDE
OF DOOR
EACH SIDE

o ITEM #6 IS TO BE USED TO FASTEN THE
g COMPARTMENT LIGHT HARNESS'S TO THE HEADER
PANELS.

9,13
EACH SIDE

17>
EACH SIDE



0000DOM2:51715125.01.20050518 9-5
COMPARTMENT/FLOOD LIGHT KIT (51715125)
REF:99900903
ALL PARTS ARE REFERENCE.

1. 77040384 COMPT-LIGHT 12V 2.1 AMP 8
2. 51716859 FASTENER (WAS 77044746) 16
3. 77040193 LIGHT-DRIVING HALOGEN 2
4. 77044464 TERM-BULLET PLUG 4
5. 60117375 BRACKET-FLOODLIGHT 2
6. 72060004 CAP SCR 1/4-20X1 HHGR5 4
7. 72062104 NUT 1/4-20 LOCK 4
8. 72063001 WASHER 1/4 WRT 4
- 3.50
[—050 @ 1,82 (8 EA
' IRILL 90,281 SPRAY OR WIPE BACK SURFACE OF LIGHT AND COMPARTMENT SURFACE
T VOLES ¢3PLS> WITH ALCOHOL AND SCRUB WITH CLEAN RAG OR PAPER TOWEL UNTIL
T E B SURFACE IS DRY BEFORE APPLYING ITEM 2 TO THE LIGHT OR THE
7 043 COMPARTMENT. POSITION COMPARTMENT LIGHT IN THE FRONT CENTER
OF COMPARTMENT. ENOUGH PRESSURE SHOULD BE APPLIED SO THAT
BOTH SURFACES FULLY CONTACT THE TAPE. GENERALLY, THIS MEANS
THAT THE TAPE SHOULD EXPERIENCE 15 PSL
ON HEAVY GRIME OR OXDIZED SURFACES IT WILL PROBABLY BE
NECESSARY TO ABRADE THE SURFACE TO CLEAN IT. SCOTCH PAD,
DETAIL A FINE STEEL WOOL OR ABRASIVE PAPER (220 GRIT OR FINER)
5(,6¢2,7¢2),8¢2 $o CAN BE USED TO CUT THE PROBLEM SURFACE.

NOTE:

DOM 1 BODIES DO NOT INCLUDE FLOOD LIGHT BRACKETS.
FLOOD LIGHTS TO BE MOUNTED ON TOP OF THE TAIL/BACK—UP
LIGHT BOX. REQUIRES (1) 17/32 DRILLED HOLE.

3@ ,44) —\

SEE
DETAIL A\ D

i 350
050 (@ —
) DRILL #0.281 }
/ HOLES (3PLS) J { .
y o3 d 150
4

DETAIL B

S(D,6¢2),

1@ TE

8 DOM 1 BODIES DO NOT INCLUDE FLOOD LIGHT BRACKETS.
FLOOD LIGHTS TO BE MOUNTED ON TOP OF THE TAIL/BACK—-UP
LIGHT BOX. REQUIRES (1) 17/32 DRILLED HOLE.



0000DOM2:99903079.01.20000509
DWG-LIGHT SWITCH BOX TO BODY ASM (99903079)

SOk wWN =~

77044793
77044794
41715173
72060021
72063050
70145799

HARNESS-CTRL BOX LTS
HARNESS-CTRL BOX SW PWR

LIGHT KIT-SWITCH BOX ASM

CAP SCR 5/16-18X1/2 HHGR5
WASHER 5/16 LOCK

RETAINER (SEE NOTE 3) 1

O DA~

9-6

NOTES:

AND DOWN FRONT CORNER.

3. SECURE HARNESS TO WALL WITH 70145799 RETAINERS,

1. ROUTE 77044793 HARNESS AS SHOWN. ROUTE UNDER
DRIP TRAY, THEN UP AROUND TOP OF DOOR OPENNING

2. ROUTE 77044794 HARNESS AS SHOWN. ROUTE UNDER
AND THEN AROUND TOP OF TRIP TRAY TO BACK WALL.
HARNESS WILL COME STAIGHT DOWN TO FUSE BOX.
REMOVE EXISTING PLUG CAP FROM TOP/RIGHT SOCKET OF
FUSE BOX AND PLUG IN HARNESS CONNECTOR. CONNECT THE
SINGLE WIRE TO THE WIRE FROM THE TOP/LEFT CONNECTOR.

SPRAY OR WIPE COMPARTMENT SURFACE WITH ALCOHOL AND SCRUB
WITH CLEAN RAG OR PAPER TOWEL UNTIL SURFACE IS DRY BEFORE
APPLYING RETAINER TO THE COMPARTMENT. ENOUGH PRESSURE SHOULD
BE APPLIED AND HELD. GENERALLY, THIS MEANS THAT THE RETAINER

SHOULD EXPERIENCE 15 PSI FOR 10 TO 15 SECONDS.

ON HEAVY GRIME OR OXDIZED SURFACES IT WILL PROBABLY BE
NECESSARY TO ABRADE THE SURFACE TO CLEAN IT. SCOTCH PAD,
FINE STEEL wWOOL OR ABRASIVE PAPER (220 GRIT OR FINER>
CAN BE USED TO CUT THE PROBLEM SURFACE.

DETAIL A

3.4(4),5(4)
SEE DWG
99903078

FOR BOX
ASSEMBLY




0000DOM2:41715173.01.19990330 9-7

. PART (OF EOQX
SWITCH BOX ASM (41715173) REF:99903078 CITEM §7) ASSEWBILE -

AL LRFIRLCIED. N

©CoNoOOAMLN =

77041500
77041499
77044779
77041502
77041504
70395336
77044797
77044793
77044794

SWITCH-ROCKER-BODY
SWITCH-ROCKER-RED ACTUATOR
SWITCH-ROCKER-GRN ACTUATOR
SWITCH-ROCKER-MTG PNL END
SWITCH-ROCKER-PNL MIDDLE
DECAL-CTRL PNL

CTRL BOX
HARNESS-CTRL BOX LTS
HARNESS-CTRL BOX SW PWR

S A aBdMDdMDMDMO©

= WISE IZ LABELEC ACCCROING TO
SHIRCA LDCATTOM [ #3F I35

hOIE
SIAY WELTE:S ARE [WC, LJEC W/ HARWISLED
ALSEME L RS SIOWH, WIRMR SOT S=Nwn [y
EQX FOF C_ARIT-.



0000DOM2:51715159.01.20000509 9-8

NQTES:
1.) WHEN INSTALLING THE CHASSIS HARNESS g77044-755) ON TO THE CHASSIS PRIOR TO
THE_BODY BEING INSTALLED ON THE CHASSIS, VERIFY THE OPTIONS THAT ARE PART
OF THE ORDER, (l.E. LUBE DECK, WELDER DECK, ETC). THESE OPTIONS WILL CAUSE
THE CHASSIS HARNESS TO VARY IN LENGTH AND MAY CAUSE A PROBLEM IF THE
HARNESS IS CUT TO LENGTH FOR THE CHASSIS PRIOR TO VERIFYING THE ORDER
OPTIONS. OTHER ITEMS TO WATCH FOR ARE CHASSIS ITEMS, (I.E. FUEL TANKS,
BATTERY BOXES, ETC.) THAT COULD ALTER THE LOCATION OF THE BODY ON THE
CHASSIS. WHEN CUTTING THE CHASSIS HARNESS TO LENGTH, FOR EACH ORDER, IT
IT IS CRITICAL TO REMEMBER TO VERIFY THE WHOLE CONFIGURATION TO PREVENT
CUTTING THE HARNESS TOO SHORT, THEREBY POTENTIALLY CREATING AN IMPROPER
FIT-UP WITH THE BODY HARNESS ONCE THE BODY IS LOADED ON THE CHASSIS.
SECURE HARNESS TO PANELS WITH ITEM #5 70145799 RETAINERS.
SPRAY OR WIPE COMPARTMENT SURFACE WITH ALCOHOL AND SCRUB
WITH CLEAN RAG OR PAPER TOWEL UNTIL SURFACE IS DRY BEFORE
APPLYING RETAINER TO THE COMPARTMENT. ENOUGH PRESSURE SHOULD
BE APPLIED AND HELD, GENERALLY, THIS MEANS THAT THE RETAINER
SHOULD EXPERIENCE 1S PSI FOR 10 TO 1S SECONDS,
ON HEAVY GRIME OR OXDIZED SURFACES IT WILL PROBABLY BE
NECESSARY TO ABRADE THE SURFACE TO CLEAN IT, SCOTCH PAD,
FINE STEEL WOOL OR ABRASIVE PAPER (220 GRIT OR FINER)
CAN BE USED TO CUT THE PROBLEM SURFACE.

2

<

K SEE
DETAL A

PART OF_~
CRANE BOX

DWG-FUSE/RELAY BOX (51715159) REF:99903077
ALL ITEMS ARE REFERENCE.

1. 70034061 TIE (NOT SHOWN) 10
2. 77044645 NUT 1
3. 77044646 WASHER-LOCK 1
4. 77044791 HARNESS 1
5. 70145799 RETAINER (NOT SHOWN) 5
6. 7206045 MACH SCR 1/4-20X3/8 RDHD 4
7. 72062104 NUT 1/4-20 LOCK 2
8. 60119299 MTG BRACKET 1
9. 72060002 CAP SCR 1/4-20X3/4 HHGRS 2
10. 41715172 FUSE/RELAY BOX ASM (99903099) 1

L4

77044755—CHASSIS HARNESS WILL
CONNECT TO THE BODY HARNESS (ITEM
#4) AT THIS POINT. (SEE NOTE #1)

4 HARNESS WILL RUN THRU THE BELLY
PAN TO THE REAR OF THE BODY WHERE
IT_WILL ENTER THE BACK PANEL OF THE
OF THE CRANE BOX.

CRANE BOX

DETAIL A



0000DOM2:41715172.01.20000403 9-9

FUSE/RELAY BOX ASM (41715172) REF:99903099

77044796 BOX

72060643 MACH SCR #10-24X1-1/2 RDHD SS

72062053 NUT #10-24 HEX

77044791 HARNESS-CTRL BOX PWR BODY

77041383 RELAY

72601755 MACH SCR #10-24X3/8 PNHD SLT

77044875 HARNESS-CTRL BOX CRANE
(EFF: 4-1-00)

77044792 HARNESS-CTRL BOX CRANE
(PRE: 4-1-00)

8. 60121574 BRACKET 1

Nooh~wh=
AN 2O D

=N

CONNECTOR

N 3(2)
~" FINISHED LOOK



9-10

0000DOM2:51715124.01.20000516

ELECTRICAL KIT (51715124) REF:99900905

1.

4
8
8
1
2
g’
1
1
1
3
1
2

77044747 CIRCUIT BREAKER-25A MNL RESET
HEAT SHRINK

3. 72061099 SCR-TEK CEILING #10-16X5/8 HWH
60250624 BRACKET

4. 77044755 HARNESS
9. 77040047 TERMINAL 1/4MSLPON 16-14GA

10. 77040043 TERMINAL 1/4FSLPON 16-14GA

1.

2. 77040053 TERMINAL 1/4 RING 12-10GA
12. 72061739 SCR-TEK #12-14X1 HWH #3PT

5. 77044556 DIODE 2.2A
7. 77044693 FUSE-AGC 2A
8. 77044764 FUSE HOLDER

6. 70145421

‘HOLMS
JAVS 3HL 40 NOLLISOd HALN3D 3HL OL 3AOW ONV HOLIMS
33dS 3NION3 NO 3¥IM 3RS G3H/M NMONB, JHL 3xVL
ALINOYID ONI¥IM TVNYILNI
3HL OL NOLLYDIJIOON ONMOTIOS JHL 3HIND3Y TIM F1ONVH
T0MLNOD 310A3Y Q3N3HLAL 3JHL ‘SIHL HLIM NOLLNNPNOD NI
"JALVALLDY 39 OL LINJYID JMNYHUAAH INVHO IHL ¥04
MOTIV_TIM SIHL ‘3SVE ONLLNNON HOSSIUdWOD SIS 09dvd
3HL NO 03LYJ301 3ATVA dANNA JMNNVAAAH QIONITI0S AZL
3JHL OL LINJHID LNO O33dS 3ANION3. 3HL 1J3NNOD
‘HOSSIUANOD SIIHIS 094VA V HLIM ONITIVLSNI NIHW
SALON

(AINO NOLLVTIVLSNI ¥OSSIUANOD SIIM3S 09¥vA ¥O4)
NOILVII4IAOW LINJHID ,LNO d33dS IANIONI,,

dST2X2a3dNNT
¥ ﬁ
m T
id
‘NOWLISOd_.¥, Ol ,G. 3HL NI Gd1VDO1 SI ¥3dANC ,1d,, 3HL
AVHL AJREA mZO_._.<u_._n_n_< HOSSIUANOD, A3HLO Tiv o4
‘4w OL 4L, SNId OL ‘QdvQ 1INOMID X0
JOMINOD WOLOITI FHL NO wbda M3JANP 3ONVHO °"d3SN 38
AON TIM SLINO¥ID .HOLIMS 3uNSS3dd OL, 3HL ANV .ANNO¥O
HOSSIUAWNOD, IHL "LNANI TWNSIS AZL ¥ALFN UNOH HOSSIMANOD
3HL OL 1INJJID  HILMS JAINSSIAd WOHd, JHL LOINNOO
YOSSIUANOD SIS 09UVA V HLM ONITIVLSNI NIHM
‘310N

(AINO NOLLVTIVLSNI HOSSIYANOD S3IY3S 09¥va ¥O4)

(NoWvo01 —

um%uw_.m__,m,mv M8 " ONNO¥D dSHdWD >ﬂ.wm_mw“‘<_Qz
HOSSIYINOD ma .|__|_ ‘MS 'SS3dd WOYd
OWNVHSEYVA M qzg —— M 'Ss3ud OL

(AINO NOILVTIVLSNI ¥OSS3¥dWNOD OLYVHSSYVA ¥0d)

'SISSYHI —
‘SSANYVH 3HL SAR3S—4 ALNA ¥3ANS
NI 3¥M 3LVRIdON¥ddY dI3HL NO ayod 6661 3HL HO4 (ava NI
138V 3¥V SLINONID ”M_m__._.oz LINJ¥ID 39VINI OLd (ava) AALNNON)
(SISSYHO X08 TOULNOO—SSINYYH) +# WaLl :wwﬂo 4HON Old
££0£0666# OMA WOX QY04 OL
(A008 X08 TULNO—SSINUVH) L6LFYOLL /b SSIANNVH
AIMOd
NIV NO¥4
39VON3 OLd p
a8 c_z._\uw.c
ot 1INO¥ID
(43¥) 9% Qy04 OL
AYALLYE 41 3HL M 12%»”
30 QV3HY ANV LHOMAV3H 41 3HL ONIH3E8
13¥OVHA ¥3NVINE LINOND 3HL TIVISNI WNDIS AZL
Sxme o | BE3E333833233
L 9 = (24
N m”mmmmmmmmymm
w A DNy - W o m oy © NOLLdO
@ ¢ A~ O 2533 TID INONZ
/ = g A =z o =5 v N Q3GNIWNCOZY O
@)1 /_“Nv zl W H » o W m
« LSNI ¥3Mv3dg LINDwIo,, m g m S m _I/\
() ot ° 3 T
36 L8]
Ea]
(NOILYOO1 * —
HOLIMS,
JNSSIUd)
HOSS3UAWOD [~ (318 5A) AZL NOLLINOI
UvHoOIEEVa NII9) ANNO¥I O1d Hﬁﬂm %mznwmw
(a39) 93M0d NIV \ZANVANVANVANFAN
(TIAINO ¥VHOOLSSVA 3HL ¥Od4 3¥V AZL "NII ANY — . IVNIIS ATL
ONV ‘ONNOX¥9 OLd ‘¥3M0d z_<so«.w_m_.xuw ”%_an | > NOLLINSI
“13A 'N1@ A ‘N¥O 'a3¥) YOSSIYNOD BVAVAN % (av2 NI GILNNON)
HVHOOISEVA 3HL HIM G3AINOY¥d RIV 9's LHOM HOLMS OLd
HOSS3UANGD FHL NO SIMIM IHL ot
310N al
‘SISSYHO 6661 04
M0138 33S 'SISSVYHD
S31¥3S—4 ALNAa dy3dns
QION310S QY04 £L661 FIHL ¥04
¥ALNVIS — AN3LLYE 1IN2¥ID 39VONI OLd
+
s s T
V/ Q3ON3ANOSIY OL NOILJO J9VIONI IMvyd
"40SSIUANOD v g SIva IV
"SNOLLONALSNI
SIRES 09Y¥VA V ONITIVISNI 404 Towd oo A 3INN ivae
NIHM SNOILJINYLSNI ¥04 137 3HL 1V NOILO AV NI HOLIMS

NOILYOLIGON LINJHID
«NO @3dS INONI, 33S
-ALON

3OVON3 3IMvag 335

‘NMOHS SV S3dIM 3LN0A

"ONIMY3A SIHL 40 NOLLYOd

HY ¥3MQT 3HL 1V TIV13a 1LSNI ¥3XvIE
1INJYI0. ¥3d S¥IMVIHE LINJYID ALVOO1T

10H SSvyg -3LON

SS31 M0 8

40 HLONTT XV V 304

VO T 38 LSNN JYIM 3HL
'NOILVTIVISNI SIHL HLWM

~ALON

M

NSSIUd MOT —

T




0000DOM2:51707760.01.19980810
OUTLET KIT-110V (51707760)

77044102 RECEPTACLE WITH GROUND
77044106 WEATHER PROOF BOX
77044251 WEATHER PROOF COVER
89044072 CABLE 12GA/3 WIRE X 216"

rOd =
NN

0000DOM1:LTSWKITS.01.19980810

LIGHT SWITCH KITS

A. 1-SWITCH 51706353
B. 2-SWITCH 51706354
C. 3-SWITCH 51706355

70034376 SWITCH BRACKET
70393153 DECAL (SEE NOTE)
77040047 TERMINAL-MSLPON 1/4 TAB
77040048 BUTTCONNECTOR
77040186 TERMINAL-FSLPON 1/4 TAB
77041056 FUSE 20AMP IN-LINE
77041386 SWITCH-SGL POLE LIT
77041387 SWITCH PLATE-BLANK
89044232 WIRE 14GA RED

10. 72061144 SHT MTL SCR #10X1/2

11. 77040137 TERMINAL #12-10 1/4 TAB
12. 89044274 WIRE 14GA BLK(GRD-NOT SHOWN) SPEC LENGTH
13. 89044271 WIRE 14GA BLU(NOT SHOWN) SPEC LENGTH
14. 77040053 TERMINAL RING (NOT SHOWN) 1 1 1

©CoNoorON =

T
m
O
m
P
@

H

N2 WAy

C
1
1
1
1
7
1
3
2
T
2
4

NNCWN_OI= 2 aam

NOTE: DECAL (ITEM 2) PROVIDES 5 FUNCTIONS, CUT AS REQD.

11
j %z ﬂb—u.
/s /|11 5|/ » FUNCTION 1
/| CH——3|7 | —|7 FH:I—EI—D:H:]—»TOPOWER
SW3 5 J M1 6 5 3 4

Sw2 SWi1
» FUNCTION 2

= FUNCTION 3

j—— 1 SWITCH —»

- 2 SWITCH -

- 3 SWITCH I~




0000DOM2:51714249.01.19980818
FLOODLIGHT KIT (51714249)

1.

2.
3.
4

72060004
72062000
77040193
77044465

CAP SCR 1/4-20X1 HHGR5Z
NUT 1/4-20 HEX ZINC
HALOGEN DRIVING LIGHT
TERM-BULLET PLUG 16-14GA

0000DOM1:51708338.01.19980810
SWITCH KIT-BATTERY SELECT/DISCONNECT (51708338)

Nogohrwbh=

70143306
77040099
77041327
72060636
72062207
72063000
77040185

ADAPTER-BATTERY POST
CLAMP-BATTERY POST
SWITCH-BATTERY

MACH SCR #10-24X3/4 RDHD
NUT #8-32 LOCK

WASHER 3/16 WRT

BUTT CONNECTOR #2WIRE

0000DOM1:51708339.01.19980810
FLOODLIGHT KIT-110V 500W (51708339)

1.

2.
3.
4

77040134
77040135
77044267
89044039

FLOODLIGHT 500w WIDE BEAM
BULB 120V 500W
CONNECTOR-TWIST ON
CABLE 14GA 3WIRE

0000DOM1:51711674.01.19980810
OUTLET KIT-110V GFI PROTECTED (51711674)

ONoOoGRALON=

76393038
77040232
77044018
77044135
77044372
77044384
77044501
89044039

GROMMET

TERMINAL-INSULATED SPADE 12-10GA
CONNECTOR-1/2 STRAIN RELIEF 3/8-1/2
GROUND PLUG

ELECTRICAL BOX 2X44 DEEP WELL
WEATHERPROOF COVER

OUTLET 110V GFI 20A

CABLE 14GA/3WIRE 2

0000DOM1:LT-REELS.01.19980810

LIGHT REEL KIT-12V (51707758)
LIGHT REEL KIT-110V (51707759)

1.

-

NOTE: REEM HOLES FOR CAP SCREWS TO 1/4" DIAMETER.

COXNOO AW

77040187
77040225
77040224
77040049
77040000
72060012
72062104
72060002
89044234
89044235
89044072

REEL - 50'

BULB - 12V

BULB - 120V 75W ROUGH SERVICE
BUTT CONNECTOR
TERMINAL

CAP SCR 1/4-20X3 HH GR5
NUT 1/4-20 LOCK

CAP SCR 1/4-20X3/4 HH GR 5
WIRE 14GA YELLOW X 96"
WIRE 14GA WHITE X 12"
WIRE 12GA/3 WIRE X 216"

AN D AAQ A DNDNDN

DW= =

1

[ R GG

3
1

12v

-

A AN Ol

110V




0000DOM2:51714202.01.19990603 9-13
RELAY BOARD ASM (51714202)
1. 77044626 PIN-18A 14GA 8
2. 77044629 PIN-CONTACT 5
3. 77044721 RELAY BOARD 1
4. 77044728 FUSE-2A 1
5. 77044729 FUSE-5A 4
6. 77041527 FUSE-7.5A 1
7. 77044730 FUSE-10A 5
PIN PCB PIN FUNCTION wiRe | wire |wire | PIN PART
J12]  DESIG. LENGTH | COLOR | GAGE | SIZE NUMBER
1 w7 PTO ENGAGE 4 BLK 16 MULTIPIN 77044626
2 W1@ GROUND2 3 RED 12 POWER 77044629
3 w8 ENGINE STOP 4’ BLK 16 MULTIPIN 77044626
4 w5 BRAKE ENGAGE g BLK 16 MULTIPIN 77044626
5 wé SWITCH 12V 4 BLK 16 MULTIPIN 77044626
6 W12 POWER 3 6" RED 12 POWER 77044626
7 w9 GROUND 3 RED 12 POWER 77044629
8 W13 POWER 1 6 RED 12 POWER 77044629
9 w3 TO PRESSURE SWITCH q BLK 16 MULTIPIN 77044626
10 w4 ENGINE SPEED OUT q BLK 16 MULTIPIN 77044626
11 w1 ENGINE START 4 BLK 16 MULTIPIN 77044626
12 W11 POWER 2 6 RED 12 POWER 77044629
13 w2 FROM PRESS. SWITCH 4 BLK 16 MULTIPIN 77044626
ASSEMBLY NOTES:
1. SOLDER WIRES TO POWER AND MULTIPINS.
2. DO NOT CROSS WIRES IF POSSIBLE WHEN
INSTALLING PINS INTO CONNECTOR.
3. '99 FORD CHASSIS W/ AUTOMATIC TRANSMISSION
REQUIRE A 3 AMP FUSE INSTEAD OF ITEM #4.
3
g 6| @ CcrRaNE PW.
5
o @ ENG ST
o 3| © comPReEsSOR
0 2| QCRANE SP (D) PTO ENGAGE
O 1| @ENG. STOP (¥) BRAKE ENGAGE K2
J4
o w8 K1
o w7 K4
O W6
O Wi
K5
GRD2
o W5 o e K6
GRD
O w4 O W13
K3 | pwr1
o w3 owiz| K
PWR 3
o w2 O w11
PWR 2 K7
o Wi
L 18] @rax
4 (SEE NOTE #3)—] o+ 5] @Lower
6 el 5 | @ LF.FLOOD 87 65 43 2 1|[3 21
7(5)_/ 5 5| [ 5_] ® LRFLOOD 2060000090 >| |<> ) >| J1
o4 © raAUX
5(4)—/ 03 © RrompT
g? LS _] ©rraoom TO SWITCHES ON COVER
51 ®RRFO00D




0000DOM2:19990603



0000DOM2:99900687:20000925 9A-1

SECTION 9A. ELECTRICAL OPTIONS (EFF: 10-1-00)

ELECTRICALKIT (51715123) REF:99903080............cocimiiimminiriiinsnsnsrnsse s sss s ssss s sse s anns 3
LIGHTKIT-11"STD (51714579) ...t se s s e s 4
LIGHT KIT - SERIES 11 (99903320) .......cocimiiiiiiiiiimiis i ssssssssss s s s s s ssssssssnsssanssnns 5
COMPT/FLOODLTKIT (51715125) REF:99900903 ...........ooiiiiiiiiis e 6
LT SWITCHBOXTO BODY ASM (99903171) ...coocemiiriniriimiisies s sssnsssss s s ssss s sssnssnes 7
SWITCHBOXASM (41716200) REF:99903170 ........ceumiiiiiieccie e 8
FUSE/RELAY BOX(99903168) .......cocoeiiimmisinisnrissnissnissssssnssssssssnssssssssss s ssssssssssssssssssnsssssssssnssssnsanss 9
FUSE/RELAY BOXASM (41716199) REF:99903169 .........ccoiiiimiiiiiiniiinees e 10
ELEC KIT-CHASSIS (99903167) .....cccceiruriiinininniisiissnsisnsssssssssssssssssssssssss s ssssssssnssssssssssssssssssansanns 11
ELEC SCHEMATIC (99903187) ......eoiiieiiiieiiisiiisic s sn s s an s s s an e e 12
OUTLETKIT-110V (51707760) .......eoeruimiiimiiicisimienisnsissss s ssssssss s s ssss s s san s sansssn s ssan s sssnenssness 13
LIGHT SWITCH KITS ...ttt s e a e s s an e e 13
FLOODLIGHTKIT (51714249) ......cooiiiieiitiiineisisi e s s ssn s a s s s san s s s sae s ann s 13
SWITCHKIT-BATT SEL/DISC (51708338) .....ccccuuiiiiiiinic s san e s sane s 13
FLOODLIGHTKIT-110V 500W (51708339) ....c.ceeivimiimiirinniinissniss e ssss s sssn s esssnesssnenns 13
OUTLETKIT-110V GFIPROTECTED (51711674) .....cueieieiee e ssn s 13
LIGHT REEL KIT-12V (51707758) ......ceiiiuiiiiiiiniiisiissisnsnsssss s ssss s ssnssssssssss s sssn s sssnssssnesssnnsnns 13
LIGHT REELKIT-110V (51707759) ...t sn e s sne e s 13

HARNESS ASSEMBLY,HOURMETER MODIFICATION (99903614) ........cccocinuimniimnennsiessensanennns 14




0000DOM2:99900687:20000925 9A-2
NOTES




0000DOM2: 51715123.01.20000925

9A-3

ELECTRICAL KIT (51715123) REF:99903080 13. 77040357 LIGHT-CLEAR RED 9
ALL ITEMS ARE REFERENCE. 14. 77040358 LIGHT-CLEAR AMBER 2
1. 72062109 NUT 5/16 LOCK 8 15. 77044479 HARNESS-4WAY CONNECTOR 1
2. 70039058 REFLECTOR-AMBER 2 16. 77044481 HARNESS-3 PLUG ID 1
3. 60120705 MTG BRKT-WIRE HARNESS 2 17. 70039057 REFLECTOR-RED 4
4. 72062200 NUT-LICENSE PLATE 2 18. 77044482 PLUG W/BULLETS 2
5. 70145799 RETAINER 48 19. 77044733 HARNESS-STOP/TAIL/TURN 1
6. 72060833 SCR-THRD CTG 5/16-18X3/4 20. 77044723 HARNESS-CPT/MARK/FLD/AUX 2
(GROUND SCR-NOT SHOWN) 2 21. 77044724 HARNESS-JUMPER RAISED 1
7. 72601473 BOLT 1/4-20X5/8 2 22. 77044725 HARNESS-JUMPER STANDARD 1
8. 76392275 GROMMET-TAILLIGHT 4 23. 77044726 HARNESS-WB FLD/CPT/MARKER 1
9. 76393636 GROMMET 11 24. 72060025 CAP SCR 5/16-18X1 8
10. 77040006 LIGHT-LICENSE PLATE 1 25. 77040365 BACK-UP ALARM 1
11. 77040180 LIGHT-BACKUP 2 26. 77044465 TERM-BULLET PLUG 16-14GA 2
12. 77040188 LAMP-STOP/TURN/TAIL 2
a1
»{
E 9,14
ll
S 4 ON OUTSIDE
812 : OF DOOR
8.11 < a EACH SIDE
NIK ) NOTE:
10 \\-1\ ’\\\\\L 44' N SECURE HARNESS TO PANELS WITH ITEM #5 70145799 RETAINERS.
42,7 19 T IR PN N X SPRAY OR WIPE COMPARTMENT SURFACE WITH ALCOHOL AND SCRUB
16 [ SO \ / WITH CLEAN RAG OR PAPER TOWEL UNTIL SURFACE IS DRY BEFORE
O \ \ S APPLYING RETAINER TO THE COMPARTMENT. ENOUGH PRESSURE SHOULD
S QN [ AN BE APPLIED AND HELD. GENERALLY, THIS MEANS THAT THE RETAINER
9,133 L P SHOULD EXPERIENCE 15 PSI FOR 10 TO 15 SECONDS.
Q e 7S 9.13 ON HEAVY GRIME OR OXDIZED SURFACES IT WILL PROBABLY BE
25 es(e>/ \’b EACH SIDE  NECESSARY TO ABRADE THE SURFACE TO CLEAN IT. SCOTCH PAD,
’ FINE STEEL wOOL OR ABRASIVE PAPER (220 GRIT OR FINER)
81 ll-fgf:el-|4 SIDE g;g:l SIDE CAN BE USED TO CUT THE PROBLEM SURFACE.
8,12
9,13,18

EACH SIDE



0000DOM2:51714579.01.20000925 9A-4

LIGHTKIT-11' STD (51714579) 12. 77040188 LAMP-STOP/TURN/TAIL
72062104 NUT 13. 77040357 LIGHT-CLEAR RED
70039058 REFLECTOR-AMBER 14. 77040358 LIGHT-CLEAR AMBER
60120705 MTG BRKT-WIRE HARNESS 16. 77044481 HARNESS-3 PLUG ID
72062200 NUT-LICENSE PLATE 17. 70039057 REFLECTOR-RED

70145799 RETAINER 18. 77044482 PLUG
72601473 BOLT 1/4-20X5/8 19. 77044733 HARNESS-STOP/TAIL/TURN

76392275 GROMMET-TAILLIGHT 20. 77044723 HARNESS-CPT/MARK/FLD/AUX
76393636 GROMMET 22. 77044725 HARNESS-JUMPER STANDARD
77040006 LIGHT-LICENSE PLATE 23. 77044726 HARNESS-WB FLD/CPT/MARKER
77040180 LIGHT-BACKUP 24. 72060004 CAP SCR 1/4-20X1 HHGR5Z

- S
N==B2NOONNNO®

OO NR~ON R
PN NANON

NN

INA

e,

2

ON OUTSIDE
OF DOOR
EACH SIDE

ITEM #6 IS TO BE USED TO FASTEN THE
COMPARTMENT LIGHT HARNESS’'S TO THE HEADER
PANELS.

9.13
EACH SIDE
BACKUP ALARM-OPTIONAL
8,11
. 172
8,12 1,3,24
EACH sipg  EACH SIDE

9,13,18
EACH SIDE



0000DOM2: 99903320.01.20031120

LIGHT KIT - SERIES 11 (99903320)

1. 77441003 HARNESS

2. 72062200 NUT-LIC PLATE 3/8

3. 72601473 BOLT-LIC PLATE 1/4-20 X 5/8

5. 70145799 RETAINER, ELEC HARNESS

6. 77040020 BACK-UP ALARM (NOT SHOWN)
7. 77044481 HARNESS-3 PLUG

8. 77040357 LIGHT, CLEAR RED

9. 77040358 LIGHT, CLEAR AMBER

10. 72063000 WASHER .19 FLAT

11. 72060636 SCR-MACH 10-24 X 3/4 RDH ZINC
12. 72062106 NUT #10-24 HEX NYLOC

13. 77441004 LIGHT, LIC PLATE

14. 76393636 GROMMET-RUBBER 2.00”

15. 77040428 TAILLIGHTASM, LEFT

16. 77044725 HARNESS, STD JUMPER

17. 77441002 HARNESS, STOP/TAIL/TRN/AUX
18. 60120705 MTG BRACKET

19. 72060004 CAP SCR 1/4X1.00

20. 72062104 NUT 1/4 NYLOC

21. 77040429 TAILLIGHTASM, RIGHT

22. 77044724 HARNESS, RAISED JUMPER
23. 70039057 REFLECTOR, RED

24. 70039058 REFLECTOR, AMBER

25. 77044467 TERMINAL (NOT SHOWN)

ON DUTSIDE
OF DOOR
EACH SIDE

—'—'@'H @ @
®

—F—f—
®

LICENSE LAMP EYELET FROM
ELEC HARNESS

2REF
2REF
2REF
53REF
1REF
1REF
S5REF
2REF
3REF
2REF
2REF
1REF
7REF
1REF
1REF
1REF
2REF
8REF
8REF
1REF
1REF
4REF
2REF
2REF

9A-5

NOTE:

Secure harness to panels with item #5 - 70145799 retainers.
Spray or wipe compartment surface with alcohol and scrub with
clean rag or paper towel until surface is dry before applying
retainer to the compartment. Enough pressure should be
applied and held. Generally this means that the retainer should
experience 15 psi for 10 to 15 seconds. On heavy grime or
oxidized surfaces, clean surface using scotch pad, fine steel
wool, or abrasive paper (220 grit or finer).




0000DOM2:51715125.01.20010829 9A-6
COMPT/FLOOD LT KIT (51715125) REF:99900903

1. 77040384 COMPT-LIGHT 12V 2.1 AMP 8REF
2. 60123421 BRACKET-LIGHT DOM BOLT-ON 8REF
72061100 SCREW SELF-TAP #10x.5 32REF
3. 77040193 LIGHT-DRIVING HALOGEN 2REF
(THROUGH 8-31-01)
77040424  LIGHT-COMPOSITE WORK LAMP 2REF
(EFF 9-1-01)
4. 77044464 TERM-BULLETPLUG 4REF
5. 60117375 BRACKET-FLOODLIGHT 2REF
6. 72060004 CAP SCR 1/4-20X1 HHGR5 4REF
7. 72062104 NUT 1/4-20 LOCK 4REF
8. 72063001 WASHER 1/4 WRT 4REF
—-13.50
[— 050 @ 1,42 (8 EA
| DRILL ®0.281 SPRAY OR WIPE BACK SURFACE OF LIGHT AND COMPARTMENT SURFACE
1 T HOLES <3ll°LS) WITH ALCOHOL AND SCRUB WITH CLEAN RAG OR PAPER TOWEL UNTIL
1503 _T SURFACE IS DRY BEFORE APPLYING ITEM 2 TO THE LIGHT OR THE
013 COMPARTMENT, POSITION COMPARTMENT LIGHT IN THE FRONT CENTER
OF COMPARTMENT. ENOUGH PRESSURE SHOULD BE APPLIED SO THAT
BOTH SURFACES FULLY CONTACT THE TAPE. GENERALLY, THIS MEANS

THAT THE TAPE SHOULD EXPERIENCE 15 PSL

ON HEAVY GRIME OR OXDIZED SURFACES IT WILL PROBABLY BE

NECESSARY TO ABRADE THE SURFACE T CLEAN IT. SCOTCH PAD,
FINE STEEL WOOL OR ABRASIVE PAPER <220 GRIT OR FINER>

5(1),6¢2),7(2),8@ DETAL A 5 CAN BE USED TO CUT THE PROBLEM SURFACE.

NOTE:
DOM 1 BODIES DO NOT INCLUDE FLOOD LIGHT BRACKETS.
FLOOD LIGHTS TO BE MOUNTED ON TOP OF THE TAIL/BACK-UP
LIGHT BOX. REQUIRES (1) 17/32 DRILLED HOLE.

3(2),4<4)-\
SEE
DETAIL A\ D

3.50 |-
0.50 @ —
DRILL #0281 }

HOLES (3PLS) ! {
J1s0d

0.13

DETAIL B

SC,6¢2),

7esee  NOE
. DOM 1 BODIES DO NOT INCLUDE FLOOD LIGHT BRACKETS.
FLOOD LIGHTS TO BE MOUNTED ON TOP OF THE TAIL/BACK—UP
LIGHT BOX. REQUIRES (1) 17/32 DRILLED HOLE.



0000DOM2:99903171.01.20000925 9A-7
LT SWITCHBOXTO BODY ASM (99903171)

1.
2.
3.

4.
5.
6

77044793
77044940
41716200

72060021
72063050
70145799

HARNESS-CTRL BOX LTS 1REF
HARNESS-CTRL BOX SW PWR 1REF
LIGHT KIT-SWITCH BOX ASM 1
(REF: 99903170)

CAP SCR 5/16-18X1/2 HHGR5 4
WASHER 5/16 LOCK 4
RETAINER (SEE NOTE 3) 10

NOTES:

1. ROUTE 77044793 HARNESS AS SHOWN. ROUTE UNDER
DRIP TRAY, THEN UP AROUND TOP OF DOOR OPENNING
AND DOWN FRONT CORNER.

2. ROUTE 77044940 HARNESS AS SHOWN. ROUTE UNDER
AND THEN AROUND TOP OF TRIP TRAY TO BACK WALL.
HARNESS WILL COME STAIGHT DOWN TO FUSE BOX.
REMOVE EXISTING PLUG CAP FROM TOP/RIGHT SOCKET OF
FUSE BOX AND PLUG IN HARNESS CONNECTOR. CONNECT THE
SINGLE WIRE TO THE WIRE FROM THE TOP/LEFT CONNECTOR.

3. SECURE HARNESSES TO WALL WITH 70145799 RETAINERS.

\SEE DETAIL A

DETAIL A

3,4(4),5(4)
SEE DWG
99903078
FOR BOX
ASSEMBLY




0000DOM2:41716200.01.20000925 9A-8

SWITCHBOXASM (41716200) REF:99903170
77041500 SWITCH-ROCKER-BODY

77041499 SWITCH-ROCKER-RED ACTUATOR
77044779 SWITCH-ROCKER-GRN ACTUATOR
77041502 SWITCH-ROCKER-MTG PNL END
77041504 SWITCH-ROCKER-PNL MIDDLE
70395336 DECAL-CTRL PNL

77044797 CTRL BOX

77044793 HARNESS-CTRL BOX LTS

77044940 HARNESS-CTRL BOX SW PWR

©COoNOOAWN =
NN N N N ™)

PART OF BOX

(ITEM #7)—ASSEMBLE
AS INSTRUCTED. \

STEP 1

<

%

NOTE:

),
S S

(GREEN) I 1. STRAIN RELIEFS ARE INCLUDED W/ HARNESSES.
ASSEMBLE AS SHOWN, WIRES NOT SHOWN IN
2(4) 1(8) BOX FOR CLARITY.
(RED)
STEP 2 3=

* WIRE IS LABELED ACCORDING TO
SWITCH LOCATION (EX. RF FLOODS)



0000DOM2:99903168.01.20000925
FUSE/RELAY BOX (99903168)

9A-9

1. 70034061 TIE (NOT SHOWN) 10
2. 77044645 NUT 1
3. 77044646 WASHER-LOCK 1
4. 77044938 HARNESS 1REF
5. 70145799 RETAINER (NOT SHOWN) 5
6. 72060645 MACH SCR 1/4-20X3/8 RDHD 4
7. 72062104 NUT 1/4-20 LOCK 2
8. 60119299 MTG BRACKET 1
9. 72060002 CAP SCR 1/4-20X3/4 HHGRS 2
10. 41716199 FUSE/RELAY BOX ASM (99903169) 1
NOTES:

1.) WHEN INSTALLING THE CHASSIS HARNESS (77044939) ON TO THE CHASSIS PRIOR TO
THE BODY BEING INSTALLED ON THE CHASSIS, VERIFY THE OPTIONS THAT ARE PART
OF THE ORDER, (L.E. LUBE DECK, WELDER DECK, ETC). THESE OPTIONS WILL CAUSE
THE CHASSIS HARNESS TO VARY IN LENGTH AND MAY CAUSE A PROBLEM IF THE
HARNESS IS CUT TO LENGTH FOR THE CHASSIS PRIOR TO VERIFYING THE ORDER
OPTIONS. OTHER ITEMS TO WATCH FOR ARE CHASSIS ITEMS, (I.E. FUEL TANKS,
BATTERY BOXES, ETC.) THAT COULD ALTER THE LOCATION OF THE BODY ON THE
CHASSIS. WHEN CUTTING THE CHASSIS HARNESS TO LENGTH, FOR EACH ORDER, IT
IT IS CRITICAL TO REMEMBER TO VERIFY THE WHOLE CONFIGURATION TO PREVENT
CUTTING THE HARNESS TOO SHORT, THEREBY POTENTIALLY CREATING AN IMPROPER
FIT-UP WITH THE BODY HARNESS ONCE THE BODY IS LOADED ON THE CHASSIS.

| _SEE
DETAIL A

CRANE BOX

(A /’
PART OF _~ | L2

HOLE IN
CRANE BOX

#4) AT THIS POINT. (SEE NOTE #

i ZB 9 (2)
4 HARNESS WILL RUN THRU THE BELLY

PAN TO THE REAR OF THE BODY WHERE
IT WILL ENTER THE BACK PANEL OF THE
OF THE CRANE BOX.

77044939—CHASSIS HARNESS WILL
/CONNECT TO THE BODY HARNESS )(ITEM

DETAIL A



9A-10

0000DOM2:41716199.01.20000925

<t O MOAN ™ «—

77044938 HARNESS-CTRL BOX PWR BODY
HARNESS-CTRL BOX CRANE

77041383 RELAY
72601755 MACH SCR #10-24X3/8 PNHD SLT

72060643 MACH SCR #10-24X1-1/2 RDHD SS
77044941

72062053 NUT #10-24 HEX
60121574 BRACKET

STEP 1

77044922 BOX

FUSE/RELAY BOX ASM (41716199) REF:99903169
1
2
3
4
5
6
7
8

L

W
AN

CONNECTOR

FINISHED




0000DOM2:99903167.01.REV. C 20040629

ELEC KIT-CHASSIS (99903167)

1.

2.

10.
1.

12.
13.

77044635 FUSE, MAXI 20 AMP
(WAS 77044747)
77441110 CABLE, POWER, RED #6 X 16
(WAS 77040060)

9A-11

72060835 SCREW, SLF TAP 8-18X3/4 HHZINC 4

(WAS 72061099)
77044755 HARNESS

(WAS 77044939)

77044556 DIODE 2.2A
70145421 HEAT SHRINK
77044693 FUSE-AGC 2AMP
(WAS 77044728)

77044764 FUSEHOLDER

77040047 TERMINAL 1/4MSLPON 16-14GA
77040043 TERMINAL 1/4FSLPON 16-14GA

60251088 BRACKET
(WAS 60250624)
72061739 SCR-TEK #12-14X1 HWH #3PT

77041678 FUSEBLOCK, 4-POS MAXI-FUSE

(WAS 77041251)

Ji

= LOW PRESSURE
SWITCH IN AIR
BRAKE LINE

(FOR DA435SHAR10 COMPRESSOR INSTALLATION ONLY)

TO PRESS. SW. —— RED | pa43SHARIO
FROM PRESS. SW. BLU | COMPRESSOR
MAIN BODY ————————== [ }———— (PRESSURE
HARNESS CMPRSR _GROUND BLK SWITCH
—1 LOCATION)

(FOR DAR60 SERIES COMPRESSOR INSTALLATION ONLY

NOTEx
WHEN INSTALLING WITH A DAR60 SERIES COMPRESSOR,
CONNECT THE “FROM PRESSURE SWITCH CIRCUIT TO THE
COMPRESSOR HOUR METER 12V SIGNAL INPUT. THE “COMPRESSOR
GROUND” AND THE “TO PRESSURE SWITCH’ CIRCUITS WILL NOT
BE USED. CHANGE JUMPER ‘P1’ ON THE ELECTRICAL CONTROL
BOX CIRCUIT CARD, TO PINS “1” TO ‘3°.
FOR ALL OTHER COMPRESSOR APPLICATIONS, VERIFY THAT
THE ‘P1’ JUMPER IS LOCATED IN THE “2° TO ‘4’ POSITION.
P1
X—o  o—X
—o0—o0——

IUMPER2X2.1SP.

“ENGINE SPEED OUT“ CIRCUIT MODIFICATION
(FOR DAR60 SERIES COMPRESSOR INSTALLATION ONLY.

NOTE!

WHEN INSTALLING WITH A DAR60 SERIES COMPRESSOR,
CONNECT THE “ENGINE SPEED OUT’ CIRCUIT TO THE
12V SOLENDOID HYDRAULIC DUMP VALVE LOCATED ON THE
DAR60 SERIES COMPRESSOR MOUNTING BASE. THIS WILL ALLOW
FOR THE CRANE HYDRAULIC CIRCUIT TO BE ACTIVATED.

IN CONJUNTION WITH THIS, THE TETHERED REMOTE CONTROL
HANDLE WILL REQUIRE THE FOLLOWING MODIFICATION TO THE
INTERNAL WIRING CIRCUIT:

TAKE THE ‘BROWN W/RED STRIPE’ WIRE ON ENGINE SPEED
gvgg: AND MOVE TO THE CENTER POSITION OF THE SAME

LOCATE FUSE BLOCK PER ‘FUSE BLOCK
INSTALLATION’ DETAIL AT THE LOWER RH

PORTION OF THIS DRAWING.

ROUTE WIRES AS SHOWN.

AL
EMERGENCY

AIR BRAKES BRAKE
BRAKE ENGAGE OPTION

+ —
PTO ENGAGE CIRCUIT BATTERY
FOR THE 1997 FORD
SUPER DUTY F-SERIES
CHASSIS. SEE BELOW
FOR 1999 CHASSIS.—I

PTO SWITCH LIGHT
C(MOUNTED IN CAB>

IGNITION

NOTE!
SEE ‘ENGINE SPEED OUT’

SEE BRAKE ENGAGE CIRCUIT MODIFICATION

OPTION AT THE LEFT

ooon

12V SIGNAL

FROM PTO SWITCH
GROUNDED SIGNAL

9

,T0_ RECOMMENDED
ENGINE KILL
OPTION

IGNITION

12V SIGNAL

PTO
2A SWITCH f

5.6 (REF>

TO FORD

CIRCUIT | 672 L
#295
<LB/PNK> |—Q<—PTI:I ENGAGE
FROM MAIN
POVER
HARNESS

TO FORD
CIRCUIT

w302
PTO LIGHT
MOUNTED  CLB/YEL

IN CAB>

PTO ENGAGE CIRCUIT
FOR THE 1999 FORD
SUPER DUTY F-SERIES
CHASSIS,

SWITCH 12V (MASTER
PTO ENGAGE

GROUND
ENGINE SPEED OUT

ENGINE STOP —
POWER 3

POWER 2

POWER 1

BRAKE ENGAGE
ENGINE START

N

%

FOR_INSTRUICTIONS WHEN
INSTALLING A DAR60 SERIES
COMPRESSOR,

OF THIS PAGE FOR
INSTRUCTIDONS.

T0 RECOMMENDED
OEM 12V SPEED
CONTROL SIGNAL INPUT

NOTE:

THE WIRES ON THE COMPRESSOR
ARE PROVIDED WITH THE DA3S100HAR
COMPRESSOR (RED, GRN, DK BLU, YEL,
ORG, & BLK).
(THE EXTRA MAIN POWER, PTO GROUND, AND
AND IGN, 12V ARE FOR THE DA35100HAR ONLYID

MAIN POWER ¢RED)
PTO GROUND <GREEN>
IGNITION 12V <DK BLUE)|

DA3S100HAR

COMPRESSOR

CPRESSURE
SWITCH
LOCATION)

10

“FUSE BLOCK INSTALLATION”

FROM PRESSURE SWITCH

TO PRESSURE SWITCH
COMPRESSOR GROUND

INSTALL THE RELAY & FUSE BLOCK BRACKET]
BEHIND THE LF HEADLIGHT AND AHEAD OF

THE LF BATTERY,

77044791 (HARNESS-CNTRL BOX BODY>
FROM DWG #99903077

\ITEM #4 (HARNESS-CONTROL BOX CHASSIS)

NOTE!

THE CIRCUITS ARE LABELED

ON THEIR APPROPRIATE WIRE IN
THE HARNESS.




9A-12

99903187.01.20030707

0000DOM2

AVI3Y AVIZY AVIZY
| ¥3IMod 2 d3IMOd € ¥IMOd
58 Ly \f* S8 Ly S8 Ly \f*
18 el 8 el 8 B.8g)
9 9 9
0¢ 0¢ [
ANNOYD HOSSTUINOD
MOV1g,
AzoLw/H,o%M NS HOLIMS FHNSSTd WOYA
34NSS3Yd) [TWOTTHN HOLIMS 34NSS3dd OL
MOSSIUANOD UM ¥SHANO ¥OL0313S OL I — ——
YVH00SEVa Z ¥3mod R 2 ¥3IMOdNA—]—]
LHVLS INIONT ———] — ——
@39 93MOd NIV 1N0 033dS ANIONT =[] [— ——
| ¥3IMOd ——— ] L | samod ~———|—]—
INNOYO y—yV
ﬁw MV € ¥3IMod L € ¥3MOd
(YILSVIN) AZL HOLIN
39VON3 Vg
dOL1S INION3T
= AOVONT Old
MS FHNSSd OL
MS FdNSSTd WO
032232324523 NOLLJO
02882023 ummm 8 e T3 ANION3
MOEEDET0 2MED 9 Q3aNIWNOD3Y OL —
greg=9e2 0ang 0e ——Jn-
FIEL =263 r —4
2|35 Bgp ot (OINa/g) 2
g sh pial NNOO Nid-Z %ov18 [ ] 'NNOO NIdZ AZ9 ‘11
IATVA HOLOTT3S < B LinodID
NO J¥IM NMO¥E OL a auox ol
ATNO "SNYAL OLNV QYO Y04 ve
[ WNaIs nal
v NOILINDI NNOO
~{7er] o Ly HOSLN3a
NOLLINSI 9 “ > T HMH_\NFM AV13Y AdS| AV s
—
< o YN T RS
——n] t S :
1NdNI TYNDIS TOHLNOD 1_\ B 21, +8 ——{A T— 11 "ON3 WO
Q33dS Azt N3O >—— o [e +d —J—A Q33dS INVHO
Q3AN3WNOOIY OL [§EN:R)) o o 1 —{—A] T Od
zesk 0g —T° VW XSS
SNOILONYLSNI Dﬂ@ﬂﬁw un-N He—
{04 39Vd SIHL 40 m
1437 3HL 1V NOILJO A~ M ANVHO WOX4H
IOVONT IHvyE 338 = HV3IA TIAOW LNIHANO IdA— @
) 01 2002 HO4 NNV 2
HOLIMS W43 ANV 955€0666 335 LA - — o
Old ‘SIS ALNA ¥IdNS g "NNOO
SuIyivINg 2
1INOWID Q¥OH 6661 IHL HO4 z QuVMOVd
|||||||||||||||||||| 1INO¥I0 3OVONT OLd === Nid-b
ViV v
= = = = = = = = LpoLpoLp oL
S A % <
"N —\W
323255503
s¢ggrg88s47? NN
pxxgz=zdom
= | 5348838 S
W | ¢l a1 wY g @I g @ ET ] 1dW0D T ] 1dW0D M ] @14 HY g xnv 'y ] Xnv S] o O g zo_Sm_E.wﬂ
1
- i - —
a8 | 6z,®! 67,0) 67,0 67,0! 67,®! &7,0! &7,®! &, |
[<2] ! NNOO NId-8 %0v18 | 1* + | _l NNOO NId-8 A3H9 11
(=23 [ [ 1L Z[ 1 Z[ 1L Z[ 1 Z[ |2 Z[ [ EREG Z[ 12 TR EERR) AN
(2] HOLIMS
~ md X0 1437 —— _
| HMd XNV Lk
(&) dMd 00T 3y
- - HMd LdWOD THON MS FUNSSTD WO —
= ¥Md LdWOD 1331 L—— MS 39nSS3dd OL—
< - Simd 83013 3 0.3 SN
— ¥Md G004 &' NNOO L 1n0od33ds
M QYvMOvd 1¥V1S INIONT
Nl 0193 T3S OL
jin] Sid 10
T d GNNO ANNOYD
m



0000DOM2:51707760.01.19980810 9A-13

OUTLET KIT-110V (51707760) 0000DOM2:51714249.01.19980818
77044102 RECEPTACLE WITH GROUND
77044106 WEATHER PROOF BOX
77044251 WEATHER PROOF COVER
89044072 CABLE 12GA/3 WIRE X 216"

FLOODLIGHT KIT (51714249)

1. 72060004 CAP SCR 1/4-20X1 HHGR5Z

2. 72062000 NUT 1/4-20 HEX ZINC

3. 77040193 HALOGEN DRIVING LIGHT

4. 77044465 TERM-BULLET PLUG 16-14GA

pON=
NN
INENENEN

0000DOM1:51708338.01.19980810
SWITCH KIT-BATT SEL/DISC (51708338)
70143306 ADAPTER-BATTERY POST
77040099 CLAMP-BATTERY POST
77041327 SWITCH-BATTERY

72060636 MACH SCR #10-24X3/4 RDHD
72062207 NUT #8-32 LOCK

72063000 WASHER 3/16 WRT

77040185 BUTT CONNECTOR #2WIRE

NOOAWN =
[N I N NG N

0000DOM1:51708339.01.19980810

FLOODLIGHT KIT-110V 500W (51708339)
1. 77040134 FLOODLIGHT 500W WIDE BEAM 1
2. 77040135 BULB 120V 500W 1
3. 77044267 CONNECTOR-TWIST ON 3
4. 89044039 CABLE 14GA 3WIRE 15

0000DOM1:51711674.01.19980810
OUTLET KIT-110V GFI PROTECTED (51711674)

1. 76393038 GROMMET 1
2. 77040232 TERMINAL-INSULATED SPADE 12-10GA 3
3. 77044018 CONNECTOR-1/2 STRANRELIEF3/8-12 1
4. 77044135 GROUND PLUG 1
5. 77044372 ELECTRICAL BOX 2X44 DEEP WELL 1
. 6. 77044384 WEATHERPROOF COVER 1
0000DOM1:LTSWKITS.01.19980810 7 77044501 OUTLET 110V GFI 20A 1
LIGHT SWITCH KITS 8. 89044039 CABLE 14GA/3WIRE 20FT
A. 1-SWITCH 51706353 P
B. 2-SWITCH 51706354 BLACK A HOT oD v 4
C. 3-SWITCH 51706355 37 T TTELDOW ]
A B C = .
1. 70034376 SWITCH BRACKET 1 11 T Or 7] s
2. 70393153 DECAL (SEE NOTE) 1 T 1 evor{me=— ‘
3. 77040047 TERMINAL-MSLPON 1/4 TAB 1 11 ;
4. 77040048 BUTTCONNECTOR 1 11 '
5. 77040186 TERMINAL-FSLPON 1/4 TAB 3 5 7
6. 77041056 FUSE 20AMP IN-LINE 1 11
7. 77041386 SWITCH-SGL POLE LIT 1 2 3
8. 77041387 SWITCH PLATE-BLANK 4 32 7 A - 5
9. 89044232 WIRE 14GA RED SPEC LENGTH s ]
10. 72061144 SHT MTL SCR #10X1/2 2 2 2
11. 77040137 TERMINAL #12-10 1/4 TAB 2 4 1o VOLTE}D\
12. 89044274 WIRE 14GA BLK(GRD-NOT SHOWN) SPEC LENGTH

13. 89044271 WIRE 14GA BLU(NOT SHOWN) SPEC LENGTH
14. 77040053 TERMINAL RING (NOT SHOWN) 1 1 1

NOTE: DECAL (ITEM 2) PR OVIDES 5 FUNCTIONS, CUT ASREQD.  0000DOM1:LT-REELS.01.19980810
LIGHT REEL KIT-12V (51707758)
LIGHT REEL KIT-110V (51707759)

le_'I |—|:5NJ_'I11 |—|:5| 1. 77040187 REEL - 50' 12V1 =Y

AR s FUNCTION 1 77040224 BULB - 120V 75W ROUGH SERVICE

/
MOz o e s oo

sw2 SwWi1
- FUNCTION 2

77040049 BUTT CONNECTOR

/ / 7|E|1—||| 2. 77040225 BULB - 12V 1
5
A=

sw3 77040000 TERMINAL

3
4
5. 72060012 CAP SCR 1/4-20X3 HH GR5
6. 72062104 NUT 1/4-20 LOCK

7. 72060002 CAP SCR 1/4-20X3/4 HH GR 5
8

9

0

> FUNCTION 3

89044234 WIRE 14GA YELLOW X 96"
89044235 WIRE 14GA WHITE X 12"
89044072 WIRE 12GA/3 WIRE X 216"

1 SWITCH

A A N0l

- 2 SWITCH > 10.

3 SWITCH NOTE: REEM HOLES FOR CAP SCREWS TO 1/4" DIAMETER.




0000DOM2: 99903614.01.20040615 9A-14
HARNESS ASSEMBLY, HOUR METER
MODIFICATION (99903614)

MODIFICATIONS FOR DOMINATOR WITH RADIO
REMOTE AND HOUR METERS:

1.07 CUT THE TWO TERMINALS USED FOR
GROUNDING THE CRANE HOUR METER AND
COMPRESSOR HOUR METER FROM THE HOUR
METER HARNESS.

2.01 PUT NEW SHRINK ON THE REMAINING TERMINAL
USED FOR GROUNDING THE TRUCK HOUR METER.

3.00 USE THE UNUSED "TO SELECTOR" WIRE IN MAIN
HARNESS TO MAKE CONNECTION TO RELAY #1 IN
12345678 THE EFM MODULE, OR AN EQUIVALENT RELAY, IF "TO
SELECTOR" IS IN USE. ADD A WIRE UP TO EFM AREA.

4.1 COMPLETE RELAY CONNECTIONS FOLLOWING

PRINT.
¢ “CRANE" (WHITE WIRE) +——1]
I GNITION" (WHITE WIRE) +——1_]
| ® "SMPRSR" (WHITE WIRE) +—— 11 COMPRESSOR
¢ ITRUGK HOUR METER GROUND" (WHITE WIRE) +——— ] HOUR METER
- = - = = m GROUND
~Z
o —
B<
Opj
Weor
Zz)’xl("j z d;(' -
w9sz ws Obw CRANE
COSCmIx =292 HOUR METER
[T |
12345678 [D] []
12 VOLTS ————
WITH PTO ON & I
ClE OA
N I I
Iil\lﬂ

c
z
|
-
<
=
=)
[¢]
|
19
e
-
3+
>
<
-
|
o
=
w
|




0000DOM2:99900687: 19990301 10-1

SECTION 10. MISCELLANEOUS OPTIONS

CARGO TIE-DOWNRING (72661303) ......coocmiiiieiiiiinnes e sn s 3
JERRY CAN HOLDERASM (51709838) .....cccceviiuimiiimiiinisinisissesssnssssssssssssssssssssssssss s sssssssssnssssneans 3
CARGOTIE-DOWNRING ...t an e s an e e an e s an e s ann e 3
HOOKASM-ADJ (51707489) ......cccuiiiiiiiiiiiimiinie s sss s s s sas s san s s s an s san s e s san e 3
TRAY-TORCHTIP HOLDER (52709828) .........cooiiiiiiiiiieiiii e ase s ans s ane s 4
TRAY-SPRAY CAN (52709826) ........ccicsuririumiinrisnnissnissnissssssssssss s sssss s sssssssssssssn s sssnsssssssssnesssn s snnss 4
MODIFICATION KIT-TWO 4" LAMPS (51708361) ......cceiciiiiiiiiieinci e sn s 4
MODIFICATION KIT-THREE 4" LAMPS (51710627) .......cccivoimiiiniminniesssesssnssssssssssssssssssssssssnns 4
HEADACHERACKIKITS ...ttt an e me s a e e mn e 4
LIGHT GUARD KIT (51707747 ...eveeiieiiiiiniicisensse s as s sn s sas s ss s ssan s s n e s sne ssan s snns 4
SPARE TIRECARRIER (51711530) ......uueiiiiiiiieii s s s s s s san e s mn e nnns 4
SALVAGEKIT-30 GALLONTOPDECK (51711416) .....cccceeiiimiiininiennennnn s s s ssnsnns 5
SALVAGE TANKASM30-GALLON TOPDECK (51711668)........ccccomimiiiiieeciiee e 5
SALVAGE TANKASM-60 GAL TOPDECK (51712968) ........ccceviuimnumrieiiniininsnssssssssssssssesssssssneanns 6
SALVAGE TANKINSTALLATION REF (99900910) .......cccoomiiieiiieiinis s s s sssn s 6
SALVAGEKIT-36 GAL (99900397 ) ......coiiimiiiiniiniiissinissssssnsssssssssssssessss s ssss s s ssesssnsssssssssnssssnssnns 7
MASTERLOCK SYS-11'2 RAISED COMP’TS (51715396) ......coriumeiiiiiiiennsec s 8
MASTERLOCKSYS-11'BODY/DBLHORIZDOORS (51715393) .....ccceviuimnierierinrnssesnse e 9
MASTERLOCKSYS-11'BODY/RAISED COMPT/DBLHORIZDOORS (51715394) .......cccccevcueernes 10
MASTERLOCKSYS-11'BODY/RAISED COMPTR/L (51715395) ......ccocvmireriiiinennnenssensanssnenans 11
MASTERLOCKSYS-13'BODY/DBL HORIZCOMPTS (51715422) .......covvmiriieinnecnneen e 12

MASTERLOCK SYS-13"RAISED R/L 123 (51715182) ......cccciiiiiriniiicnisnnsnesne s sssns e 13




0000DOM2:99900687: 19980818 10-2
NOTES




0000DOM2:99900687: 19980818 10-3

CARGO TIE-DOWN RING (72661303) CARGO TIE-DOWN RING
(SIDE MOUNTED/RECESSED)
NOTE: WELD ALL AROUND OUTSIDE TOP SURFACE. 52709830

HOOK ASM-ADJ (51707489)

60111134 HANGER BRACKET
52707490 HOOK

72060025 CAP SCR 5/16-18X1 HH GR5
72062109 NUT 5/16-18 LOCK
72063002 WASHER 5/16 WRT

JERRY CAN HOLDER ASM (51709838)
1. 52709837 HOLDER

2. 70732352 STRAPASM
3. 72060004 CAP SCR 1/4-20X1 HH GR5
4. 72062104 NUT 1/4-20 LOCK

NN =
arOb =
NN NN -



0000DOM2:99900687: 19980818 10-4

ADDITIONAL MISCELLANEOUS OPTIONS LIGHT GUARD KIT (51707747)
1. 52707321 GUARD
TRAY-TORCH TIP HOLDER (52709828) 2. 72060004 CAP SCR 1/4-20X1 HHGR5

3. 72062104 NUT 1/4-20 LOCK
4. 72063001 WASHER 1/4 WRT

o 0o 00 N

TRAY-SPRAY CAN (52709826)
NOTE: USED WITH TAKE-OFF LIGHTS ONLY.

MODIFICATION KIT-TWO 4" LAMPS (51708361)
1. 52711383 LIGHT PANEL 4"OD
2. 72060002 CAP SCR 1/4-20X3/4 HHGR5
3. 72062104 NUT 1/4-20 LOCK
4. 72063000 WASHER 3/16 WRT

oo S SN \V]

MODIFICATION KIT-THREE 4" LAMPS (51710627)
1. 60115603 LIGHT PANEL THREE 4"OD
2. 72060002 CAP SCR 1/4-20X3/4 HHGR5
3. 72062104 NUT 1/4-20 LOCK
4. 72063000 WASHER 3/16 WRT 1

LOCATE ON ¢ OF SPARE TIRE

HEADACHE RACK KITS SPARE TIRE CARRIER (51711530)
A. STANDARD BODY (51711100) 1. 60117211 RETAINER PLATE 1
B. RAISED COMPARTMENT (51711099) 2. 52711633 SPARE TIRE CARRIER 1
A B 3. 72062007 NUT 3/4-10 HEX 1
1. 52711077 RACK 1 4. 72063056 WASHER 3/4 LOCK 1
52711076 RACK-RAISED COMPT 1 5. 72063008 WASHER 3/4 WRT 1
2. 72060048 CAP SCR 3/8-16X1-1/2 4 6 6. 72060047 CAP SCR 3/8-16X1-1/4 HHGR5 4
3. 72062103 NUT 3/8-16 LOCK 4 6 7. 72063002 WASHER 5/16 WRT 8
4. 72063186 WASHER 3/8 FLAT 4 6 8. 72062103 NUT 3/8-16 LOCK 4



0000DOM2:99900687: 20050128
SALVAGE KIT-30 GALLON TOP DECK (51711416)

(ILLUSTRATION NOT AVAILABLE AT TIME OF PRINTING

SALVAGE TANK ASM 30-GALLON TOPDECK (51711668)

72060006
72060026
72060049
72060094
72062080
72062103
72062104
72062109
72063001
72063002
72063003
72063005
60035817
72531168
72531187
72532408
72532421
72532683
89391285
70048059

CAP SCR 1/4-20X1-1/2 HHGR5
CAP SCR 5/16-18X1-1/4 HHGR5
CAP SCR 3/8-16X1-3/4 HHGR5
CAP SCR 1/2-13X1-3/4 HHGR5
NUT 1/2-13 LOCK

NUT 3/8-16 LOCK

NUT 1/4-20 LOCK

NUT 5/16-18 LOCK

WASHER 1/4 WRT

WASHER 5/16 WRT

WASHER 3/8 WRT

WASHER 1/2 WRT

HOSE 3/4 100R4 X 240

HOSE FITTING 3/4 3/4 TYPE A
HOSE FITTING 3/4 3/4 TYPE C
FAST FILL RECEIVER

FAST FILL SOCKET

HOSE FITTING #12 3/4 TYPE F
HOSE 3/4 100R4

AIR REGULATOR

REV. C 20050128

(NOTE: OLD TANK WAS 34-GALLON, PART # 52711669)

I

52719088
60109307
72063005
72062080
70732184
72532681

TANK-30 GALLON

ROD 1/2-13X14

WASHER 1/2 WRT

NUT 1/2-13 LOCK

FILL NECK ASM-VENTED CAP 2"
SIGHT GAUGE 3/4NPT

10-5
1
1
2

)
4
2
4
2
2
4
4
2
8
4
8
4
1
1
1
1
1
5
22FT

1

N N NN

21.
22.
23.

25.
26.

28.
29.

31.
33.

35.
36.

39.
40.

43,
44,
45,

72053014
72053170
72053176
72053185
72053282
72053284
72053286
72053305
72053306
72053325
72053376
72053458
72053521
72053577
72053676
72532552
72533054
73054108
70732360
70048059
70731387
51711668

PIPE NIPPLE 1/4 1-1/2NPT
STREET ELBOW 1/4NPT 45°
STREET ELBOW 1-1/2NPT 45°
PIPE NIPPLE 1INPT X CLOSE
STREET ELBOW 1/4NPT 90°
STREET ELBOW 1/2NPT 90°
STREET ELBOW 1NPT 90°
COUPLING 3/3NPT

COUPLING 1NPT

ELBOW 3/4NPT 90°

REDUCER BUSHING 1 - 3/4NPT
BARB NIPPLE 3/4MPT 3/4HOSE
PIPE CAP 3/4NPT

REDUCER BUSHING 1-1/2 - 3/4NPT
ADAPTER 3/4MPT #12MJIC
HOSE FITTING 1/4 1/4 TYPE O
ELBOW 3/4MPT #12M37°FLR
SHUT OFF VALVE 1/4NPT
VALVE ASM 4-WAY

AIR REGULATOR

PUMP

SALVAGE TANK ASM 30-GAL

RGN (O I G NGNS | I N S G G G G G G




0000DOM2:99900687: 20050128
SALVAGE TANK ASM-60 GAL TOPDECK (51712968)

52712969
60109297
72063005
72062080
70732184
72532681

2R

TANK 60 GAL

THREADED ROD 1/2-13X2.5
WASHER 1/2 WRT

NUT 1/2-13 LOCK

FILL NECK ASM-VENTED
SIGHT GAUGE 3/4 NPT

10-6

N N N RN

SALVAGE TANK INSTALLATION REF (99900910)

FLOOR MODIFICATION FOR DOMINATOR 2 & 3
WITH TOP DECK SALVAGE TANK

Va CUT TWO 3.5 X 5.5 OVALS

2.88" |-
|| _2.0"
[ ) )
15.88" o @;
i b 94.0"
" 45.0"
18.|O 520"
L |
17.75" =
| () Q
30 GAL 7.00"{— (
48 GAL 11.88" HOLE LOCATIONS MAY SHIFT TO
60 GAL 14.00" OPPOSITE SIDE WHEN VERTICAL
75 GAL 18.00 EXHAUST IS LOCATED ON RIGHT
DIMENSIONS REFLECT FRONT SIDE OF BODY

TANK SIZES, NOT HOLE
LOCATIONS



0000DOM2:99900687: 19980818
SALVAGE KIT-36 GAL (99900397)

52709858
72532436
51712836
51712837
51712838
72060150
72062091

Noohrwh=

CHASSIS

FLOOR
GUSSET

NOTES:

INSTALLATION WILL REQUIRE PUMP UNIT

TANK-36 GAL

FAST FILL-VENT

PUMP ASM

HOSE 3/4X20'
INSTALLATION/PLUMBING KIT
CAP SCR 5/8-11X1-3/4 HHGR5
NUT 5/8-11 LOCK

1REF
1REF
1REF
1REF
1REF
4REF
4REF

TO BE MOUNTED IN COMPARTMENT, OR TOP DECK
PER CUSTOMER DIRECTIVE.

10-7

¥

¢ oF AXLE—/



0000DOM2:99900687: 19990301
MASTER LOCK SYS-11' 2 RAISED COMP'TS (51715396)

1. 60138970
2. 60117214
3. 72060556
4. 60117216
5. 60118626
8. 60118624
9. 70143654
0. 72601435

11. 72062109
12. 72601590
13. 72063001
14. 72063004
15. 60117775
16. 70144864
17. 70144865
18. 70034277

PADLOCK BRACKET

ROD HANGER BRACKET
SET SCR 1/4-20X1/4 SH
ROD STOP BRACKET 2.00
ROD 76X6

ROD 44

SHAFT COLLAR
CARRIAGE BOLT
5/16-18X1-1/4 SQNK GR2
NUT 5/16-18 LOCK

CAP SCR 5/16-18X1 TRHPHH SS
WASHER 1/4 WRT
WASHER 7/16 WRT
SPROCKET

SPRING

ROLLER CHAIN
GROMMET

LOCATE_HOLES FROM
“TOP" EDGE OF
CRANE BOX ToP 418,11,13

- |——2.l|3 |

N I,SG]

g | N

10-8

2

| _T:ﬂ F_ﬁ_ﬁ[

LOCATE HOLES FROM TOP
EDGE OF END PANEL

4,18,11,13




0000DOM2:99900687: 19990301
=
Eg 21 / S
982 a8 33
252 Bs I 5
[ e 4
S e + @

3,6,7.9

3,6,7.9

CRANE SIDE

3,6,7.9
—4
—i4

i

p—
.
o
EfktL
go2
w
2R3 m»
w o bt
Bpw 9
bz 4
&
= O

L [ 1'63/"

3.6,7.9

10-9

MASTER LOCK SYS-11' BODY/DBL HORIZ DOORS

(51715393)

(e

©CeNOOO~WN~

60138970
60117214
60117216
60117217
70143654
72601435
72062109
72601590
72063001
72063004
70034277
72060556

BRACKET-PADLOCK
BRACKET-ROD HANGER
BRACKET-ROD STOP

ROD 120X6

COLLAR

CARR BOLT 5/16-18X1-1/4 SQNK
NUT 5/16-18 LOCK

CAP SCR 5/16-18X1 TRH PHH SS
WASHER 1/4 WRT

WASHER 7/16 WRT

GROMMET

SET SCR 1/4-20X1/4

N N =
NNMNNPROPRAIOINNOODS

N



0000DOM2:99900687: 19990301 10-10
MASTER LOCK SYS-11' BODY/RAISED COMPT/DBL HORIZ
DOORS (51715394)
60138970 BRACKET-PADLOCK 2
60117214 BRACKET-ROD HANGER
60117775 SPROCKET
60117216 BRACKET-ROD STOP
. 60117217 ROD 120X6
. 60118723 ROD 97.75 X6
60117258 ROD 26"
70143654 COLLAR
72601435 CARR BOLT 5/16-18X1-1/4 SQNK
. 72062109 NUT 5/16-18 LOCK
12. 72601590 CAP SCR 5/16-18X1 TRH PHH SS
13. 72063001 WASHER 1/4 WRT
14. 72063004 WASHER 7/16 WRT
15. 72060556 SET SCR 1/4-20X1/4
70144864 SPRING
70144865 CHAIN-ROLLER X 14.5"
70034277 GROMMET

6.31

’4
4.81

‘ 2.13~—I t——
” 1.5a]

LOCATE HOLES FROM TOP
EDGE OF END PANEL

DRILL
$8.625
1.87
87
4.43
DRILL (2 ]
00.32& )
O©C OO D WN -

4,18,11,13

N N =
N=2=0NOOUOOW-=2==220NO

/—14
]
[}
[}
15

It
4 18
A

1l
il

N
@ :

W1
9.15}

/

2,11,12,13

I
t

4,18,11,13

N\
N
!i

4,18,11,13

4,10,11,13

4,18,11,13




0000DOM2:99900687: 19990301 10-11
MASTER LOCK SYS-11' BODY/RAISED COMPT RIL
(51715395)
1. 60138970 BRACKET-PADLOCK
2. 60117214 BRACKET-ROD HANGER
3. 72060556 SET SCR 1/4-20X1/4
4. 60117216 BRACKET-ROD STOP
5. 60118723 ROD 97.75X6
8. 60117258 ROD 26"
9. 70143654 COLLAR
L . N 10. 72601435 CARR BOLT 5/16-18X1-1/4 SQNK

RS N 11. 72062109 NUT 5/16-18 LOCK

‘fl' L] > 12. 72601590 CAP SCR 5/16-18X1 TRH PHH SS
| 13. 72063001 WASHER 1/4 WRT

\ - | , 14. 72063004 WASHER 7/16 WRT

Eﬁg.ﬁ / 15. 60117775 SPROCKET
2/

IT‘—;_-_—-_;

4,18,11,13
\
i
1

x

=

-

16. 70144864 SPRING
\ | ‘ 17. 70144865 CHAIN-ROLLER X 29"
ol 18. 70034277 GROMMET

2,11,12,13
s

4,18,11,13

Z“T‘
/

j
LY
y

\
-
2,11,12,13

2,11,12,13

5
Lo
:::::T
’
/
1
{ O,
i

1—
T
e
w__J
-

l 2,11,12,13

29 328

4,18,11,13
I
ah

LOCATE HOLES FROM TOP

EDGE OF SIDE PACK
DRILL
#0625
1.87
o
B 4.43
gi }
DRILL (2)
B-B

v
4.81
6.31

7.

A B
Al B
4191113

/!
2.‘13—|

- i
K=

v
+*

o

LOCATE HOLES FROM “TOP"
EDGE OF CRANE BOX TOP

A
1
£

/

.[_,lj[__
i



0000DOM2:99900687: 19990301 10-12
MASTER LOCK SYS-13' BODY/DBL HORIZ COMPTS
(51715422)
1. 60138970 BRACKET-PADLOCK
2. 60117214 BRACKET-ROD HANGER
3. 72060556 SET SCR 1/4-20X1/4
4. 60117216 BRACKET-ROD STOP
5. 60120170 ROD 145X6
6. 70034277 GROMMET
7. 60121643 ROD 122.25X6
8. 60117258 ROD 26
9. 70143654 COLLAR
10. 72601435 CARR BOLT 5/16-18X1-1/4 SQNK
11. 72062109 NUT 5/16-18 LOCK
12. 72601590 CAP SCR 5/16-18X1 TRH PHH SS

T 2,11,12,13
X
A
—

]
/
/
6
[ »
—A /I‘T
|
—r

i

” fr= it 72063001 WASHER 1/4 WRT
o~ u_lr_u i . 72063004 WASHER 7/16 WRT
= ol T 15. 60117775 SPROCKET
q i | = 16. 70144864 SPRING
LT AR i = 17. 70144865 CHAIN-ROLLER X 15"
s = H____‘f
N | |
L |- — =
8 f eI
Lalfl = - 2
i 8 ¢
N \ S -
4 IR 5 . Cs
1% o —‘42 )
gea oy x =
Wy E:
2&  °F =
Bu I
: ro =,
di 2 =X N 5
L = 32 v ©
1 s % S 1
R: — Oa 25}
a |f < 52 7
S if 2 o
2 o §§ 3 48
<l = g8 L 8
d s 4.
:' Io 2
Rl Eb’ N
i 38 4
f
3
=
N
Q

4,10,11,13—\
i
—€

4,18,11,13

7
6
—u
!
|
i
|
Vs
/
/
/
AN
\

1
o
4108,11,13

-

/

F

1

|
?\14

N

-

N N

N
2 A NNOOOOW-_A=_N-_OM~MO



0000DOM2:99900687: 19980818 10A-1

SECTION 10A. SAFETY EQUIPMENT

1.C.C. SAFETY KIT (92091010 .....eeveeeeeeeeeeeeeeeeseeeseeeeeeeeeeeeseeeseeseeeeeeseesseeseseeeeseeseeseeeseeseeseeeeees e eneeee
INDIVIDUAL FIRE EXTINGUISHERS ....veoteeveeeeeeeeeeeeeeeseee e eseeeseeseeeseeseesseeseesseaseesseeseseseeseseseseessesens
ELECTRIC BACKUP ALARM (77040020) ........veveeveeeeeseeeeeeseeseeseeeseesseeseesseeseesseessesseseeeseseesseseesnens 3
ROTATING BEACON LIGHT-AMBER ......ovtveeveeeeeeeseeeseeseeeeeeseeseesseeseseseeseessesseeseesseseesseseeseeeseseseees 4




0000DOM2:99900687: 19980818 10A-2
NOTES




0000DOM2:99900687: 19980818 10A-3
I.C.C. SAFETY KIT (92091010)
1. 70073146 TRIANGULAR REFLECTOR KIT 1
(Includes 3 reflectors and case)
2. 70073147 FIRE EXTINGUISHER (with bracket) 1

INDIVIDUAL FIRE EXTINGUISHERS
70073622 FIRE EXTINGUISHER - 10 LB W/BRKT
70073091 FIRE EXTINGUISHER - 20 LB W/BRKT

ELECTRIC BACKUP ALARM (77040020)

NOTE: USE 5/16" MOUNTING SCREWS AND LOCK NUTS
(NOT INCLUDED).
SEE INSTALLATION INSTRUCTIONS WHICH
ACCOMPANY ALARM.

INSTALLATION WITH BACK-UP LIGHT
NEGATIVE GROUND

BACK-UP
LIGIT  GROUND
SWITCH BACK-UP
_ LIGHT
BATTERY  *3(Q)ALARM

GRdJND GR&JND

INSTALLATION WITH SWITCH
NEGATIVE GROUND

W (©)

GROUND GROUND



0000DOM2:99900687: 19980818 10A-4
ROTATING BEACON LIGHT-AMBER

(INCLUDES MOUNTING KIT)

77040013

NOTE: SEE INSTALLATION INSTRUCTIONS WHICH
ACCOMPANY THE BEACON LIGHT.

USE AN EXISTING SWITCH BRACKET OR THE INDIVIDUAL
PARTS LISTED BELOW FOR SWITCH MOUNTING.

2. 60103464 DASHBRACKET
3. 70034083 NYLON CLAMP -7/16"
4. 70391251 DECAL-BEACON LIGHT
5. 72060004 CAP SCR 1/4-20X1 HHGR5
7. 77041014 PUSH/PULL SWITCH W/20AMP FUSE
8. 77042001 RED INDICATOR LIGHT
9. 89044001 WIRE 14 GA (SPECIFY LENGTH)
10. 89044073 CONDUIT 1/2" FLEX (SPECIFY LENGTH)
18. 72063001 WASHER 1/4 WRT
19. 72063049 WASHER 1/4 LOCK
20. 72063078 WASHER 5/16X1 5/8 O.D.
21. 72062000 NUT 1/4-20 HEX

A AN W=

NN D

~

owvw

A




0000DOM2:99900687: 19980818 111

SECTION 11. WELDER PLATFORM VARIATIONS

WELDER PLATFORM REFERENCE DIMENSIONS ......cooiiiiiiiiine e
WELDER DECK ASMS ..ottt ettt e e e e e e e e e e e e e e e s
WELDER DECK ASSEMBLIES .....ooiiiiiiiiiiiiii et es s




0000DOM2:99900687: 19980818 11-2
NOTES




0000DOM2:99900687: 19980818 11-3

DOMINATOR II MECHANICS BODY WITH 24, 34 or 36"
WELDER PLATFORM REFERENCE DIMENSIONS

COMPARTMENT SIZE

DOOR OPENING

WIDTH |[DEPTH|HEIGHT |WIDTH |HEIGHT
LEFT |24,34,36" 21" 25.5" 29" 20"
RIGHT| 24,34,36"| 21" 25.5" 29" 20"
S — U < <
31-5/8" < ==
52"1 D
i = i D
16-1/8" ¢ <H <H }
v =
l———— 82" —————»
25-1/8"
l«———— 120" CA o2
- 134" >l g4 —>

36“




0000DOM2:99900687: 19980818 114

WELDER DECK ASMS 8. 70034366 PLUG-PLASTIC 4
24" 51712904 9. 60109048 THREADED ROD 5/8-11X14 4
34" 51712047 10. 60108981 TIE DOWN 4" 4
36" 51712496 11. 72062091 NUT 5/8-11 LOCK 4
34" 51713040 LOW PROFILE BODY 12. 72063007 WASHER 5/8 WRT 8
1. 52712905 WELDER DECK 24" 1 13. 70034429 PLUG-PLASTIC 2
52712497 WELDER DECK 34" 1 52712498 DOOR-DBL 22-1/8H X 13W 2REF
52712048 WELDER DECK 36" 1 52711733 DOOR 22-1/8H X 16W 2REF
52713041 WELDER DECK 34" LO-PROFILE 1 70144288 DOOR STOP-SPRING 4REF
2. 60117449 DOOR ROD 10.25" 4 72661383 HINGE 10GA BUTT SS 8REF
3. 72661466 LATCH-2 PT W/STUDS SS 2 72601652 MACH SCR 1/4-20X3/4 TRH TORXSS 32REF
4. 76393253 LATCH GASKET 2 72062264 NUT 1/4-20 WELD 8REF
5. 72062123 NUT #10-24 LOCK SS 8 72062194 NUT 1/4-20 LOCK SS 24REF
6. 72063181 WASHER #10 WRT SS 8 72063166 WASHER 1/4 WRT SS 16REF
7. 89393607 WEATHERSTRIP-34&36"MODELS  18FT
89393607 WEATHERSTRIP-24"MODEL 12FT
#13 PLUGS ARE INSTALLED IN FRONT
LIGHT HOLES IN BODY, AND FRONT BODY LIGHTS
ARE INSTALLED IN WELDER DECK LIGHT HOLES.
8
@ PaSPaO) [r®®
7
O © (3X(EXE)
= /|

CHASSIS FRAME——] B
-




0000DOM2:99900687: 19980818

WELDER DECK ASSEMBLIES 10. 60108981 TIE DOWN 4" 4
36" 51713090 W/UBTB & 52"H COMPARTMENT 11. 72062091 NUT 5/8-11 LOCK 4
36" 51713463 W/UBTB & 60"H COMPARTMENT 12. 72063007 WASHER 5/8 WRT 8
1. 52713092 WELDER DECK & 52" COMPT 1 13. 70034429 PLUG-PLASTIC 2
52713467 WELDER DECK & 60" COMPT 1 14. 60113852 DOOR ROD 23" 2
2. 60117449 DOOR ROD 10.25" 2 52712498 DOOR-DBL 22-1/8H X 13W 2REF
3. 72661466 LATCH-2 PT W/STUDS SS 2 52711733 DOOR 22-1/8H X 16W 2REF
4. 76393253 LATCH GASKET 2 70144288 DOOR STOP-SPRING 4REF
5. 72062123 NUT #10-24 LOCK SS 8 72661383 HINGE 10GA BUTT SS 8REF
6. 72063181 WASHER #10 WRT SS 8 72601652 MACH SCR 1/4-20X3/4 TRH TORXSS 32REF
7. 89393607 WEATHERSTRIP 26FT 72062264 NUT 1/4-20 WELD 8REF
8. 70034366 PLUG-PLASTIC 4 72062194 NUT 1/4-20 LOCK SS 24REF
9. 60109048 THREADED ROD 5/8-11X14 4 72063166 WASHER 1/4 WRT SS 16REF
290
t“ ! d - rl
| | ISCHNI=r3ECO0aN an
| | | &> <f
i i #13 PLUGS ARE INSTALLED IN BODY PANELS | [ [
[ | AND REAR DECK PANELS: FRONT CLEARANCE LIGHTS l i
i | ARE INSTALLED IN WELDER DECK LIGHT HOLES. ]
& | g !
THIS DRAWING SHOWS LEFT FRONT VERTICAL A Y
AND RIGHT FRONT UBTB COMPARTMENTS. -
REFER TO SALES ORDER FOR EQUIPMENT LOCATION. L l 2> O &
@ 0,0 i T T
10 O
u:/ = o e
CHASSIS FRAME ——
= Kz
o )




0000DOM2:99900687: 20020711

IOWA MOLD TOOLING CO., INC.
BOX 189, GARNER, A 50438-0189
TEL: 641-923-3711
TECHNICAL SUPPORT FAX: 641-923-2424



	ELECTRONIC MANUALS
	REVISIONS LIST
	PARTS ORDERING INFORMATION
	TORQUE DATA CHART
	SPECS & INSTALLATION
	DOMINATOR II - 11' MECHANICS BODY 
	GENERAL SPECIFICATIONS 
	COMPARTMENT SPECIFICATIONS 
	STANDARD FEATURES 
	OPTIONAL EQUIPMENT 
	REQUIRED EQUIPMENT 
	DIMENSIONAL DRAWING 
	DOMINATOR II - 11' Low Profile Mechanics Body 
	GENERAL SPECIFICATIONS 
	COMPARTMENT SPECIFICATIONS 
	STANDARD FEATURES 
	OPTIONAL EQUIPMENT 
	REQUIRED EQUIPMENT 
	DIMENSIONAL DRAWING 
	DOMINATOR II - 13' MECHANICS BODY 
	GENERAL SPECIFICATIONS 
	COMPARTMENT SPECIFICATIONS 
	STANDARD FEATURES 
	OPTIONAL EQUIPMENT 
	REQUIRED EQUIPMENT 
	DIMENSIONAL DRAWING 
	DOMINATOR II - 14' MECHANICS BODY 
	GENERAL SPECIFICATIONS 
	COMPARTMENT SPECIFICATIONS 
	STANDARD FEATURES 
	OPTIONAL EQUIPMENT 
	REQUIRED EQUIPMENT 
	DIMENSIONAL DRAWING 
	INSTALLATION KIT (93710462) (SERIES I ONLY) 
	SERIES II DOMINATOR II - 14' MECHANICS BODY 
	GENERAL SPECIFICATIONS 
	COMPARTMENT SPECIFICATIONS 
	STANDARD FEATURES 
	OPTIONAL EQUIPMENT 
	REQUIRED EQUIPMENT 
	DIMENSIONAL DRAWING 
	INSTALLATION KIT (93710462) (SERIES II ONLY) 
	PTO WIRING - ALLISON T1000/T2000 TCM 1 PTO (99903409-1) 
	PTO WIRING - ALLISON T1000/T2000 TCM 2 PTO (99903409-2) 
	INSTALLATION - PTO WIRING - ALLISON T3000/T4000 TCM 2 PTO (99903409-4)
	INSTALLATION - PTO WIRING - ALLISON T3000/T4000 TCM 1 PTO (99903409-3)
	INSTALLATION - PTO WIRING - ALLISON T3000/T4000 TCM 1 PTO ON FREIGHTLINER (99903409-5)
	HOLE PATTERN - DOMINATOR CRANE INSTALLATION (99903339)

	COMPARTMENT DOORS
	DOMINATOR II - 11' 
	COMPARTMENT DOORS 
	COMPONENTS USED ON EACH DOOR 
	LATCH ASSEMBLY COMPONENTS 

	DOMINATOR II - 11' LOW PROFILE 
	DOOR KIT-STD BODY 
	DOOR KIT-BODY W/RAISED COMPARTMENT 
	COMPARTMENT DOORS 
	COMPONENTS USED ON EACH DOOR 
	LATCH ASSEMBLY COMPONENTS 

	BODY-11' R1 FLUSH/CRANE (51715049) (EFFECTIVE 1-1-99 TO PRESENT)
	BODY-11' R FRT RAISED COMP'T W/ WB (51714651) (THRU 12-31-98)
	11'  BODY-RAISED LOW PROFILE (51715321)  (EFF 1-1-99 TO PRESENT) 
	BODY-13' R FRT RAISED COMP'T W/ WB/ CRANE FLUSH (51715423) 
	BODY-14' R & L FRT RAISED COMP'T W/ WB/ CRANE FLUSH (51715377) 
	BODY-14' SERIES II (51716989) 

	COMPARTMENT OPTIONS
	SHELVING OPTIONS - SERIES I ONLY 
	FRONT VERTICAL COMPARTMENT 
	SECOND VERTICAL COMPARTMENT 
	HORIZONTAL COMPARTMENT 
	REAR COMPARTMENT WITHOUT CRANE 
	MISCELLANEOUS COMPARTMENT OPTIONS 
	SHELVING AND DRAWER PACKAGES 
	SHELVING OPTIONS - SERIES II ONLY 
	DRAWER UNITS (PAINTED)
	DRAWER KITS (PAINTED)
	DRAWER UNITS (UNPAINTED) (SERVICE ONLY)
	DRAWER KITS (UNPAINTED) (SERVICE ONLY)
	DRAWER UNITS DRAWING (REFERENCE ONLY) 
	DRAWER KITS DRAWING (REFERENCE ONLY) 
	16-DRAWER SET W/RISER (51709946) 
	18-DRAWER SET W/RISER (51704282) 
	4-DRAWER SET W/RISER (51704193) 
	TRAY ASM-ROLLOUT 32"W (51711548) 
	BASE-DRAWER SET (60110327) 
	ADJUSTABLE SHELVES 
	TANK BRACKET ASM-2 TANK OXY/ACET (51705349) 
	DRAWER SET (51706978) 
	HOOK KIT-BOLT IN (51706696) 
	BOOKSHELF ASM 8H X 12D X 46L (51710102) 
	TANK BRACKET ASM-3 TANK OXY/ACET (51709717) 
	ROLLOUT DRAWER MTG KITS 
	TRAY ASM-PARTS/BOOKS (51713240) 
	COVER KIT-HOSE REEL HOLE (51707746) 
	ADJUSTABLE HOOK ASM-BOLT IN (51707489) 
	AIR BLOWER KIT (51711260) 
	DIVIDER KIT-BOLT ON (51711265) 
	BOOKSHELF ASM 8H X 26L X 12D (51707629) 
	DIVIDER KIT-BOLT ON-RAISED COMP'T (51711266) 
	TANK BRACKET, TWO BOTTLE (51713311)

	TAILGATE & BUMPER OPTIONS
	TTAILGATE KIT (51711241) 
	TTAILGATE/WORKBENCH KIT (51711406) 
	PINTLE HITCH KIT (51709517) 
	PINTLE HITCH KIT W/REMOVEABLE 2" BALL (51709516) 
	BALL HITCHES 
	MECHANICS VISE (70073683) 
	BENCH VISE (70732716) 
	VISE MOUNTING BRACKET KIT-BOLT ON (51710172) 
	STEP BUMPER W/PINTLE (51708332) 
	STEP ASM (51714095) 
	CABLE STEP (52709833) 
	WORKBENCH KIT (51711407) 

	TELESCOPING TOPS
	TELESCOPING TOP-11' BODY W/8" TAILGATE (51715390) 
	TELESCOPING TOP-11' BODY W/12" WORKBENCH (51715391) 
	HARDWARE KIT-TELESCOPING TOPS - 11' BODY (51714216) 
	HARDWARE KIT-TELESCOPING TOPS - 14' BODY (51714219) 
	TELESCOPING TOP-1/2 BACK 39" OPENING (51714890) 

	AIR SYSTEM OPTIONS
	MOISTURE SEPARATOR/REGULATOR/OILER ASMS 
	MOISTURE SEPARATOR/REGULATOR/OILER ASM-1/2" HOSE (51714805-1) 
	MOISTURE SEPARATOR/REGULATOR/OILER ASM-1/2" HOSE (51714805-2) 
	HOSE REEL KIT - 3/8" X 35' HOSE (51706348) 
	HOSE REEL KIT - 1/2 X 50' HOSE (51706347) 
	HOSE REEL KIT-SMALL-1/2 X 50' HOSE (51711278) 
	HOSE REEL KIT-1/2X50' W/GUIDE (51713651) 
	AIR TANK KIT - 22 1/2 GALLON (51706697) 
	58 GALLON AIR TANK KIT (51708369) 
	AIR TANK DRAIN ASM (51709358) 
	AIR TANK KIT-DUAL 10-GALLON (51707713) 
	AIR TANK KIT-28 GALLON-UNDERFRAME (51709804) 
	AIR TANK KIT-35 GALLON (51708336) 
	DRAIN ASM-DUAL AIR TANK (51713771) 

	BOOM SUPPORTS/RESERVOIRS
	BOOM SUPPORT ASM-ADJ 19"-31" (51708161) 
	BOOM SUPPORT ASM-ADJ 19"-31" (51712845) 
	BOOM SUPPORT ASM (51714181)
	RESERVOIR/BOOM SUPPORT (51705060) 
	RESERVOIR/BOOM SUPPORT 20-GALLON (51709333) 
	RESERVOIR ASM-18 GALLON BULKHEAD (51707798) 

	OUTRIGGERS
	MANUAL OUTRIGGER KIT-FRONT (51711242) 
	OUTRIGGER KIT-MO/PD 7X5 (31714810-1) 
	OUTRIGGER KIT-MO/PD 7X5 (31714810-2) 
	OUTRIGGER KIT-MO/PD 7X5 (31714810-3) 
	OUTRIGGER KIT-PO/PD 7X5 (31714811-1) 
	OUTRIGGER KIT-PO/PD 7X5 (31714811-2) 
	OUTRIGGER KIT-PO/PD 7X5 (31714811-3) 
	VALVEBANK ASM-2 SECT (51714813) 
	VALVEBANK ASM-2 SECTION (51705983) 
	VALVEBANK ASM-3 SECT (51714812) 
	VALVEBANK ASM-3 SECTION (51705984) 
	BULKHEAD PLATE ASM-MO/PD (51714815) 
	BULKHEAD PLATE ASM-PO/PD (51714814) 
	OUTRIGGER KIT - FRONT JACK LEG (51716385)

	ELECT OPTIONS (4-15-99 TO 9-30-00)
	ELECTRICAL KIT (51715123) REF:99903080 
	LIGHT KIT-11' STD (51714579) 
	COMPARTMENT/FLOOD LIGHT KIT (51715125) REF:99900903 
	DWG-LIGHT SWITCH BOX TO BODY ASM (99903079) 
	SWITCH BOX ASM (41715173) REF:99903078 
	DWG-FUSE/RELAY BOX (51715159) REF:99903077 
	FUSE/RELAY BOX ASM (41715172) REF:99903099 
	ELECTRICAL KIT (51715124) REF:99900905 
	OUTLET KIT-110V (51707760) 
	LIGHT SWITCH KITS 
	LIGHT SWITCH KITS 
	FLOODLIGHT KIT (51714249) 
	SWITCH KIT-BATTERY SELECT/DISCONNECT (51708338) 
	FLOODLIGHT KIT-110V 500W (51708339) 
	OUTLET KIT-110V GFI PROTECTED (51711674) 
	LIGHT REEL KIT-12V (51707758) 
	LIGHT REEL KIT-110V (51707759) 
	RELAY BOARD ASM (51714202) 

	ELECT OPTIONS (EFF: 10-1-00)
	ELECTRICAL KIT (51715123) REF:99903080 
	LIGHT KIT-11' STD (51714579) 
	LIGHT KIT - SERIES II (99903320) 
	COMPT/FLOOD LT KIT (51715125) REF:99900903 
	LT SWITCH BOX TO BODY ASM (99903171) 
	SWITCH BOX ASM (41716200) REF:99903170 
	FUSE/RELAY BOX (99903168) 
	FUSE/RELAY BOX ASM (41716199) REF:99903169 
	ELEC KIT-CHASSIS (99903167) 
	ELEC SCHEMATIC (99903187) 
	OUTLET KIT-110V (51707760) 
	LIGHT SWITCH KITS 
	FLOODLIGHT KIT (51714249) 
	SWITCH KIT-BATT SEL/DISC (51708338) 
	FLOODLIGHT KIT-110V 500W (51708339) 
	OUTLET KIT-110V GFI PROTECTED (51711674) 
	LIGHT REEL KIT-12V (51707758) 
	LIGHT REEL KIT-110V (51707759) 
	HARNESS ASSEMBLY, HOUR METER MODIFICATION (99903614)

	MISCELLANEOUS OPTIONS
	CARGO TIE-DOWN RING (72661303) 
	JERRY CAN HOLDER ASM (51709838) 
	CARGO TIE-DOWN RING 
	HOOK ASM-ADJ (51707489) 
	TRAY-TORCH TIP HOLDER (52709828) 
	TRAY-SPRAY CAN (52709826) 
	MODIFICATION KIT-TWO 4" LAMPS (51708361) 
	MODIFICATION KIT-THREE 4" LAMPS (51710627) 
	HEADACHE RACK KITS 
	LIGHT GUARD KIT (51707747) 
	SPARE TIRE CARRIER (51711530) 
	SALVAGE KIT-30 GALLON TOP DECK (51711416) 
	SALVAGE TANK ASM 30-GALLON TOPDECK (51711668) 
	SALVAGE TANK ASM-60 GAL TOPDECK (51712968) 
	SALVAGE TANK INSTALLATION REF (99900910) 
	SALVAGE KIT-36 GAL (99900397) 
	MASTER LOCK SYS-11' 2 RAISED COMP'TS (51715396) 
	MASTER LOCK SYS-11' BODY/DBL HORIZ DOORS (51715393) 
	MASTER LOCK SYS-11' BODY/RAISED COMPT/DBL HORIZ DOORS (51715394) 
	MASTER LOCK SYS-11' BODY/RAISED COMPT R/L (51715395) 
	MASTER LOCK SYS-13' BODY/DBL HORIZ COMPTS (51715422) 

	SAFETY EQUIPMENT
	I.C.C. SAFETY KIT (92091010) 
	INDIVIDUAL FIRE EXTINGUISHERS 
	ELECTRIC BACKUP ALARM (77040020) 
	ROTATING BEACON LIGHT-AMBER 

	WELDER PLATFORMS
	WELDER PLATFORM REFERENCE DIMENSIONS 
	WELDER DECK ASMS 
	WELDER DECK ASSEMBLIES 

	WARRANTY POLICY



